GLOBAL POWER EQUIPMENT
I T M -
OWNER’S MANUAL & OPERATING INSTRUCTIONS

Frame Type

PORTABLE
GENERATOR

DEUTSCH

* *

* *
. YEAR
" &

CPG2500 (EU/SC)./ CPG3300 (EU/SC) SUOMEN KIELE
CPG4000 E1 (EU/SC)
CPG6300 E2 (EU/SC) / CPG 3000 E2 (EU/SC)

SSSSSSSSSSSSSSSSSSSSS
Important Safety Instructions
are included in this manual.



INTRODUCTION

Introduction Accessories
Congratulations on purchasing your generator. Please CPE manufactures and supplies a series of accessories.
follow these instructions and maintain it correctly. See local dealer for more information.

This Booklet

Portable Power Generator
This unit is a petrol engine driven AC generator used for
supply electrical power.

We reserve the right to change, alter or improve the
product and this manual without prior notice.

Record the model and serial numbers as well as date and place of purchase for future reference. Have this
information available when ordering parts and when making technical or warranty inquiries.

Champion Power Equipment Support

Model Number

Serial Number

Date of Purchase

Purchase Location

For Oil Type see ‘Add Engine Qil* section. For Fuel Type see ‘Add Fuel‘ section.

. J




MANUAL CONVENTIONS

Please familiarize yourself with the following symbols. The safety symbol and key words are safety warnings. Follow all
safety messages to avoid accidents or injury.

/\DANGER CAUTION

CAUTION used without the safety alert symbol
indicates a potentially hazardous situation which, if

DANGER indicates an imminently hazardous
situation which, if not avoided, will result in death

or serious injury. not avoided, may result in property damage.

/\WARNING S NOTE

If you have questions regarding your generator, we can

WARNING indicates a potentially hazardous
help. Please contact yor local dealer.

situation which, if not avoided, could result in
death or serious injury.

@ CAUTION

CAUTION indicates a potentially hazardous
situation which, if not avoided, may result in minor

or moderate injury.




SAFETY RULES

/\ WARNING

Read this manual thoroughly before operating your
generator. Failure to follow instructions could result

in serious injury or death.

/\ WARNING

The engine exhaust from this product contains
chemicals that are known to cause serious health
problems and even death.

/> DANGER

Generator exhaust contains carbon monoxide, a
colorless, odorless, poison gas. Breathing carbon

monoxide will cause nausea, dizziness, fainting or
death. If you start to feel dizzy or weak, get to fresh
air immediately.

Operate generator outdoors only in a well ventilated
area.

DO NOT operate the generator inside any building,
including garages, basements, crawlspaces and
sheds, enclosure or compartment, including the
generator compartment of a recreational vehicle.
DO NOT allow exhaust fumes to enter a confined
area through windows, doors, vents or other
openings.

DANGER CARBON MONOXIDE: using a generator

indoors CAN KILL YOU IN MINUTES.
g

L

(/\ DANGER

Rotating parts can entangle hands, feet, hair,

clothing and/or accessories.
Traumatic amputation or severe laceration can result.

Keep hands and feet away from rotating parts.
Tie up long hair and remove jewelry.

Operate equipment with guards in place.

DO NOT wear loose-fitting clothing, dangling

drawstrings or items that could become caught.
J

~N

(/A DANGER

Generator produces powerful voltage.

DO NOT touch bare wires or receptacles.

DO NOT use electrical cords that are worn, damaged
or frayed.

DO NOT operate generator in wet weather.

DO NOT allow children or unqualified persons to
operate or service the generator

Use a ground fault circuit interrupter (GFCI) in damp
areas and areas containing conductive material such
as metal decking.

Use approved transfer equipment to isolate generator
from your electric utility and Notify your utility
company before connecting your generator to your

\_ Power system. )

N

( A\ WARNING

Sparks can result in fire or electrical shock.

When servicing the generator:

Disconnect the spark plug wire and place it where it
cannot contact the plug.

DO NOT check for spark with the plug removed.

9 Use only approved spark plug testers. )

( A\ WARNING

Running engines produce heat. Severe burns can
occur on contact.

Combustible material can catch fire on contact.

DO NOT touch hot surfaces.

Avoid contact with hot exhaust gases.

Allow equipment to cool before touching.

Maintain at least 3 ft. (91.4 cm) of clearance on all
sides to ensure adequate cooling.

Maintain at least 5 ft. (1.5 m) of clearance from

combustible materials. )

~

( A\ WARNING

Medical and Life Support Uses.

In an emergency, call emergency services immediately.
NEVER use this product to power life support
devices or life support appliances.

NEVER use this product to power medical devices
or medical appliances.

Inform your electricity provider immediately if you
or anyone in your household depends on electrical
equipment to live.

Inform your electrical provider immediately if a
loss of power would cause you or anyone in your
9 household to experience a medical emergency.

J




SAFETY RULES

/\ DANGER

Fuel and fuel vapors are highly flammable and
extremely explosive.
Fire or explosion can cause severe burns or death.

Unintentional startup can result in entanglement,
traumatic amputation or laceration.

/\ WARNING

Rapid retraction of the starter cord will pull hand and
arm towards the engine faster than you can let go.
Unintentional startup can result in serious injury.
Broken bones, fractures, bruises or sprains could result.

When adding or removing fuel:

Turn the generator off and let it cool for at least two
minutes before removing the fuel cap. Loosen the
cap slowly to relieve pressure in the tank.

Only fill or drain fuel outdoors in a well-ventilated area.
DO NOT pump gas directly into the generator at the
gas station. Use an approved container to transfer
the fuel to the generator.

DO NOT overfill the fuel tank.

Always keep fuel away from sparks, open flames,
pilot lights, heat and other sources of ignition.

DO NOT light or smoke cigarettes.

When starting the generator:

DO NOT attempt to start a damaged generator.
Make certain that the gas cap, air filter, spark plug,
fuel lines and exhaust system are properly in place.
Allow spilled fuel to evaporate fully before
attempting to start the engine.

Make certain that the generator is resting firmly on
level ground.

When operating the generator:
DO NOT move or tip the generator during operation.
DO NOT tip the generator or allow fuel or oil to spill.

When transporting or servicing the generator:
Make certain that the fuel shutoff valve is in the off
position and the fuel tank is empty.

Disconnect the spark plug wire.

When storing the generator:

Store away from sparks, open flames, pilot lights,

heat and other sources of ignition.
N\

\

( A\ WARNING

Operation of this equipment may create sparks that

can start fires around dry vegetation.

A spark arrestor may be required. The operator
should contact local fire agencies for laws or
regulations relating to fire prevention requirements.

When starting engine, pull the starter cord slowly
until resistance is felt and then pull rapidly to avoid
kickback.

DO NOT start or stop the engine with electrical
devices plugged in.

(O CAUTION

o

Exceeding the generator's running capacity can
damage the generator and/or electrical devices

connected to it.

DO NOT overload the generator.

Start the generator and allow the engine to stabilize
before connecting electrical loads.

Connect electrical equipment in the off position,
and then turn them on for operation.

Turn electrical equipment off before stopping the
generator.

DO NOT tamper with the governed speed.

DO NOT modify the generator in any way.

N

(@ CAUTION

Improper treatment or use of the generator can

damage it, shorten its life and void your warranty.

Use the generator only for intended uses.
Operate only on level surfaces.

DO NOT expose generator to excessive moisture,
dust, or dirt.

DO NOT allow any material to block the cooling slots.
If connected devices overheat, turn them off and
disconnect them from the generator.

DO NOT use the generator if:

— Electrical output is lost

— Equipment sparks, smokes or emits flames

— Equipment vibrates excessively




ASSEMBLY

Your generator requires some assembly. This unit ships
from our factory without oil. It must be properly serviced
with fuel and oil before operation.

If you have any questions regarding the assembly of your
generator, contact yor local dealer. Please have your serial
number and model number available.

Remove the Generator from the Shipping Carton

1. Set the shipping carton on a solid, flat surface.

2. Remove everything from the carton except the
generator.

3. Carefully cut each corner of the box from top to
bottom. Fold each side flat on the ground to provide a
surface area to install the wheel kit and support leg.

Install the Wheel Kit (Optional Extra)
(O CAUTION

The wheel kit is not intended for over-the-road use.

You will need the following tools to install the wheels:

e 17 mm wrench OR adjustable wrench (not included)
e Socket wrench with a 16 mm socket (not included)
e Pliers (not included)

1. Before adding fuel and oil, tip the generator on it's side.
Slide the M10x120 flange bolt through the washer,
sleeve and wheel.

3. Slide the bolt through the mount point on the frame.
4. Fasten securely with the M10 lock nut.
5. Repeat steps 2-4 to attach the second wheel.

Install the Support Leg

1. Attach the vibration mounts to the support leg with
a flange bolt M8 x 25 and flange lock nuts.

2. Attach the support leg to the generator frame with
flange bolts M8 x 16 and flange lock nuts and
fasten securely. DO NOT over tighten the lock nuts.

3. Tip the generator slowly so that it rests on the
wheels and support leg.

Connect the Battery (Electric Start Models
only)

1. Remove the protective cover from the red (+) lead on
the battery.

2. Attach the red (+) lead to the red (+) terminal on the
battery with the cap screw (M5x10) and secure with
the lock washer (M5).

3. Repeat steps 1-2 for the black (-) battery lead.



ASSEMBLY

Add Engine Oil

(® CAUTION

DO NOT attempt to crank or start the engine before
it has been properly filled with the recommended
type and amount of oil. Damage to the generator as

a result of failure to follow these instructions will
void your warranty.

S NOTE

The recommended oil type is 10W-30 automotive oil.

1. Place the generator on a flat, level surface.
2. Remove oil fill cap/dipstick to add oil.
3. Add oil and replace oil fill cap/dipstick. DO NOT
OVERFILL.
4. Check engine oil level daily and add as needed.
4 ™
\/ ‘ DIP STIW
MAXIMUM FILL— WY
MINIMUM FILL-Y
<— DRAIN PLUG
\_ _J
(©NOTE )
Once oil has been added, a visual check should show
oil about 1-2 threads from running out of the fill hole.
If using the dipstick to check oil level, DO NOT screw
in the dipstick while checking.
K|n e dipstick while checking )
N

(CAUTION

The engine is equipped with a low oil shut-off and
will stop when the oil level in the crankcase falls

below the threshold level.

(©NOTE

Check oil often during the break-in period. Refer to the
Maintenance section for recommended service intervals.

(©NOTE N

The generator rotor has a sealed, pre-lubricated ball
bearing that requires no additional lubrication for
\the life of the bearing.

(© NOTE

We consider the first 5 hours of run time to be
the break-in period for the unit. During the break
in period stay at or below 50% of the running
watt rating and vary the load occasionally to allow
stator windings to heat and cool. Adjusting the
load will also cause engine speed to vary and help
seat piston rings. After the 5 hour break-in period,
\change the oil. )

Degrees Celsius® (Outside)

-289 -178 -6.7 4.4 15.6 26.7 37.8 48.9

20 O 20 40 60 80 100 120

Degrees Fahrenheit’® (Outside)

(S NOTE N
Weather will affect engine oil and engine
performance. Change the type of engine oil used
based on weather conditions to suit the engine
needs. )

(©NOTE R

Synthetic oil may be used after the 5 hour initial
break-in period. Using synthetic oil does not
increase the recommended oil change interval.
Full synthetic 5W-30 oil will aid in starting in cold
ambient <5°C (41°F)




ASSEMBLY

Add Fuel

1. Use clean, fresh, regular unleaded fuel with a
minimum octane rating of 85 and an ethanol content
of less than 10% by volume.

DO NOT mix oil with fuel.

Clean the area around the fuel cap.

Remove the fuel cap.

Slowly add fuel to the tank. DO NOT OVERFILL. Fuel
can expand after filling. A minimum of

Y4 in. (6.4 mm) of space left in the tank is required
for fuel expansion, more than % in. (6.4 mm) is
recommended. Fuel can be forced out of the tank as
a result of expansion if it is overfilled, and can affect
the stable running condition of the product. When
filling the tank, it is recommended to leave enough
space for the fuel to expand.

o wDn

@AS@[LH[N]i

(©NOTE

Our engines work well with 10% or less ethanol
blend fuels. When using blended fuels there are
some issues worth noting:

— Ethanol-gasoline blends can absorb more water
than gasoline alone.

— These blends can eventually separate, leaving
water or a watery goo in the tank, fuel valve and
carburetor.

— With gravity-fed fuel supplies, this compromised
fuel can be drawn into the carburetor and cause
damage to the engine and/or potential hazards.

— There are only a few suppliers of fuel stabilizer
that are formulated to work with ethanol blend
fuels.

— Any damages or hazards caused by using
improper fuel, improperly stored fuel, and/
or improperly formulated stabilizers, are not
covered by manufacture’s warranty.

It is advisable to always shut off the fuel supply,

run the engine to fuel starvation and drain the tank

when the equipment is not in use for more than 30

days.
Y y,

6. Screw on the fuel cap and wipe away any spilled fuel.

(O CAUTION

Use regular unleaded gasoline with a minimum

octane rating of 85.

Do not mix oil and gasoline.

Fill tank to approximately % in. (6.4 mm) below the
top of the tank to allow for fuel expansion.

DO NOT pump gas directly into the generator at the
gas station. Use an approved container to transfer
the fuel to the generator.

DO NOT fill fuel tank indoors.

DO NOT fill fuel tank when the engine is running or hot.
DO NOT overfill the fuel tank.

DO NOT light cigarettes or smoke when filling the
fuel tank.

J

(/A WARNING

Pouring fuel too fast through the fuel screen may

result in blow back of fuel at the operator while filling.

Grounding
Your generator must be properly connected to an
appropriate ground to help prevent electric shock.

/\WARNING

Failure to properly ground the generator can result

in electric shock.

A ground terminal connected to the frame of the generator
has been provided on the power panel. For remote
grounding, connect of a length of heavy gauge

(12 AWG minimum) copper wire between the generator
ground terminal and a copper rod driven into the ground.
We strongly recommend that you consult with a qualified
electrician to ensure compliance with local electrical codes.



OPERATION

Generator Location

Never operate the generator inside any building! (See
safety warnings section). In some areas generators must
be registered with the local utility company. Generators
used on construction sites may be subject to local
rules and regulations. Keep on a flat, level surface.
Generators must have at least 5 ft (1.bm) clearance
from all combustible material. In addition they must
have at least 3 ft (91.4cm) of clearance on all sides to
allow for adequate cooling, maintenance and servicing.
Generators should never be started or operated in ant
location that will not allow for adequate cooling of

the generator and/or the muffler. Allow generators to
cool before storage or transportation. Do not place the
generator near any vents or intakes. Carefully consider
wind and air currents when placing generator.

Failure to follow proper safety precautions may void
manufacturer’s warranty.

/\ WARNING

Do not operate or store the generator in rain, snow,

or wet weather.

Using a generator or electrical appliance in wet
conditions, such as rain or snow, or near a pool or
sprinkler system, or when your hands are wet, could
result in electrocution.

/\ WARNING

During operation the muffler and exhaust fumes
produced will become hot. If adequate cooling and

breathing space are not supplied, or if the generator
is blocked or contained, temperatures can become
extremely heated and may lead to fire.

Grounding

The generator system ground connects the frame to the
ground terminals on the power panel. The system ground is
connected to the AC neutral wire.

Surge Protection

CAUTION

Voltage fluctuation may impair the proper

functioning of sensitive electronic equipment.

Electronic devices, including computers and many
programmable appliances use components that are
designed to operate within a narrow voltage range and
may be affected by momentary voltage fluctuations.
While there is no way to prevent voltage fluctuations, you
can take steps to protect sensitive electronic equipment.
1. Install UL1449, CSA-listed, plug-in surge suppressors
on the outlets feeding your sensitive equipment.
Surge suppressors come in single- or multi-outlet
styles. They're designed to protect against virtually
all short-duration voltage fluctuations.

Starting the Engine

1. Make certain the generator is on a flat, level surface.

2. Disconnect all electrical loads from the generator.

Never start or stop the generator with electrical

devices plugged in or turned on.

Turn the Fuel Valve to the “ON" position.

Move the choke lever to the “CHOKE" position.

Flip the ignition switch to the “ON" position.

For models that have an ELECTRIC START: Press

and hold the ignition switch to the “START" position.

Release as the engine begins to roll over. If the engine

fails to start within five seconds, release the switch

and wait at least ten seconds before attempting to

start the engine again.

7. RECOIL START: Pull the starter cord slowly until
resistance is felt and then pull rapidly

8. Do not over-choke. As as soon as engine starts, move
the choke lever to the “RUN" position.

o0 w




10

OPERATION

ytarting the Engine Cont'd.

Connecting Electrical Loads Cont'd.

(©NOTE

Keep choke lever in “Choke” position for only 1
pull of the recoil starter. After first pull, move
choke lever to the “Run” position for up to the next
3 pulls of the recoil starter. Too much choke will
cause the engine not to start.

\.

(©NOTE

If the engine starts but does not run make certain
that the generator is on a flat, level surface. The
engine is equipped with a low oil sensor that will
prevent the engine from running when the oil level
falls below a critical threshold.

(©NOTE

When the battery switch is in the “ON" position,
the switch will light up if the battery is sending
out a charge. If the switch does not light up while
in the “ON" position, check that the battery
kconnection is still good.

(©NOTE h

Connecting a generator to your electric utility company's
power lines or to another power source may be against
the law. In addition this action, if done incorrectly, could
damage your generator and appliances and could cause
serious injury or even death to you or a utility worker
who may be working on nearby power lines. If you plan
to run a portable electric generator during an outage,
please notify your electric utility company immediately
and remember to plug your appliances directly into the
generator. Do not plug the generator into any electric
outlet in your home. Doing so could create a connection
to the utility company power lines. You are responsible
for ensuring that your generator’s electricity does not
feed back into the electric utility power lines.

If the generator will be connected to a building electrical
system, consult your local utility company or a qualified
electrician. Connections must isolate generator power
from utility power and must comply with all applicable

(©NOTE

The supplied 12V 15AH battery does re-charge
while the engine is running, but it is also
recommended that the battery be fully charged at
least once per month.

Connecting Electrical Loads

1. Let the engine stabilize and warm up for a few
minutes after starting

2. Plug in and turn on the desired 120/240 Volt AC
single phase, 50 Hz electrical loads.

— DO NOT connect 3-phase loads to the generator.

— DO NOT connect 60 Hz loads to the generator.

— DO NOT overload the generator.

% laws and codes. )

Stopping the Engine

1. Turn off and unplug all electrical loads. Never start
or stop the generator with electrical devices plugged
in or turned on.

2. Let the generator run at no-load for several minutes
to stabilize internal temperatures of the engine and
generator.

3. Turn the Fuel Valve to the “OFF" position.

4. Let the engine run until fuel starvation has stopped
the engine. This usually takes a few minutes.

5. Press the Ignition Switch to the “OFF" position.

Important: Always ensure that the Fuel Valve and the

Ignition Switch are in the “OFF" position when the

engine is not in use.

S NOTE

If the engine will not be used for a period of two (2) weeks
or longer, please see the Storage section for proper engine
and fuel storage.




OPERATION

Do Not Overload Generator
Capacity

Follow these simple steps to calculate the running and

starting watts necessary for your purposes.

1. Select the electrical devices you plan on running at
the same time.

2. Total the running watts of these items. This is
the amount of power you need to keep your items
running.

3. ldentify the highest starting wattage of all devices
identified in step 1. Add this number to the number
calculated in step 2. Surge wattage is the extra
burst of power needed to start some electric driven
equipment. Following the steps listed under “Power
Management” will guarantee that only one device will
be starting at a time.

Power Management
Use the following formula to convert voltage and
amperage to watts:

Volts x Amps = Watts

To prolong the life of your generator and attached
devices, follow these steps to add electrical load:
1. Start the generator with no electrical load attached

2. Allow the engine to run for several minutes to stabilize.

3. Plug in and turn on the first item. It is best to attach
the item with the largest load first.

Allow the engine to stabilize.

Plug in and turn on the next item.

Allow the engine to stabilize.

Repeat steps 5-6 for each additional item.

S NOTE

Never exceed the specified capacity when adding
loads to the generator.

Noos

A

Operation at High Altitude

Be aware that engine efficiency can reduce and exhaust
emissions increase when working at high altitude.
Other high altitude issues can include hard starting,
increased fuel consumption and spark plug fouling.
This is a natural trend and cannot be altered by engine
adjustment.

An Important Message About Temperature
Your Champion Power Equipment product is designed
and rated for continuous operation at ambient
temperatures up to 40°C (104°F). When your product is
needed your product may be operated at temperatures
ranging from -15°C (5°F) to 50°C (122°F) for short
periods. If the product is exposed to temperatures
outside this range during storage, it should be brought
back within this range before operation. In any event,
the product must always be operated outdoors, in a well-
ventilated area and away from doors, windows and other
vents.

11



12

MAINTENANCE AND STORAGE

The owner/operator is responsible for all periodic
maintenance.

/A\WARNING

Never operate a damaged or defective generator.

/\WARNING

Tampering with the factory set governor will void

your warranty.

A\WARNING

Improper maintenance will void your warranty.

(SNOTE )
Maintenance, replacement, or repair of emission
control devices and systems may be performed
by any non-road engine repair establishment or
individual. y

Complete all scheduled maintenance in a timely manner.
Correct any issue before operating the generator.

Engine Maintenance

To prevent accidental starting, remove and ground spark

plug wire before performing any service.

oil

Change oil when the engine is warm. Refer to the oil

specification to select the proper grade of oil for your

operating environment.

1. Remove the oil drain plug with a 15 mm socket and

extension (not included).

Allow the oil to drain completely.

Replace the drain plug.

Remove oil fill cap/dipstick to add oil.

Add oil and replace oil fill cap/dipstick. DO NOT

OVERFILL.

6. Dispose of used oil at an approved waste
management facility.

A ol

(©NOTE )
Once oil has been added, a visual check should show
oil about 1-2 threads from running out of the fill hole.
If using the dipstick to check oil level, DO NOT screw
in the dipstick while checking.
N 3 . y,
4 A
\/ ‘ DIP an
MAXIMUM FILL~ (/,4-'
MINIMUM FILL-Y 777777
<— DRAIN PLUG
g J
Spark Plugs

1. Remove the spark plug cable from the spark plug.

2. Remove the plug.

3. Inspect the electrode on the plug. It must be clean and
not worn to produce the spark required for ignition.

4. Refer to spark plug information located in the
“specification” page for this model.

5. Carefully thread the plug into the engine.

6. Use the spark plug tool (not included) to firmly install
the plug.

7. Attach the spark plug wire to the plug.

S

[0.7-0.8 mm

0.028-0.031 in.

OEM spark plug: NHSP F6RTC

Replacement spark plug: NGK BPR6ES or equivalent
Make certain the *spark plug gap is 0.7 - 0.8 mm or
(0.028 - 0.031 in.).

Maintenance Valve Clearance
- Intake: 0.13 - 0.17 mm (0.005 - 0.007 in.)
- Exhaust: 0.18 - 0.22 mm (0.007 - 0.009 in.)

Note: Tech bulletin regarding the valve adjustment
procedure is on www.championpowerequipment.com



MAINTENANCE AND STORAGE

Air Filter

1. Remove the snap-on cover holding the air filter to
the assembly.

2. Remove the foam element.

3. Wash in liquid detergent and water. Squeeze
thoroughly dry in a clean cloth.

4. Saturate in clean engine oil.

5. Squeeze in a clean, absorbent cloth to remove all
excess oil.

6. Place the filter in the assembly.

7. Reattach the air filter cover and snap in place.

Spark Arrester

1. Allow the engine to cool completely before servicing
the spark arrester.

2. Remove the screws holding the cover plate which
retains the end of the spark arrester to the muffler.

3. Remove the spark arrester screen.

4. Carefully remove the carbon deposits from the spark
arrester screen with a wire brush.

5. Replace the spark arrester if it is damaged.

6. Position the spark arrester in the muffler and attach
with the three screws.

(@ CAUTION

Failure to clean the spark arrester will result in degraded
engine performance.

g N\
S NOTE
Federal and local laws and administrative requirements
\indicate when and where spark arresters are required.
Cleaning
e )
( CAUTION

DO NOT spray engine with water.

Water can contaminate the fuel system.

Use a damp cloth to clean exterior surfaces of the engine.
Use a soft bristle brush to remove dirt and oil.

Use an air compressor (25 PSI) to clear dirt and debris
from the engine.

Adjustments

The air-fuel mixture is not adjustable. Tampering with
the governor can damage your generator and your
electrical devices and will void your warranty. CPE
recommends that you contact your local dealer for all
other service and/or adjustment needs.

Maintenance Schedule

Follow the service intervals indicated in the following
maintenance schedule.

Service your generator more frequently when operating
in adverse conditions.

Every 8 hours or daily

Check oil level

Clean around air intake and muffler

First 5 Hours

Change oil

Every 50 hours or every season

Clean air filter

Change oil if operating under heavy load or in hot
environments

Every 100 hours or every season

Change oil

Clean/Adjust spark plug

Check/Adjust valve clearance*

Clean spark arrester

Clean fuel tank and filter*

Every 250 hours

| Clean combustion chamber*

Every 3 years

| Replace fuel line

*To be performed by knowledgeable, experienced owners or
Champion Power Equipment certified dealers.

Generator Maintenance

Make certain that the generator is kept clean and stored
properly. Only operate the unit on a flat, level surface in
a clean, dry operating environment. DO NOT expose the
unit to extreme conditions, excessive dust, dirt, moisture
or corrosive vapors.

( CAUTION

DO NOT use a garden hose to clean the generator.

Water can enter the generator through the cooling
slots and damage the generator windings.

Use a damp cloth to clean exterior surfaces of the generator.
Use a soft bristle brush to remove dirt and oil.

Use an air compressor (25 PSI) to clear dirt and debris
from the generator.

Inspect all air vents and cooling slots to ensure that they
are clean and unobstructed.




MAINTENANCE AND STORAGE

14

Storage

The generator should be started at least once every 14
days and allowed to run for at least 20 minutes. For
longer term storage, please follow these guidelines.

Generator Storage

1. Add a properly formulated fuel stabilizer to the tank.

2. Be sure all appliances are disconnected from the
generator.

3. Run the generator for a few minutes so the treated
fuel cycles through the fuel system and carburetor.

4. Turn the fuel valve to the “Off" position.

5. Let the generator run until fuel starvation has
stopped the engine. This usually takes a few minutes.

6. The generator needs to cool acompletely before
cleaning and storage.

7. Clean the generator according to the maintenance
section.

8. Change the oil.

9. Remove the spark plug and pour about 1/2 ounce
(14.8 mL) of oil into the cylinder. Crank the engine
slowly to distribute the oil and lubricate the cylinder.

10. Reattach the spark plug.

11. Store the unit in a clean, dry place out of direct
sunlight.

Battery

Some frame type generators are equipped with an
automatic battery charging circuit. The battery will
receive charging voltage when the engine is running. The
battery will maintain a proper charge if the unit is used
on a regular basis (about once every two weeks). If it is
used less frequently, the battery should be connected

to a trickle charger or battery maintainer to keep the
battery properly charged. If the battery is not able to
start the engine, it can be started by manually pulling
the engine recoil cord. If the battery voltage is extremely
low, the charging circuit may not be able to re-charge
the battery. In this case, the battery must be connected
to a standard automotive style battery charger for re-
charging before it can be used.

Charge the Battery

For generators equipped with batteries for electric
starting, proper battery maintenance and storage should
be followed. An automatic battery charger (not included)
with automatic trickle charging capability should be used
to charge the battery. Maximum charging rate should not
exceed 1.5 amps. Follow the instructions included with
the battery charger. The battery should be fully charged
at least once per month.

S NOTE

A Float Charger will maintain the battery condition
over long storage periods.

Disconnect the Battery

1. Remove the protective cover from the black/negative
battery lead.

2. Disconnect the black/negative lead from the black/
negative terminal on the battery and store the cap
screw and lock washer.

3. Repeat steps 1-2 for the red/positive battery lead.

4. Store the battery in a cool, dry place.

/\ DANGER

Generator exhaust contains odorless and colorless

carbon monoxide gas.

To avoid accidental or unintended ignition of your
electric start generator during periods of storage,
the following precautions should be followed:

— When storing the generator for short periods of
time make sure that the Ignition Switch and the
FuelValve are set in the OFF position.

— When storing the generator for extended periods
of time make sure that the Ignition Switch and
the Fuel Valve are set in the OFF position and
the battery leads have been disconnected from

the battery.




TROUBLESHOOTING

Problem

Generator will not start

Cause

No fuel

Solution
Add fuel

Faulty spark plug

Replace spark plug

Unit loaded during start up

Remove load from unit

Generator will not start;
Generator starts but runs roughly

Low oil level

Fill crankcase to the proper level

Place generator on a flat, level surface

Choke in the wrong position.

Adjust choke.

Spark plug wire loose

Attach wire to spark plug

Generator will not start electrically

Generator battery is dead

Recharge generator battery

Generator shuts down during operation

Out of fuel

Fill fuel tank

Low oil level

Fill crankcase to the proper level. Place
generator on a flat, level surface

Generator cannot supply enough power or
overheating

Generator is overloaded

Review load and adjust. See “Power
Management”

Insufficient ventilation

Check for air restriction. Move to a well
ventilated area

No AC output

Cable not properly connected

Check all connections

Connected device is defective

Replace defective device

Circuit breaker is open

Reset circuit breaker

Faulty brush assembly

Replace brush assembly (Service Center)

Faulty AVR (auto voltage regulator)

Replace AVR (Service Center)

Loose wiring

Inspect and tighten wiring connections

Other

Contact the help line.

Generator gallops

Engine governor defective

Contact the help line

Repeated circuit breaker tripping

Overload

Review load and adjust. See “Power
Management”

Faulty cords or device

Check for damaged, bare or frayed wires.
Replace defective device

15



INTRODUKTION

16

Introduktion
Grattis till att ha képt denna generator. Varda och ta
hand om den Kkorrekt.

Portabel stromgenerator

Denna enhet ar en bensinmotordriven
vaxelstrémsgenerator som anvands for att generera
elektrisk strom.

Tillbehor

CPE tillverkar och tillhandahaller en mangd olika
tillbehor. Se din lokala handlare fér mer information.

Denna broschyr
Vi férbehaller oss ratten att andra eller férbattra
produkten eller denna manual utan vidare férvarning.

Notera modell- och serienummer samt datum och inkopsstalle fér framtida behov. Ha denna information tillganglig
vid bestallning av reservdelar och vid tekniska eller garanti-férfragningar.

Champion Power Equipment support

0046 31 280985

Modellnummer

Serienummer

Inkdpsdatum

Inkdpsplats

[

For oljetyp, se avsnittet “Fyll pa olja”. For bransletyp, se avsnittet “Fyll pa brénsle”.

-




MANUALENS SYMBOLER

Véanligen gor dig bekant med foljande symboler. Sdkerhetssymbolen och nyckelorden ar sakerhetsvarningar.
Folj alla sakerhetsmeddelanden for att undvika olyckor eller personskador.

/\DANGER CAUTION

FARA anger en omedelbart farlig situation som,

VARNING utan symbolen fér sédkerhetsvarning anger
om den inte undviks, kommer att leda till déd en potentiellt farlig situation som, om den inte

eller allvarlig personskada.

undviks, kan leda till skador pa egendom.

/\WARNING S NOTE

Om du har fragor om din generator kan vi hjalpa dig.

FARA anger en potentiellt farlig situation som, o .
Vénligen kontakta din lokala handlare.

om den inte undviks, kan leda till déd eller
allvarlig personskada.

@ CAUTION

FARA anger en potentiellt farlig situation som,
om den inte undviks, kan leda till mindre eller

mattliga personskador.

17



18

SAKERHETSREGLER

/\ WARNING

Las denna manual noggrant innan du anvander din
generator. Att avvika fran instruktionerna kan leda

till allvarliga skador eller dod.

/\ WARNING

Avgaserna fran den har produkten innehaller
kemikalier som ar dokumenterat skadliga for
halsan eller t.o.m. dédliga.

~N

(/A DANGER

Generatorn producerar kraftfull spanning.

ROR INTE nakna sladdar eller karl.

ANVAND INTE elektriska sladdar som &r slitna, skadade
eller trasiga.

ANVAND INTE generatorn i vatt vader.

TILLAT INTE barn eller okvalificerade personer att
hantera eller genomftra underhall pa generatorn.
Anvind en sakerhetsbrytare pa fuktiga stallen eller pa
stillen med stromférande material sasom metallunderlag.
Anvdnd godkand dverféringsutrustning for att isolera
generatorn fran dina elektriska verktyg och meddela ditt
elbolag innan du ansluter din generator till elnatet.

J

/> DANGER

Generatoravgaser innehaller kolmonoxid som ar en
farglos, doftfri, giftig gas. Att andas in kolmonoxid

kommer att orsaka illamaende, yrsel, svimning eller
déd. Om du bérjar kanna dig yr eller svag, se till att
fa frisk luft omedelbart.

Anvand generatorn utomhus och pa en vl
ventilerad plats.

ANVAND INTE generatorn inomhus. Detta
inkluderar garage, kallare, kryputrymmen,

forrad, inhagnader eller avdelningar samt
generatorutrymmen i husbilar eller husvagnar.

LAT INTE avgasangor tringa in i stangda utrymmen
genom fonster, dorrar, ventiler eller andra
Oppningar.

KOLMONOXIDVARNING: att anvanda en generator

inomhus KAN DODA DIG PA ETT PAR MINUTER.
g J

(/\ DANGER A

Roterande delar kan trassla in hander, fétter,

har, klader och/eller accessoarer. Traumatiska
amputationer eller allvarliga skarsar kan uppsta.

Se till att halla hander och fotter borta fran roterande
delar.

Sé&tt upp langt har och ta bort smycken.

Anvand utrustning med skydd pa plats.

ANVAND INTE l6st sittande klader, hangande snéren

\ eller andra saker som kan fastna eller ryckas in.

N

( A\ WARNING

Gnistor kan resultera i brand eller elektriska stétar.

Vid underhall av generatorn:

Koppla ifran sladden till tandstiftet och placera den

s& att den inte kan komma i kontakt med tandstiftet.
Undersok INTE om det bildas gnistor nar tandstiftet

ar borttaget.

Anvand endast godkanda testare av tandstift.

\_

.

_J

( A\ WARNING

Att kéra motorer som producerar hetta. Allvarliga
skador kan uppsta vid kontakt.

Brannbart material kan fatta eld vid kontakt.

ROR INTE heta ytor.

Undvik kontakt med heta avgaser.

Lat utrustning svalna av innan den vidrérs.

Se till att halla ett avstand pa minst 1 meter

(ca 3 ft.) pa alla sidor for att sakerstalla tillracklig

avkylning.

Se till att halla ett avstand pa minst 1,5 meter
\_(ca 5 ft.) fran brénnbart material. )

[ /A WARNING

Medicinsk och livsuppehéllande anvandning.

Kontakta larmassistans omedelbart i handelse av en
olycka.

ANVAND ALDRIG den héar produkten fér att driva
livsuppehallande enheter eller apparater.
ANVAND ALDRIG den héar produkten fér att driva
medicinska enheter eller apparater.

Informera din elleverantér omedelbart om nagon
i ditt hushall ar beroende av elektrisk utrustning
for att 6verleva.

Informera din elleverantér omedelbart om nagon
i ditt hushall skulle uppleva en medicinsk kris

\utan tillganglig elektricitet. )




SAKERHETSREGLER

/\ DANGER

Brénsle och brénsleangor & mycket brandfarliga
och extremt explosiva.
Brand eller explosion kan orsaka allvarliga

brannskador eller déd.
Oavsiktlig start kan resultera i intrassling,
traumatisk amputation eller skarsar.

Vid pafyllning eller tomning av bransle:

Stang av generatorn och lat den svalna i minst
tva minuter innan du tar bort locket till branslet.
Lossa forsiktigt pa locket for att slappa ut trycket
ur tanken.

Fyll eller tém endast utomhus pa en val ventilerad
plats.

PUMPA INTE bensin direkt in i generatorn pa
bensinstationen. Anvand en godkand behallare
for att fylla pa branslet i generatorn.

OVERFYLL INTE bransletanken.

Se alltid till att halla bransle borta fran gnistor,
Oppen eld, gléd, hetta eller andra antandningskallor.
TAND INTE eller rék cigaretter.

Vid start av generatorn:

Forsok ALDRIG att starta en skadad generator.

Se till att bensinlock, luftfilter, tandstift,
bransleslangar och avgassystem sitter ordentligt
pa plats.

Lat utspillt bransle att dunsta bort ordentligt innan
du forsdker starta motorn.

Se till att generatorn star stadigt pa platt mark.

Vid anvandning av generatorn:

FLYTTA eller TIPPA INTE generatorn under
anvandning.

TIPPA INTE generatorn eller lat bransle eller olja att
spillas ut.

Vid transport eller underhall av generatorn:
Se till att branslets avstédngningsventil ar stéangd
och att brénsletanken ar tom.
Koppla ifran sladden till tandstiftet.
Vid forvaring av generatorn:
Forvara borta fran gnistor, 6ppen eld, gléd,
9 hetta eller andra antéandningskallor.

/\ WARNING

Den snhabba rekylen av startsnéret kan slita med sig
hand och arm mot motorn snabbare an du hinner
slappa taget.

Oavsiktlig start kan resultera i allvarliga
personskador.

Brutna ben, frakturer, blamarken eller stukningar kan
bli resultatet.

Nar du ska starta motorn, dra startsnéret langsamt
tills du kdnner motstand och dra da snabbt for att
undvika rekyl.

STARTA eller STANNA INTE motorn med nagra
elektriska enheter anslutna.

(® CAUTION

Att dverstiga generatorns driftkapacitet kan skada

generatorn och/eller de elektriska enheter som ar
kopplade till den.

OVERBELASTA INTE generatorn.

Starta generatorn och |at motorn stabiliseras innan
du ansluter nagon elektrisk belastning.

Anslut elektrisk utrustning nar den &r avstangd och
satt sedan pa den efter anslutning.

Stang av elektrisk utrustning innan du stanger av
generatorn.

MIXTRA INTE med den reglerade hastigheten.
MODIFIERA INTE generatorn pa nagot vis.

(@ CAUTION

( A\ WARNING

Anvandning av den har utrustningen kan generera

gnistor som kan starta brand i torr vegetation.

Ett gnistskydd kan kravas. Anvandaren bor kontakta
den lokala brandskyddsmyndigheten betraffande
gdllande brandskyddsbestammelser.

-

Olamplig hantering eller anvandning av din

generator kan skadad den, férkorta dess livslangd
och géra garantin ogiltig.

Anvéand endast generatorn pa avsett satt.

Anvand endast pa jamn, platt mark.

UTSATT INTE generatorn for dverdriven fukt, damm
eller smuts.

LAT INTE nagot material blockera
ventilationséppningarna.

Om anslutna enheter éverhettas ska de stdngas av
och kopplas bort fran generatorn.

ANVAND INTE generatorn om:

— Den inte alstrar nagon elektricitet

— Utrustningen ger gnistor, rok eller eld

— Utrustningen vibrerar éverdrivet

19



MONTERING

20

Din generator kraver en viss montering. Denna

enhet levereras fran var fabrik utan olja. Den maste
underhallas ordentligt med bransle och olja innan den
anvands.

Om du har nagra fragor om monteringen av din
generator, vanligen kontakta din lokala handlare.
Vanligen se till att ha ditt serienummer och
modellnummer till hands.

Ta bort generatorn fran
leveransforpackningen.
1. Placera leveransférpackningen pa en stabil platt yta.
2. Ta bort allting fran kartongen forutom generatorn.
3. Skar forsiktigt upp varje horn pa ladan fran topp till
botten. Vik ner varje sida platt pa marken for att
fa en yta att kunna installera hjulutrustningen och
stédbenet.

Installera hjulutrustningen (extra tillval)

(® CAUTION

Hjulutrustningen ar inte avsedd fér vagtrafik.

Du kommer att behéva féljande verktyg for att installera
hjulen:

e 17 mm skruvnyckel ELLER skiftnyckel (ingar inte)
e Hylsnyckel med 16 mm hylsa (ingar inte)

e Tang (ingar inte)

1. Innan du fyller pa brénsle eller olja, tippa generatorn

pa sidan.
2. For in M10x120-flansbulten genom bricka, bussning
och hjul.
3. For in bulten genom monteringspunkten pa ramen.
4. Fést ordentligt med M10-lasbulten.
5. Upprepa steg 2-4 for att fasta det andra hjulet.
J

Installera stodbenet

1. Fast vibrationsfastena pa stodbenet med flansbultar
M8 x 25 och flanslasmuttrar.

2. Fast stédbenet pa generatorramen med flansbultar
M8 x 16 och flanslasmuttrar och dra at ordentligt.
DRA INTE at lasmuttrarna for hart.

3. Tippa generatorn forsiktigt sa att den vilar pa hjulen
och stédbenet.

Anslut batteriet (endast elektriska
startmodeller)

1. Ta bort det skyddande héljet fran den réda
pluspoolen (+) pa batteriet.

Fast den roda pluspoolen (+) pa den réda
plusterminalen (+) med lockskruven (M5x10)
och sakra med lasbrickan (M5).

3. Upprepa steg 1-2 for den svarta minuspoolen (-).

A



MONTERING

Fyll pa motorolja.

(® CAUTION

FORSOK INTE starta eller dra igdng motorn innan
den har fyllts pa ordentligt med rekommenderad
mangd och typ av olja. Skador pa generatorn till

féljd av att dessa instruktioner inte har féljts gor
garantin ogiltig.

\

(©NOTE

Den rekommenderade oljetypen ar 10W-30 motorolja.
Under de fem férsta timmarna bér mineralolja
anvandas. Efter forsta oljebytet gar det bra att
anvanda syntetisk olja.

J

Placera generatorn pa en platt jamn yta.

Ta bort oljelocket och oljestickan for att fylla pa olja.
Fyll pa olja och aterstéll oljestickan och oljelocket.
OVERFYLL INTE.

4. Kontrollera oljenivaerna dagligen och fyll pa vid
behov.

4 )

\'}, @mp STIW

MAXIMUM FILL~y W

W=

MINIMUM FILL-Y

<— DRAIN PLUG
\_

(©NOTE

Nar oljan har fyllts pa bor en avsyning visa

olja upp till ca. 1-2 gangor fran att rinna ut ur
pafyllningshalet.

Om du anvander en oljesticka fér att kontrollera
oljan ska du INTE skruva fast oljestickan nar du gor
kontrollen.

\_ J

(CAUTION

Motorn &r utrustad med en lagnivaavstangning
och kommer att stanna nar oljenivan i vaxelladan

kommer under gransnivan.

\

(©NOTE

Kontrollera oljan ofta under inkdrningsperioden. Se avsnittet
om underhall fér rekommenderat underhallsintervall.

(©NOTE \
Generatorns rotor har ett férseglat, smérjt kullager
som inte kraver nagon ytterligare smorjning under

9 kullagrets hela livslangd. )

(©NOTE A

Vi anser att de forsta fem kdrtimmarna ar
inkdrningsperiod for enheten. Kor pa eller under
50% av wattbelastningen under inkdrningsperioden
och variera belastningen da och da for att lata
statorspiralerna hettas upp och svalna av. Att
justera belastningen kommer ocksa att lata
motorhastigheten att variera, vilket hjélper
kolvringarna att satta sig. Efter de forsta

5 timmarnas inkdrningsperiod, byt oljan.

J

Degrees Celsius® (Outside)

-289 -17.8 -6.7 4.4 15.6 26.7 37.8 48.9

20 O 20 40 60 80 100 120

? D
S NOTE

Véadret kommer att paverka motoroljan och dess
funktion. Byt oljetyp for att anpassa till radande
vaderlek och fér att passa motorns behov.

\ J

(©NOTE

Syntetisk olja far anvandas efter de forsta 5
timmarnas inkérningsperiod. Anvand av syntetisk
olja forlanger inte det rekommenderade intervallet
fér byte av olja. Helt syntetisk 5W-30-olja

underlattar start i kall omgivning <5°C (41°F).

21



MONTERING

22

Fyll pa bransle

L.

o wn

Anvand rent, nytt, standard oblyat bransle med en
lagsta oktanhalt pa 85 och en etanolhalt pa mindre an
10 % per volym. Vanlig bilbensin gar alldeles utmarkt
men alkylatbensin rekommenderas.

BLANDA INTE olja och bréansle.

Rengdr omradet runt branslelocket.

Skruva av brénslelocket.

Fyll forsiktigt pa bransle i tanken. OVERFYLL INTE.
Brénsle kan expandera efter pafylining. Ett minimum
pa 6,4 mm (% in.) av utrymme i tanken krévs for
expansion och mer an 6,4 mm (% in.) rekommenderas.
Brénsle kan tvingas ut ur tanke som en féljd av
expansion om det dverfylls och det kan paverka en jamn
drift av produkten. Nar tanken fylls pa rekommenderas
att lamna tillrackligt med utrymme fér bréanslet att
expandera.

GASOLINE

6. Skruva pa branslelocket och torka bort eventuellt
spillt bransle.

\_ bransletanken. )

(O CAUTION

Anvand vanlig oblyad bensin med en lagsta

oktanhalt pa 85.

Blanda inte olja och bensin.

Full upp tanken till ca. 6,4 mm (% in.) fran tankens
overdel for att tillata att branslet expanderar.
PUMPA INTE bensin direkt in i generatorn pa
bensinstationen. Anvand en godkand behallare for att
fylla pa branslet i generatorn.

FYLL INTE pa bransletanken inomhus.

FYLL INTE pa bransletanken nar motorn &r igang eller
mycket varm.

OVERFYLL INTE brénsletanken.

TAND INTE cigaretter eller rok nar du fyller pa

(/A WARNING

J

(©NOTE

Vara motorer fungerar bra med 10 % eller

mindre etanolblandat bransle. Vid anvandning av

bransleblandningar ar nagra saker varda att notera:

— Etanolbensinblandningar kan absorbera mer
vatten @n enbart bensin.

— Dessa blandningar kan eventuellt separera
och ldmna vatten eller en vattenliknande gegga
i tanken, bransleventilen och férgasaren

— Med en bransleférsérjning som matas genom
gravitation kan detta férsamrade bransle dras
in i forgasaren och orsaka skada pa motorn och/
eller orsaka potentiell fara.

— Det finns endast ett fatal leverantorer
av branslestabilisatorer som kan hantera
etanolblandat bransle.

— Alla skador eller faror som uppkommer genom
anvandning av olampligt bransle, daligt férvarat
brénsle och/eller daligt fungerande stabilisatorer
tacks inte av tillverkarens garanti.

Det rekommenderas att stanga av bransletillférseln

och sedan kéra motorn tills branslet helt tar slut

och helt témma tanken om utrustningen har statt
oanvand i mer dn 30 dagar.

Att fylla pa branslet for fort genom branslesilen kan

leda till att branslet slar tillbaks pa anvéndaren under
pafylining.

N\

Jordning

Din generator maste vara korrekt ansluten till lamplig
jordning for att férhindra elektrisk chock.

/\WARNING

Om generatorn inte jordas ordentligt kan det leda

till elektrisk chock.

En jordningsterminal som ar ansluten till ramen pa
generatorn finns pa strémpanelen. For fjarrjordning,
anslut en kraftig koppartrad (12 AWG minimum) mellan
generatorns jordningsterminal och en kopparstang som
kérs ner i marken. Vi rekommenderar starkt att du talar
med en kvalificerad elektriker fér att sakerstélla att
detta tillvdgagangssatt foljer gallande lokala elektriska
standarder.



ANVANDNING

Placering av generatorn

Anvand aldrig generatorn inomhus! (Se avsnittet om
sakerhetsvarningar.) | vissa omraden maste generatorer
registreras hos det lokala elbolaget. Generatorer som
anvands pa byggplatser kan lyda under ytterligare
lokala bestammelser. Placera pa en platt jamn yta.
Generatorer maste ha minst 1,5 m (5 ft) fritt avstand
fran allt brannbart material. Dessutom maste de ha
minst 1 m (ca. 3 ft) fritt utrymme pa alla sidor for att
mojliggéra avkylning, underhall och service. Generatorer
bor aldrig startas eller anvandas pa en plats som inte
tillater tillracklig avkylning av generatorn och/eller
ljuddamparen. Lat generatorer svalna innan de férvaras
eller transporteras. Placera inte generatorn nara nagra
ventiler eller luftintag. Undersdk noggrant hur vind- och
luftstrémmar rér sig nar du placerar generatorn.

Om korrekta sakerhetsatgarder inte foljs riskerar det att
tillverkarens garanti blir ogiltig.

/\ WARNING

Anvand eller férvara inte generatorn i regn, sno eller

vat vaderlek.

Att anvénda en generator eller elektrisk apparat

i vata omstandigheter sasom regn och sno eller

i narheten av en pool eller ett sprinklersystem eller
nar dina hander ar vata kan leda till dodlig elektrisk
chock.

/\ WARNING

Under anvandning kommer ljuddamparen och
avgaserna att bli heta. Om tillracklig avkylning

och luftutrymme inte finns eller om generatorn
ar blockerad eller instangd kan temperaturerna
bli extremt hdga och leda till brand.

Jordning

Generatorns jordningssystem ansluter ramen till
jordterminalerna pa strompanelen. Jordningssystemet
ar anslutet till vaxelstrommens neutrala sladd.

Spanningsskydd
CAUTION

Spanningsvariationer kan stéra korrekt funktion

hos kénslig elektronisk utrustning.

Elektroniska enheter, inklusive datorer och manga
programmerbara apparater, anvander komponenter
som ar utformade for att fungera inom ett begrénsat
spanningsomfang och de kan paverkas av tillfalliga
variationer i spanningen. Trots att det inte finns nagot
satt att forhindra tillfalliga variationer i spanningen sa
finns det satt att skydda kénslig utrustning.

1. Installera ett UL1449-godként (SS-EN 61643-11)
overspanningsskydd pa de uttag som forser din
kénsliga utrustning med strém.
Overspanningsskydd finns som enkeluttag eller
multiuttag. De ar utformade fér att skydda mot
i princip alla kortvariga spanningsvariationer.

Att starta motorn

1. Se till att generatorn &r placerad pa en platt jamn
yta.

2. Koppla ifran all elektrisk belastning fran generatorn.

Starta eller stanna aldrig generatorn med nagra

elektriska enheter anslutna eller paslagna.

Vrid bransleventilen till 1age "ON".

Flytta choke-spaken till lage "CHOKE".

Vrid tandningen till lage "ON".

Fér modeller med elektrisk start: Tryck ner och hall

tandningen i lage "START". Slapp tédndningen sa fort

som motorn gar igdng. Om motorn inte startar inom

fem sekunder, slapp tdndningen och vanta i minst tio

sekunder innan du foérsdéker starta motorn pa nytt.

7. START MED DRAGSNORE: Dra i startsnoret

o0 sw

langsamt tills du kanner motstand och dra da snabbt.

8. Anvand inte choken for mycket. Sa fort som motorn
startar, flytta choke-spaken till lage "RUN".

23



ANVANDNING

24

Att starta motorn, forts.

Att ansluta

elektrisk belastning, forts.

(©NOTE

Hall inne choke-spaken i lage "Choke” for endast
ett drag med dragsnoret. Efter det forsta draget,
flytta choke-spaken till lage "Run” for de féljande
tre dragen med dragsnéret. Fér mycket choke
kommer att gbra att motorn inte startar.

\_ Y,

(©NOTE

Om motorn startar, men inte fortsatter att ga, se
till att generatorn verkligen star pa en platt jamn
yta. Motorn &r férsedd med en sensor for lag
oljeniva som forhindrar att motorn kérs nar oljenivan
kommer under den kritiska nivan.

J
~N

(©NOTE

Nar batteriomkopplaren ar i lage "ON" sa
tands reglaget om batteriet skickar ut en
laddning. Kontrollera att batteriet fortfarande
ar korrekt anslutet om reglaget inte tands nar
kbatteriomkopplaren arilage "ON".

(©NOTE

Det bifogade 12V 15AH-batteriet laddas nar motorn
kors, men det rekommenderas ocksa att batteriet
laddas helt dtminstone en gang i manaden.

(©NOTE h

Att ansluta en generator till ditt elnat eller till nagon
annan kraftkalla kan strida mot lagen. Forutom detta kan
det, om det gors felaktigt, skada din generator och dina
apparater och dessutom orsaka allvarlig skada eller t.o.m.
dod for dig eller eventuella elektriker eller andra som
arbetar pa narliggande kraftledningar. Om du tanker kora
en portabel elektrisk generator under ett strémavbrott,
vanligen meddela ditt elbolag omedelbart och kom ihag
att koppla in dina apparater direkt till generatorn. Koppla
inte in generatorn i nagot uttag i ditt hem. Att gtra detta
kan skapa en koppling till elbolagets kraftledningar. Du
ar ansvarig att se till att din generators elektricitet inte
kopplas tillbaks in i elbolagets kraftledningar.

Om generatorn ska kopplas till en byggnads elektriska
system ska du radfraga ditt lokala elbolag eller en
kvalificerad elektriker. Anslutningar maste isolera
generatorkraften fran kraften i elnatet och maste
dessutom fdélja alla gallande lagar och regler.

\ J

Att ansluta elektrisk belastning

1. Lat motorn stabiliseras och varmas upp i nagra
minuter efter start.

2. Koppla in och starta de dnskade 120/240 volts,
AC enkelfas, 50 Hz elektriska belastningarna.

— ANSLUT INTE trefas belastningar till generatorn.

— ANSLUT INTE nagra trefas-belastningar till
generatorn.

- OVERBELASTA INTE generatorn.

\. J

Att stanga av motorn

1. Sténg av och koppla ur alla elektriska belastningar.
Starta eller stanna aldrig generatorn med nagra
elektriska enheter anslutna eller paslagna.

2. Lat generatorn kéras utan belastning i nagra minuter
for att stabilisera den interna temperaturen pa
motorn och generatorn.

3. Vrid bransleventilen till lage "OFF".

4. Lat motorn koras tills bristen pa brénsle stoppar
motorn. Detta tar vanligtvis nagra minuter.

5. Vrid tdndningen till lage "OFF™".

Viktigt: Se alltid till att bransleventilen och tdndningen

ar i lage "OFF" nar motorn inte anvands.

S NOTE

Om motorn inte ska anvandas under period pa tva (2)
veckor eller langre, vanligen se stycket "Férvaring” for
korrekt férvaring av motor och bransle.




ANVANDNING

Overbelasta inte generatorn

Kapacitet

Folj dessa enkla steg for att rakna ut vilken méangd watt

som kravs for drift och start av de enheter du vill kéra.

1. Valj de elektriska enheter som du tanker kora
samtidigt.

2. Lagg ihop watt-talen fér dessa enheter. Detta &r
den mangd watt som du behdéver for att halla dina
enheter igang.

3. Notera det hogsta watt-talet av de enheter som du
valde i steg 1. Lagg till detta tal till summan du
fick ihop i steg 2. Spanningsokning (extra watt) &r
den extra effekt som behovs for att starta vissa
elektriskt drivha komponenter. Félj stegen i stycket
"Stromhantering” for att sakerstélla att endast en
enhet i taget startas.

Stromhantering
Anvand foljande formel for att konvertera volt och
ampere till watt:

Volt x Ampere = Watt

Folj dessa steg for att férlanga livslangden pa din

generator och pa inkopplade enheter nar du 6kar pa den

elektriska belastningen:

1. Starta generatorn utan nagon elektrisk belastning
inkopplad.

2. Lat motorn koéras i nagra minuter for att stabiliseras.

Koppla in och starta den férsta enheten. Det &r bast

att koppla pa den enhet som har hégst belastning

forst.

Lat motorn stabilisera sig.

Koppla in och starta nasta enhet.

Lat motorn stabilisera sig.

Upprepa steg 5-6 for varje extra enhet.

w

No oo s

GO NOTE

Overskrid aldrig den angivna kapaciteten nar du
lagger till fler belastande kallor till generatorn.

Drift vid hog hojd

Var medveten om att motoreffekten kan minskas och
avgaserna kan Oka vid drift pa hég hojd. Andra effekter
av hog hojd kan vara svar start, 6kad bransleférbrukning
och nedsmutsade tandstift. Detta ar ett naturligt férlopp
och kan inte dndras genom motorjustering.

Underhall av ventilspel

Din Champion Power Equipment produkt dr designad
och testad for kontinuerlig drift i omgivande
temperaturer upp till +40°C (104F) Nar du har behov
av din produkt kan den anvandas | temperaturer fran
-15°C (5°F) till 50°C (122°F) under kortare perioder.
Om produkten forvaras | temperature utanfor detta
temperaturspann bor den aterforas till det spannet
innan den anvands. Oavsett temperature skall den alltid
anvandas utomhus pa en vél-ventilerad plats pa sékert
avstand fran dorrar, fonster och andra luftintag.

25



UNDERHALL OCH FORVARING

26 -

Agaren/anvindaren &r ansvarig for allt periodiskt
underhall.

/A\WARNING

Anvand eller kor aldrig en skadad eller trasig generator.

/\WARNING

Att mixtra med den fabriksinstéllda regulatorn
kommer att géra att garantin blir ogiltig.

A\WARNING

Olampligt underhall kommer att gora att garantin

blir ogiltig.

(©NOTE )
Underhall, byte av delar eller reparation av
avgaskontrollanordningar kan goéras av valfri
reparationsverkstad eller individ.

. J

Genomfor allt underhall pa utsatt tid. Ratta till alla
problem innan generatorn anvands.

Motorunderhall

For att forebygga oavsiktlig start av motorn, ta bort och
jorda sladden till téandstiftet innan underhall genomférs.

Olja

Byt olja nar motorn ar varm. Se oljespecifikationen for

att valja ratt oljekvalitet fér din anvandningsmiljé.

1. Ta bort bottenpluggen fér témning av oljan med en

15 mm hylsnyckel med forlangning (ingar inte).

Lat oljan tommas helt.

Satt tillbaks bottenpluggen.

Ta bort oljelocket och oljestickan for att fylla pa olja.

Fyll pa olja och aterstéll oljestickan och oljelocket.

OVERFYLL INTE.

6. Kassera anvand olja pa en godkand
avfallshanteringsstation.

(©NOTE

Nar oljan har fyllts pa bor en avsyning visa

olja upp till ca. 1-2 géngor fran att rinna ut ur
pafyliningshalet.

Om du anvander en oljesticka for att kontrollera
oljan ska du INTE skruva fast oljestickan nar du gér

Al

4 R
7‘\ DIP STICK — § >
‘ é
MAXIMUM FILL~, -

MINIMUM FILL-Y 7

<+— DRAIN PLUG

kontrollen.
J

\.

Tandstift

1. Ta bort sladden till tandstiftet.

2. Ta bort téndstiftet.

3. Kontrollera elektroden pa tandstiftet. Den maste vara
ren och inte sliten for att producera den gnista som
kravs for tandning.

4. Se avsnittet "Specifikationer” for information om
tandstift for denna modell.

5. Satt forsiktigt tillbaks téandstiftet i motorn.

6. Anvand ett tandstiftsverktyg (ingar inte) for att
installera téandstiftet ordentligt.

7. Fast sladden till tandstiftet.

Luftfilter

1. Ta bort det fastsnappta skyddet som haller luftfiltret
pa plats.

2. Ta bort skumelementet.

3. Tvatta i flytande rengéringsmedel och vatten. Kldm
noggrant i en torr och ren handduk.

4. Drank i ren motorolja.

5. Klam i ett torrt sugande tyg for att ta bort all
overflodig olja.

6. Satt tillbaks filtret pa plats.

7. Satt tillbaks skyddet och snapp fast.

N

0.7-0.8 mm
0.028-0.031 in.

OEM-Téandstift: NHSP F6RTC

Utbytestandstift: NGK BPR6ES eller motsvarande
Sékerstall att téndstiftets gap ar 0,7-0,8 mm (0,028 -
0,031 in.)

Underhall av ventilspel
- Inloppsventil: 0.13 - 0.17 mm (0.005 - 0.007 in.)

- Avgasventil: 0.18 - 0.22 mm (0.007 - 0.009 in.)



UNDERHALL OCH FGRVARING

Gnistskydd

1. Lat motorn svalna helt innan du genomfér underhall
pa gnistskyddet.

2. Ta bort skruvarna som haller fast tackplaten som i

sin tur haller fast gnistskyddet vid ljuddamparen.

Ta bort gnistskyddets skarm.

Ta forsiktigt bort kolrester fran gnistskyddets skarm

med en stalborste.

5. Erséatt gnistskyddet om det ar skadat.

6. Fast gnistskyddet vid ljuddamparen med de tre
skruvarna.

P w

( CAUTION

Att inte rengtra gnistskyddet gor att motorns prestanda
minskar.

Underhallsschema

Folj de underhallsintervall som anges i féljande
underhallsschema.

Genomfor underhall pa din generator oftare om den
anvands i ogynnsamma foérhallanden.

Var attonde timme eller dagligen

Kontrollera oljeniva

Rengdr runt luftintag och ljuddampare

De forsta fem timmarna

Byt olja

Var 50:e timme eller varje sdsong

Rengdr luftfilter

Byt olja om generatorn ska kdras under tung belastning eller
i het miljo.

Var 100:e timme eller varje sasong

Byt olja
N OTE ) Rengdr/justera tandstift
Kontrollera/justera ventilavstand*
Lagar och forordningar betrdffande elsékerhet anger nar P —————
gnistskydd kravs. Se Elsakerhetsverkets foreskrifter. ENEOr ENISISKY
Rengdr bransletank och filter*
Rengoring Var 250: timme
) | Rengdr forbranningskammare*
@ CAUT I 0 N Vart tredje ar

SPRUTA INTE vatten pa motorn.

Vatten kan kontaminera branslesystemet.

Anvand en fuktig trasa for att rengéra utsidan pa
motorn.

Anvand en mjuk borste for att ta bort smuts och olja.
Anvand en luftkompressor (25 PSI) fér att ta bort smuts
och skrap fran motorn.

Justeringar

Luft-bransleblandningen &r inte justerbar. Att mixtra
med regulatorn kan skada din generator och dina
elektriska apparater och gor garantin ogiltig. CPE
rekommenderar att du kontaktar din lokala handlare for
alla andra underhalls- och/eller justeringsbehov.

| Ersatt bransleslangen

*Ska utforas av kunniga, erfarna agare eller av Champion Power
Equipment-certifierade aterforsaljare.

Generatorunderhall

Se till att generatorn halls ren och att den férvaras

pa lampligt satt. Anvand endast enheten pa en platt
jamn yta i en ren, torr anvandningsmiljé. UTSATT INTE
enheten for extrema omstandigheter, 6verdrivet damm,
smuts, fukt eller fratande angor.

@ CAUTION

ANVAND INTE en tradgérdsslang for att rengéra

generatorn.

Vatten kan komma in i generatorn via
avkylningsslitsarna och skada generatorns spiraler.

Anvand en fuktig trasa for att rengéra utsidan pa
generatorn.

Anvand en mjuk borste for att ta bort smuts och olja.
Anvand en luftkompressor (25 PSI) for att ta bort smuts
och skrép fran generatorn.

Inspektera alla luftventiler och avkylningsslitsar for att
sakerstalla att de ar rena och obehindrade.



UNDERHALL OCH FORVARING

28

Forvaring

Generatorn bor startas minst en gang var 14:e dag och
kéras i minst 20 minuter. Fér langre tids férvaring,
vanligen f6lj dessa riktlinjer.

Generatorforvaring

1. Fyll pa en lamplig branslestabilisator i tanken.

2. Se till att alla apparater &r frankopplade fran
generatorn.

3. Kor generatorn ett par ganger sa att det behandlade
bréanslet cirkulerar i branslesystemet och férgasaren.

4. Vrid bransleventilen till lage "OFF".

5. Lat motorn koras tills bristen pa bransle stoppar
motorn. Detta tar vanligtvis nagra minuter.

6. Generatorn behoéver kylas ned helt innan rengéring
och foérvaring.

7. Rengor generatorn enligt avsnittet om underhall.

Byt oljan.

9. Ta bort tandstiftet och hall i ca. 15 ml (1/2 ounce)
olja i cylindern. Veva motorn forsiktigt for att
distribuera oljan och smérja cylindern.

10. Sétt tillbaks tandstiftet.

11. Foérvara enheten pa en ren, torr plats och inte i direkt
solljus.

o0

Batteri

Vissa generatorer av ramtyp ar utrustade med en
automatisk batteriladdningsenhet. Batteriet laddas nar
motorn kors. Batteriet behaller bibehaller en lagom
laddning om enheten anvands regelbundet (minst en
gang varannan vecka). Om enheten anvands mindre
ofta bor batteriet anslutas till en batteriladdare for att
halla batteriet lampligt laddat. Om batteriet inte klarar
av att starta motorn s kan den startas med hjalp av
dragsnoret. Om batteriets spanning &r extremt lag

finns risk att laddningsenheten inte klarar att ladda
batteriet. Om sa &r fallet maste batteriet anslutas till en
konventionell batteriladdare for att laddas innan det kan
anvandas.

Ladda batteriet

For generatorer som ar utrustade med batterier for
elektrisk start maste korrekt batteriunderhall och
batteriférvaring ske. En automatisk batteriladdare (ingar
inte) med automatisk underhallsladdning bér anvandas
for att ladda batteriet. Maximal laddningsstyrka bor inte
overstiga 1,5 ampere. Folj de instruktioner som féljer
med batteriladdaren. Batteriet bér laddas fullt minst en
gang i manaden.

S NOTE

En underhallsladdare kommer att bibehalla batteriet
i gott skick under langa férvaringsperioder.

Koppla ifran batteriet

1. Ta bort det skyddande héljet fran den svarta
minuspoolen (-).

2. Koppla ifran den svarta minuspoolen (-) fran den
svarta minusterminalen (-) pa batteriet och spara/
forvara lockskruven och lasbrickan.

3. Upprepa steg 1-2 fér den réda pluspoolen (+).

4. Forvara batteriet pa en sval torr plats.

/\ DANGER

Generatoravgaser innehaller kolmonoxid som ar en

farglos, doftfri, giftig gas.

For att undvika oavsiktlig tandning av din elektriska
startgenerator under férvaringsperioder bor féljande
forebyggande atgarder tas:

— Se till att tandningen och bransleventilen &r i
lage "OFF" néar generatorn ska férvaras under
kortare perioder.

— Se till att tdandningen och bransleventilen &r
i lage "OFF" och att batteriets pooler har
kopplats bort fran batteriet nar generatorn ska
férvaras under en langre tid.




PROBLEMLOSNING

Problem

Generatorn startar inte

Orsak

Inget bransle

Lésning
Fyll p& bransle

Felaktigt tandstift

Byt ut tandstiftet

Enheten var belastad under uppstart

Ta bort belastningen fran enheten

Generatorn startar inte;
Generatorn startar men gar ojamnt

Lag oljeniva

Fyll pa vevhuset till lamplig niva

Placera generatorn pa en platt jamn yta

Choke-spaken star i fel lage.

Justera choken.

Sladden till tandstiftet ar 16s

Fast sladden till tandstiftet

Generatorn startar inte elektriskt

Generatorbatteriet ar dott

Ladda upp generatorbatteriet

Generatorn stangs av under drift

Slut pa brénsle

Fyll pa bransletanken

Lag oljeniva

Fyll pa vevhuset till [amplig niva Placera
generatorn pa en platt jamn yta

Generatorn alstrar inte tillrackligt med
strém eller dverhettas

Generatorn ar dverbelastad

Kontrollera belastningen och justera. Se
"Stromhantering”

Otillracklig ventilation

Kontrollera om luften hindras. Flytta
generatorn till en vél ventilerad plats.

Ingen véxelstrém ges

Sladdar inte korrekt anslutna

Kontrollera alla anslutningar

Ansluten enhet fungerar inte

Byt ut den anslutna enheten

Strédmbrytaren ar éppen

Aterstall strombrytaren

Felaktigt borstaggregat

Ersatt borstaggregatet (service center)

Felaktig AVR (automatisk voltregulator)

Ersatt AVR (service center)

Losa kablar

Kontrollera och sétt fast kabelanslutningar

Ovrigt

Kontakta hjélplinjen.

Generatorn rusar

Motorregulatorn ar felaktig

Kontakta hjalplinjen

Strombrytaren utléses upprepade ganger

Overbelastning

Kontrollera belastningen och justera. Se
"Strémhantering”

Felaktiga sladdar eller enhet

Kontrollera efter skadade, éppna eller
fransiga sladdar. Byt ut den anslutna
enheten

29



EINLEITUNG

30

Einfithrung Zubehor
Herzlichen Glickwunsch zum Kauf lhres CPE produziert und liefert eine Reihe von
Stromerzeugers. Bitte und pflegen Sie korrekt. Zubehorteilen. Weitere Informationen erhalten Sie

beim lokalen Handler.

Mobiler Stromerzeuger

Dieses Gerat ist ein benzinbetriebener Diese Broschiire
Wechselstromgenerator, der zur Stromversorgung Wir behalten uns das Recht vor, das Produkt und
verwendet wird. dieses Handbuch ohne vorherige Ankiindigung zu

andern, zu modifizieren oder zu verbessern.

Notieren Sie sich die Modell- und Seriennummern sowie Datum und Ort des Kaufs zur spateren
Verwendung. Halten Sie diese Informationen bei der Bestellung von Teilen und bei technischen und/
oder Garantieanfragen bereit.

Champion Power Equipment Support

Modellnummer

Seriennummer

Kaufdatum

Kaufort

Fiir die Olsorte siehe Abschnitt “Motordl hinzufiigen”. Fiir die Kraftstoffart siehe Abschnitt

“Kraftstoff hinzufigen"”.

[
.




HANDBUCHKONVENTIONEN

Bitte machen Sie sich mit den folgenden Symbolen vertraut. Das Sicherheitssymbol und die
Schliisselwérter sind Sicherheitshinweise. Befolgen Sie alle Sicherheitshinweise, um Unfélle und/ oder
Verletzungen zu vermeiden.

/\GEFAHR VORSICHT

VORSICHT, die ohne das Sicherheitswarnsymbol
verwendet wird, weist auf eine potenziell gefahrliche

GEFAHR weist auf eine unmittelbar drohenden

Gefahr hin, die, wenn sie nicht vermieden wird,zum
Tod oder zu schweren Verletzungen fiihrt. Situation hin, die, wenn sie nicht vermieden wird, zu

Sachschaden fiithren kann.

/\WARNUNG S HINWEIS

WARNUNG weist auf eine potenziell gefahrliche Wenn Sie Fragen zu lhrem Generator haben, kénnen wir

Situation hin, die, wenn sie nicht vermieden wird, lhnen helfen. Bitte wenden Sie sich an Ihren Handler
zu Tod oder schweren Verletzungen fithren kann. vor Ort.

(O VORSICHT

VORSICHT weist auf eine potenziell gefahrliche
Situation hin, die, wenn sie nicht vermieden wird,

zu leichten oder mittleren Verletzungen flihren
kann.

31



SICHERHEITSV ORSCHRIFTEN

32

/\ WARNUNG

Lesen Sie diese Anleitung sorgfaltig durch, bevor
Sie |hren Generator in Betrieb nehmen. Die

Nichtbeachtung der Anweisungen kann zu schweren
Verletzungen oder zum Tod fiihren.

/\ WARNUNG

Der Motorabgase aus diesem Produkt enthalten
Chemikalien, von denen bekannt ist, dass sie
schwerwiegende Gesundheitsprobleme und sogar
den Tod verursachen.

/\ GEFAHR

.

Das Abgas des Generators enthélt Kohlenmonoxid,
ein farbloses, geruchloses Giftgas. Das Einatmen
von Kohlenmonoxid verursacht Ubelkeit, Schwindel,

Ohnmacht oder Tod. Wenn Sie sich schwindelig
oder schwach fiihlen, gehen Sie sofort an die
frische Luft.

Betreiben Sie den Generator im Freien nur in einem
gut bellifteten Bereich. Betreiben Sie den Generator
NICHT in einem Gebaude, einschlieBlich Garagen,
Kellern und Schuppen, einem Geh&use oder Abteil,
einschlieBlich des Stauraums eines Wohnmobils.
Lassen Sie KEINE Abgase durch Fenster, Tiiren,
Luftungsschlitze oder andere Offnungen gelangen.
GEFAHR CARBON MONOXID: Die Verwendung eines
Generators in Innenrdumen kann Sie in wenigen
Minuten tdten.

(/\ GEFAHR

Rotierende Teile kbnnen Hande, FiiBe, Haare,
Kleidung und/oder Accessoires verwickeln. Dies

kann zu einer traumatischen Amputation oder
schweren Platzwunden fiihren

Halten Sie Hande und FiiBe von rotierenden Teilen
fern. Binden Sie lange Haare zusammen und
entfernen Sie Schmuck. Betreiben Sie das Gerat
mit installierten Schutzvorrichtungen. Tragen Sie
KEINE lose sitzende Kleidung, baumelnde Kordeln
oder Gegenstande, die sich verfangen kdnnten.

(/\ GEFAHR

Bertihren Sie KEINE blanken Drahte oder Buchsen. Verwenden
Sie KEINE Stromkabel, die abgenutzt, beschadigt oder
ausgefranst sind. Betreiben Sie den Generator NICHT

bei nassem Wetter. Lassen Sie KEINE Kinder oder nicht
qualifizierte Personen den Generator bedienen oder warten.
Verwenden Sie einen Fehlerstromschutzschalter (FI) in
Feuchtraumen und Bereichen, die leitfahiges Material
enthalten, wie z. B. Metallbtden. Verwenden Sie zugelassene
Transfer-Geréte, um den Generator ins Stromnetz integrieren.
Informieren Sie Ihr Versorgungsunternehmen, bevor Sie den
Generator an Ihr Stromnetz anschlieBen.

Der Generator erzeugt eine starke Spannung.

\

( A\ WARNUNG

Funken kdnnen zu Branden oder Stromschlagen
fuhren.

Bei der Wartung des Generators:

Ziehen Sie das Zuindkerzenkabel ab und legen Sie es dort ab,
wo es die Kerze nicht berithren kann. Uberprtfen Sie NICHT bei
gezogener Kerze auf Zindung. Verwenden Sie nur zugelassene
Zundkerzenprufgerate.

J

( A\ WARNUNG

Laufende Motoren erzeugen Warme. Bei Kontakt
kénnen schwere Verbrennungen auftreten.
Brennbare Materialien kénnen bei Kontakt Feuer
fangen.

Beriithren Sie KEINE heiBen Oberflachen. Vermeiden Sie den
Kontakt mit heiBen Abgasen. Lassen Sie das Gerat vor dem
Beriithren abkthlen. Halten Sie einen Abstand von 91,4 cm

(3 ft.) auf allen Seiten ein, um eine ausreichende Kithlung zu
gewahrleisten. Halten Sie einen Abstand von mindestens 1,5m (5
ft.) zu brennbaren Materialien ein.

~N

( A\ WARNUNG

Medizinische und lebenserhaltende Anwendungen.

Rufen Sie im Notfall sofort den Notfalldienst an. Verwenden
Sie dieses Produkt NIEMALS zur Stromversorgung von
lebenserhaltenden Geraten oder lebenserhaltenden Geraten.
Verwenden Sie dieses Produkt NIEMALS zur Stromversorgung
von Medizinprodukten oder medizinischen Geraten. Informieren
Sie sofort |hren Stromversorger, wenn Sie oder jemand in

Ihrem Haushalt auf elektrische Gerate zum Leben angewiesen
ist. Informieren Sie sofort Ihren Stromversorger, wenn ein
Stromausfall dazu fithren wirde, dass Sie oder jemand in Ihrem
Haushalt einen medizinischen Notfall erleidet.

J




SICHERHEITSV ORSCHRIFTEN

/\ DANGER

Kraftstoff und Kraftstoffddmpfe sind leicht
entziindlich und extrem explosiv. Eine

unbeabsichtigte Inbetriebnahme kann zu schweren
Verletzungen fiihren.

Beim Hinzufiigen oder Entfernen von Kraftstoff:
Schalten Sie den Generator aus und lassen Sie ihn
mindestens zwei Minuten abkthlen, bevor Sie den
Tankdeckel entfernen. Lésen Sie die Kappe langsam, um
den Druck im Tank abzubauen. Fallen oder entleeren Sie
Kraftstoff nur im Freien in einem gut beltfteten Bereich.
Fallen Sie KEIN Benzin direkt in den Generator an der
Tankstelle. Verwenden Sie einen zugelassenen Behalter,
um den Kraftstoff zum Generator zu transportieren..

Den Kraftstofftank NICHT tberfullen. Halten Sie den
Kraftstoff immer fern von Funken, offenen Flammen,
Kontrollleuchten, Hitze und anderen Ztndquellen..
Zunden oder rauchen Sie keine Zigaretten.

Beim Starten des Generators:

Versuchen Sie NICHT, einen beschadigten Generator

zu starten. Vergewissern Sie sich, dass Tankdeckel,
Luftfilter, Zundkerze, Kraftstoffleitungen und
Abgassystem ordnungsgemaB angebracht sind. Lassen Sie
verschitteten Kraftstoff vollstéandig verdunsten, bevor Sie
versuchen, den Motor zu starten. Achten Sie darauf, dass
der Generator fest auf ebenem Boden steht.

Beim Betrieb des Generators:

Bewegen oder kippen Sie den Generator wahrend des
Betriebs NICHT. Den Generator NICHT kippen oder
Kraftstoff oder Ol auslaufen lassen.

Beim Transport oder Wartung des Generators:
Vergewissern Sie sich, dass sich das
Kraftstoffabsperrventil in der Aus-Stellung befindet
und der Kraftstofftank leer ist. Ziehen Sie das
Zundkerzenkabel ab.

Bei der Lagerung des Generators:
Lagern Sie das Gerat fernab von Funken, offenen
Flammen, Kontrollleuchten, Hitze und anderen

Zundquellen.
\_

/\ WARNUNG

Das schnelle Einziehen des Starterseils zieht Hand
und Arm schneller zum Motor, als Sie loslassen

kdnnen, was zu schweren Verletzungen fiihren kann.

Beim Anlassen des Motors das Starterseil langsam
ziehen, bis ein Widerstand spirbar ist, und dann
schnell ziehen, um Riickschlage zu vermeiden.
Starten oder stoppen Sie den Motor NICHT, wenn
elektrische Gerate angeschlossen sind.

(O VORSICHT

.

Eine Uberschreitung der Betriebskapazitat des

Generators kann den Generator und/oder die daran
angeschlossenen elektrischen Gerate beschadigen.

Uberlasten Sie den Generator NICHT.

Starten Sie den Generator und lassen Sie den Motor
sich stabilisieren, bevor Sie elektrische Verbraucher
anschlieBen. SchlieBen Sie die elektrischen Gerate
in der Aus-Stellung an und schalten Sie sie dann
zur Bedienung ein.

Schalten Sie die elektrischen Gerate aus, bevor Sie
den Generator stoppen.

Manipulieren Sie NICHT die regulierte
Geschwindigkeit.

Nehmen Sie KEINE Modifikationen am Gerat vor.

J

( /\WARNING

Der Betrieb dieses Gerats kann Funken erzeugen, die
in der Umgebung von trockener Vegetation Brande

auslosen koénnen.

Gegebenenfalls ist eine Funkensperre erforderlich. Der
Betreiber sollte sich fir Gesetze oder Vorschriften in
Bezug auf Brandschutzanforderungen an die &rtlichen
Brandschutzbehdrden wenden.

.

(® VORSICHT

UnsachgemaBe Behandlung oder Verwendung
des Generators kann ihn beschadigen, seine

Lebensdauer verkiirzen und zum Erléschen der
Garantie fiihren.

Verwenden Sie den Generator nur fiir den
bestimmungsgeméaBen Gebrauch. Betreiben Sie
das Gerat nur auf ebenen Flachen.

Setzen Sie den Generator NICHT ibermaBiger
Feuchtigkeit, Staub oder Schmutz aus.

Lassen Sie kein Material die Kihlschlitze
blockieren. Wenn sich angeschlossene Gerate
iberhitzen, schalten Sie sie aus und trennen Sie
sie vom Generator.

Verwenden Sie den Generator NICHT, wenn:

— Elektrische Leistung verloren geht

— Equipment Funken erzeugt, raucht oder brennt
— Equipment tibermaBig vibriert

~N

33



INBETRIEBNAHME

34

Ihr Generator bendtigt eine gewisse Montage. Dieses
Gerat wird ab Werk ohne Ol ausgeliefert. Vor dem Betrieb
muss er ordnungsgemaB mit Kraftstoff und Ol gewartet
werden. Wenn Sie Fragen zur Montage lhres Generators
haben, wenden Sie sich bitte an |hren Handler vor Ort.
Bitte halten Sie Ihre Seriennummer und Modellnummer
bereit.

Entfernen Sie den Generator aus dem

Versandkarton
1. Stellen Sie den Versandkarton auf eine feste, ebene
Flache.

2. Entfernen Sie alles aus dem Karton mit Ausnahme
des Generators.

3. Entfernen Sie den Generator vorsichtig mit den
Tragegriffen des Gerates aus der Box. (es wird
empfohlen, dass zwei Personen anheben)

Radsatz installieren - optionales Zubehor

@ Vorsicht

Der Radsatz ist nicht fiir den Einsatz auf der StraB3e
bestimmt.

Fur die Montage der Rader bendtigen Sie die folgenden
Werkzeuge: (nicht im Lieferumfang enthalten)

e Verstellbarer Schraubenschliissel

e Steckschlissel

e Zange

1. Bevor Sie Kraftstoff und Ol hinzufiigen, kippen Sie den
Generator auf die Seite.

2. Schieben Sie die Radschraube durch die
Unterlegscheibe, die Buchse und das Rad.

3. Schieben Sie die Schraube durch den
Befestigungspunkt am Rahmen.

4. Befestigen Sie es sicher mit der Kontermutter.

5. Wiederholen Sie die Schritte 2-4, um das zweite Rad
zu befestigen.

StitzfuB montieren

Befestigen Sie die Schwingungsdampfer mit einer

Flanschschraube M8 x 25 und Flanschkontermuttern

am Stitzbein.

2. Befestigen Sie das Stiitzbein mit Flanschschrauben
M8 x 16 und Flanschkontermuttern am
Generatorrahmen und befestigen Sie es sicher.
Ziehen Sie die Kontermuttern NICHT zu fest an.

3. Kippen Sie den Generator langsam, so dass er auf
den Radern und dem Stiitzbein aufliegt.

—

AnschlieBen der Batterie (Nur fiir Elektrostart-
Modelle)

1. Entfernen Sie die Schutzabdeckung vom roten (+)
Kabel am Akku.

2. Befestigen Sie die rote (+)Leitung an der roten (+)-
Klemme an der Batterie mit der Flanschschraube
und sichern Sie sie mit der Flanschmutter.

3. Wiederholen Sie die Schritte 1-2 flir das schwarze (-)
Batteriekabel.



INBETRIEBNAHME

Motoral hinzufiigen

(O VORSICHT

Versuchen Sie NICHT, den Motor zu kurbeln oder zu
starten, bevor er nicht ordnungsgemAoAY mit der

(©HINWEIS

Uberpriifen Sie das Ol regelmaBig wahrend der
Einlaufphase. Empfohlene Wartungsintervalle finden Sie
im Abschnitt Wartung.

empfohlenen Art und Menge an A-| gefAvallt wurde. \_
SchAoden am Generator, die durch Nichtbeachtung - N
dieser Anweisungen verursacht werden, fithren zum Q HINWEIS
Erléschen der Garantie. o . .
Der Generatorrotor verfiigt iber ein abgedichtetes,
vorgeschmiertes Kugellager, das wahrend
Q HINWEIS der gesamten Lebensdauer des Lagers keine
zusatzliche Schmierung benétigt.
Die empfohlene Olsorte ist 10W-30 Automobilél. J
~

1. Stellen Sie den Generator auf eine ebene, ebene
Flache.

2. Oleinfilldeckel/Messstab entfernen, um Ol
hinzuzufiigen.

3. Ol nachfiillen und Oleinfiilldeckel/Messstab wieder
einsetzen. NICHT UBERFULLEN.

4. Den Motordlstand taglich tberpriifen und bei Bedarf

nachfillen.
4 )
v\\ DIP STICK =,
\/ ‘ e
MAXIMUM FILL~y o

MINIMUM FILL-Y

<— DRAIN PLUG
\.

(©HINWEIS

Nach dem Einfiillen des Ols sollte eine Sichtkontrolle
zeigen, dass das Ol ca. 1-2 Gewindegéinge aus der
Einfullsffnung auslauft. Wenn Sie den Olmessstab
zur Olstandskontrolle verwenden, schrauben Sie den

Olmessstab wahrend der Kontrolle NICHT ein.
\_ J

(VORSICHT

Der Motor ist mit einer Niedrig-Ol-Abschaltung
ausgestattet und stoppt, wenn der Olstand im

Kurbelgehause den Schwellenwert unterschreitet.

(©HINWEIS

Wir betrachten die ersten 5 Stunden der
Betriebszeit als Einlaufzeit fiir das Gerat. Wahrend
der Einlaufzeit bleiben Sie bei oder unter 50%
der Betriebsleistung und variieren Sie die Last
gelegentlich, damit die Statorwicklungen heizen
und kiihlen kénnen. Das Anpassen der Last fiihrt
auch dazu, dass sich die Motordrehzahl andert
und die Kolbenringe sich setzen kénnen. Nach der

5-stiindigen Einlaufzeit das Ol wechseln.
\_ J

Degrees Celsius® (Outside)

=289 -17.8 -6.7 4.4 15.6 26.7 37.8 48.9

| | | | | | | |
20 0 20 40 60 80 100 120

¢ p
S HINWEIS

Das Wetter wird sich auf das Motordl und die
Motorleistung auswirken. Andern Sie die Art des
verwendeten Motoréls je nach Wetterlage
entsprechend den Anforderungen des Motors.

(©HINWEIS

Synthetisches Ol kann nach der anféanglichen
Einarbeitungszeit von 5 Stunden verwendet werden.
Die Verwendung von synthetischem Ol verldngert
nicht das empfohlene Olwechselintervall.

. J

39



INBETRIEBNAHME

36

Kraftstoff hinzufiigen

1

o s wN

. Verwenden Sie sauberen, frischen, regelmaBigen

bleifreien Kraftstoff mit einem Oktanzahl von
mindestens 85 und einem Ethanolgehalt von weniger
als 10 Vol.-%.

Mischen Sie KEIN Ol mit Kraftstoff.

Reinigen Sie den Bereich um den Tankdeckel.
Entfernen Sie den Tankdeckel.

Geben Sie den Kraftstoff langsam in den Tank.
NICHT UBERFULLEN. Der Kraftstoff kann sich nach
dem Befiillen ausdehnen. Ein Minimum von 1/4 Zoll.
(6,4 mm) des im Tank verbleibenden Raums fiir die
Kraftstoffausdehnung wird benétigt, mehr als 1/4
Zoll.(6,4 mm) wird empfohlen. Bei Uberfiillung kann
Kraftstoff durch Expansion aus dem Tank gedriickt
werden und den stabilen Betriebszustand des
Produkts beeintréchtigen. Beim Beflillen des Tanks
wird empfohlen, geniigend Platz fiir die Ausdehnung
des Kraftstoffs zu lassen.

.

(O VORSICHT

Verwenden Sie bleifreies Normalbenzin mit einer

Oktanzahl von mindestens 85.

Mischen Sie kein Ol und Benzin. Fiillen Sie den
Tank auf ca. 1/4 Zoll. (6,4 mm) unter der Oberseite
des Tanks, um eine Kraftstoffausdehnung zu
ermdglichen. Pumpen Sie KEIN Benzin direkt in
den Generator an der Tankstelle. Verwenden Sie
einen zugelassenen Behalter, um den Kraftstoff
zum Generator zu transportieren. Fiillen Sie den
Kraftstofftank NICHT im Innenbereich. Den
Kraftstofftank NICHT fiillen, wenn der Motor lduft
oder heiB ist. Den Kraftstofftank NICHT (berfiillen.
Beim Befiillen des Kraftstofftanks KEINE Zigaretten
anziinden oder rauchen.

(/A WARNUNG

Wenn Sie den Kraftstoff zu schnell durch das
Kraftstoffsieb gieBen, kann es beim Beflllen zu einem

Riickschlag in Richtung des Bedieners kommen.

(©HINWEIS A

Unsere Motoren funktionieren gut mit 10%

oder weniger Ethanolmischkraftstoffen. Bei der

Verwendung von Mischbrennstoffen gibt es

einige Besonderheiten zu beachten::

— EEthanol-Benzin-Gemische kdnnen mehr Wasser
aufnehmen als Benzin allein.

— Diese Mischungen kdnnen sich schlieBlich trennen
und Wasser oder einen wassrigen Schmiere im Tank,
Kraftstoffventil und Vergaser zuriicklassen.

— Bei schwerkraftgespeisten Kraftstoffzuftihrungen
kann dieser gefahrdete Kraftstoff in den Vergaser
gesaugt werden und zu Schaden am Motor und/oder
moglichen Gefahren fahren.

— Es gibt nur wenige Anbieter von
Kraftstoffstabilisatoren, die far den Einsatz mit
Ethanolmischkraftstoffen entwickelt wurden.

— Jegliche Schéden oder Gefahren, die durch die
Verwendung von unsachgemaBem Kraftstoff,
unsachgemab gelagertem Kraftstoff und/oder
anderen Materialien verursacht werden.oder falsch
formulierte Stabilisatoren, fallen nicht unter die
Herstellergarantie.

Es ist ratsam, die Kraftstoffzufuhr immer

abzuschalten, den Motor auf Kraftstoffmangel

einzustellen und den Tank zu entleeren, wenn das

Gerat langer als 30 Tage nicht benutzt wird.
. J

Erdung

Ihr Generator muss ordnungsgemaR an eine geeignete
Erdung angeschlossen sein, um einen elektrischen Schlag
Zu vermeiden.

/\WARNUNG

Eine unzureichende Erdung des Generators kann zu

einem elektrischen Schlag fiihren.

Eine Erdungsklemme, die mit dem Rahmen des Generators
verbunden ist, ist auf dem Fronpanel vorgesehen. Fiir die
Fernerdung verbinden Sie einen Kupferdraht mit einer
Lange von schwerem Durchmesser (mindestens 12 AWG)
zwischen dem Generator- Masseanschluss und einer in
die Erde eingetriebenen Kupferstange. Wir empfehlen
dringend, dass Sie sich an einen qualifizierten Elektriker
wenden, um die Einhaltung der értlichen Vorschriften zu
gewabhrleisten.



BETRIEB

Standort des Generators Uberspannungsschutz
Betreiben Sie den Generator niemals in einem
Gebaude! (Siehe Abschnitt Sicherheitshinweise). VORSICHT

In einigen Bereichen miissen Generatoren beim
ortlichen Versorgungsunternehmen registriert werden.
Generatoren, die auf Baustellen eingesetzt werden,
kdnnen den ortlichen Vorschriften und Vorschriften

Spannungsschwankungen kénnen die einwandfreie

Funktion empfindlicher elektronischer Gerate
beeintrachtigen.

unterliegen. Das Geréat auf einem flachen, ebenen Elektronische Gerate, einschlieBlich Computer
Untergrund aufstellen. Der Generator muss einen und viele programmierbare Gerate, verwenden
Mindestabstand von 1,5 m (5 ft) zu allen brennbaren Komponenten, die fir den Betrieb innerhalb eines
Materialien aufweisen. Dariiber hinaus mussen sie engen Spannungsbereichs ausgelegt sind und von

auf allen Seiten einen Freiraum von mindestens kurzzeitigen Spannungsschwankungen beeintrachtigt
91,4 cm (3 ft) gewahrleisten, um eine ausreichende werden kdnnen. Obwohl es keine Méglichkeit gibt,
Kiihlung, Wartung und Instandhaltung zu erméglichen. Spannungsschwankungen zu verhindern, kénnen Sie
Generatoren sollten niemals an einem Ort gestartet MaBnahmen zum Schutz empfindlicher elektronischer
oder betrieben werden, der eine ausreichende Kiihlung Gerate ergreifen.

des Generators und/oder des Auspuffs nicht zulasst. Installieren Sie UL1449, CSA-gelistete, steckbare
Lassen Sie die Generatoren vor der Lagerung oder dem Uberspannungsableiter an den Anschliissen, die lhre
Transport abkiihlen. Stellen Sie den Generator nicht empfindlichen Gerate versorgen. Uberspannungsableiter
in der Nahe von Luftungsschlitzen oder Einlassen auf. gibt es in Ausfiihrungen mit einem oder mehreren

Bei der Aufstellung des Generators sind Wind- und Ausgéngen. Sie wurden entwickelt, um gegen nahezu alle
Luftstrome sorgfaltig zu berlicksichtigen. kurzzeitigen Spannungsschwankungen zu schiitzen.

Bei Nichtbeachtung der entsprechenden
Sicherheitsvorkehrungen kann die Herstellergarantie
erléschen.

Starten des Motors
1. Vergewissern Sie sich, dass sich der Generator auf
einem flachen, ebenen Untergrund befindet.
/N\ WARNUNG 2. Trennen Sie alle elektrischen Verbraucher vom
Generator. Starten oder stoppen Sie den Generator
niemals, wenn elektrische Geréte angeschlossen oder
eingeschaltet sind.
Drehen Sie das Kraftstoffventil in die Position “ON".
Den Chokehebel in die Position “CHOKE" stellen.
Drehen Sie den Ziindschalter in die Position “ON".
Bei Modellen mit elektrischem Start: Halten Sie
den Ziindschalter in die Position “START". Lassen
Sie sie los, wenn der Motor anfangt, sich zu drehen.
A WARNUNG Wenn der Motor innerhalb von fiinf Sekunden nicht
Wihrend des Betriebs werden der Schalldampfer startet, lassen Sie den Schalter los und warten Sie
und die entstehenden Abgase hei3. Werden keine mindestens zehn Sekunden, bevor Sie versuchen, den
ausreichenden Kithl- und Atemraume zur Verfiigung Motor erneut zu starten.
gestellt, oder ist der Generator blockiert oder 7

eingedammt, kdnnen sich die Temperaturen stark
erwdrmen und zu Branden fihren.

Betreiben oder lagern Sie den Generator nicht bei

Regen, Schnee oder Nasse.

Die Verwendung eines Generators oder eines elektrischen
Gerats bei nassen Bedingungen, wie Regen oder

Schnee, oder in der Nahe eines Beckens oder einer
Sprinkleranlage, oder wenn Ihre Hande nass sind, kann
zu einem Stromschlag fthren.

o0 s W

. Seilzugstart: Ziehen Sie das Starterseil langsam,
bis ein Widerstand spirbar ist, und ziehen Sie dann
schnell.
8. Nicht zu viel Choke geben. Sobald der Motor startet,
den Chokehebel in die Position “RUN" bringen.

Erdung

Die Masse des Generatorsystems verbindet den Rahmen
mit den Erdungsklemmen auf dem Bedienfeld. Die
Systemmasse ist mit dem AC-Neutralleiter verbunden.

317



ETRIEB

\_

N\

AnschlieBen von elektrischen Verbrauchern

1.

2.

38

Lassen Sie den Motor nach dem Start fiir einige
Minuten stabilisieren und erwarmen.

Stecken Sie die gewiinschten, einphasigen 230V
50Hz Verbraucher ein und schalten Sie sie ein.
SchlieBen Sie KEINE 3-phasigen Lasten an den
Generator an.

SchlieBen Sie KEINE 60 Hz Lasten an den Generator an

Den Generator NICHT (berlasten.

N

w

4. Lassen Sie den Motor laufen, bis der
Kraftstoffmangel den Motor gestoppt hat. Dies
dauert in der Regel einige Minuten.

. Drehen Sie den Benzinhahn in die Position “AUS".

arten des Motors (Fortsetzung) AnschlieBen von elektrischen Verbrauchern (Fortsetzung)
[ N\ g
S HINWEIS S HINWEIS
Halten Sie die Choke in der Position “Choke” nur Der Anschluss eines Generators an die Stromleitungen
fir 1 Zug des Seilzugstarters. Nach dem ersten 'h’(‘;s Ensirgleverslolrgrngsuntehrtl'lel'!?gns qdequn e|r'1‘e .
Zug schieben Sie die Choke fiir die nachsten drei Zzs:rsei Jgsr:a?:ﬁeiqa?gr] /f\?:\iN em nrégdseerlréen;nél:oromm ,
ZugZe" dgi Sellzugstarr]ters =l Z/UMVIeI (,:,EOkﬁ fhrt sowie angeschlossene Gerate beschadigt werden kénnen.
zu Zundkerzenverschmutzung otorlber u.tung Des Weiteren kann dies zu schweren Verletzungen oder
angfunfi des Fehlens von Zuluft. Dadurch wird der sogar zum Tod far Sie oder einen Elektriker fthren, der
Motor nicht gestartet. an nahegelegenen Stromleitungen arbeitet. Wenn Sie
J planen, einen tragbaren Stromerzeuger wahrend eines
s N Stromausfalls zu betreiben, benachrichtigen Sie bitte
Q HlNWE |S sofort |hr Energieversorgungsunternehmen und denken Sie
daran, lhre Gerate direkt an den Generator anzuschlieBen.
Die mitgelieferte 12V 7AH-Batterie ladt sich bei SchlieBen Sie den Generator nicht an eine Steckdose in
laufendem Motor wieder auf, aber es wird auch Ihrem Haus an. Auf diese Weise konnte eine Verbindung
empfohle-n, die Batterie mindestens einmal im Monat zum Energieversorger hergeste”t werden. Sie sind
kvollstandlg aufzuladen. ) dafiir verantwortlich, dass der Strom lhres Generators
nicht in die Stromleitungen der Elektrizitatswerke
s zurlickgespeist wird. Wenn der Generator an eine
Q H INWE Is gebaudetechnische Anlage angeschlossen wird, wenden
) ) ) . Sie sich an Ihr &rtliches Versorgungsunternehmen oder
el e ey R el Sy I CEY sl einen qualifizierten Elektriker. Die Anschlisse massen die
ON" befindet, leuchtet der Schalter auf, wenn die Generatorleistung von der Netzleistung trennen und alle
Batterie eine Ladung abgibt. Wenn der Schalter in der geltenden Gesetze und Vorschriften einhalten.
Position “ON" nicht leuchtet, tberprtifen Sie, ob der \_
Batterieanschluss in Ordnung ist.
J
Stoppen des Motors
(QHINWEIS N 1. Schalten Sie alle elektrischen Verbraucher aus und
) ] ) ziehen Sie den Netzstecker. Starten oder stoppen
Wenn der Motor startet, aber nicht weiterlauft, stellen Sie Sie den G t . | lektrische Gerat
sicher, dass sich der Generator auf einer ebenen, ebenen 18 GaN =enerator nle.ma S, Wehn e'e TISENA Geraie
Flache befindet. Der Motor ist mit einem Olmangel- angeschlossen oder eingeschaltet sind.
Sensor ausgestattet, der verhindert, dass der Motor 2. Lassen Sie den Generator einige Minuten im Leerlauf
lauft, wenr! der Olstand einen kritischen Schwellenwert laufen, um die Innentemperaturen von Motor und
unterschreftet. Generator zu stabilisieren
) .

5. Driicken Sie den Ziindschalter in die Position “OFF".

Wichtig: Stellen Sie immer sicher, dass sich
das Kraftstoffventil, der Ziindschalter und der

Batterieschalter in der Position “AUS"” befinden, wenn

der Motor nicht in Betrieb ist.

G HINWEIS

Wenn der Motor far einen Zeitraum von zwei (2) Wochen
oder langer nicht benutzt wird, lesen Sie bitte im
Abschnitt Lagerung nach, wie Sie den Motor und den
Kraftstoff ordnungsgemaB lagern kénnen.




BETRIEB

Generator nicht iiberlasten

Kapazitat

Befolgen Sie diese einfachen Schritte, um die fir

Ihre Zwecke erforderlichen Lauf- und Startwerte zu

berechnen.

1. Wahlen Sie die elektrischen Gerate aus, die Sie
gleichzeitig betreiben mochten.

2. Addieren Sie die Laufleistung in Watt dieser Gerate.
Diese Wattleistung wird bendtigt um die Verbraucher
am laufen zu halten.

3. ldentifizieren Sie die héchste Anlaufleistung aller in
Schritt 1 genannten Geréate. Flgen Sie diese Zahl
zu der in Schritt 2 berechneten Summe hinzu. Die
Spitzenleistung ist der zusatzliche Leistungsschub,
der bendtigt wird, um einige elektrisch betriebene
Geréate zu starten. Wenn Sie die unter “Power
Management” aufgefiihrten Schritte ausfiihren, wird
sichergestellt, dass jeweils nur ein Gerét gestartet
wird.

Energie Management
Verwenden Sie die folgende Formel, um Spannung und
Stromstéarke in Watt umzuwandeln:

Volt x Ampere = Watt

Um die Lebensdauer lhres Generators und der

angeschlossenen Gerate zu verléangern, filhren Sie

diese Schritte aus, um elektrische Verbraucher

hinzuzufiigen:

1. Starten Sie den Generator ohne angeschlossene
elektrische Last.

2. Lassen Sie den Motor einige Minuten laufen, um sich
zu stabilisieren.

3. SchlieBen Sie den Verbraucher mit der héchsten

elektrischen Last zuerst an.

Lassen Sie den Motor stabilisieren.

SchlieBen Sie den nachsten Verbraucher an

Lassen Sie den Motor stabilisieren.

Wiederholen Sie die Schritte 5-6 fiir jede weiteren

Verbraucher.

S HINWEIS

Uberschreiten Sie niemals die angegebene
Kapazitat, wenn Sie dem Generator Lasten
hinzufiigen.

N o o os

Betrieb in groBer Hohe

Beachten Sie, dass der Motorwirkungsgrad bei
Arbeiten in groBer Hohe reduziert werden kann und
die Abgasemissionen steigen. Andere Probleme in
groBer Hohe kénnen erschwertes Starten, erhéhter
Kraftstoffverbrauch und Verschmutzung der Ziindkerze
sein. Dies ist ein natirlicher Trend und kann durch die
Motoreinstellung nicht verandert werden.

Eine wichtige Nachricht iiber die Temperatur
Ihr Champion Power Equipment Produkt ist fiir den
Dauerbetrieb bei Umgebungstemperaturen bis zu
40°C (104°F) entwickelt und ausgelegt. Wenn lhr
Produkt benétigt wird, kann Ihr Produkt fiir kurze Zeit
bei Temperaturen von -15°C (5°F) bis 50°C (122°F)
betrieben werden. Wenn das Produkt wahrend der
Lagerung Temperaturen auBerhalb dieses Bereichs
ausgesetzt ist, sollte es vor dem Betrieb wieder in
diesen Bereich gebracht werden. In jedem Fall muss
das Produkt immer im Freien, in einem gut beliifteten
Bereich und fernab von Tiiren, Fenstern und anderen
Laftungséffnungen betrieben werden.

39



WARTUNG & LAGERUNG

40

Der Eigentiimer/Betreiber ist fir alle regelméBigen
Wartungsarbeiten verantwortlich.

/\ WARNUNG

Betreiben Sie niemals einen beschadigten oder

defekten Generator.

/\ WARNUNG

Manipulationen am werkseitig eingestellten Regler
fiihren zum Erléschen der Garantie.

/\WARNUNG

UnsachgemaBe Wartung fiihrt zum Erléschen der

Garantie.

S HINWEIS

Die Wartung, der Austausch oder die Reparatur von
emissionsmindernden Vorrichtungen und Systemen
darf nur von Fachleuten durchgefiihrt werden.

Fiihren Sie alle geplanten Wartungsarbeiten rechtzeitig
durch. Beheben Sie alle Probleme, bevor Sie den
Generator in Betrieb nehmen.

Motorwartung

Um ein versehentliches Starten zu verhindern, entfernen

und erden Sie das Ziindkerzenkabel, bevor Sie eine

Wartung durchfiihren.

ol

Wechseln Sie das Ol, wenn der Motor warm ist. Lesen

Sie die Olspezifikation, um die richtige Olsorte fiir Ihre

Betriebsumgebung auszuwéhlen.

1. Entfernen Sie die Olablassschraube mit einem
15- mm-Steckschliissel und Verlangerung (nicht im
Lieferumfang enthalten).

2. Lassen Sie das Ol vollstandig ablaufen.

. Setzen Sie die Ablassschraube wieder ein.

4. Oleinfiilldeckel/Messstab entfernen, um Ol
hinzuzufiigen.

5. Ol nachfiillen und Oleinfiilldeckel/Messstab wieder
einsetzen. NICHT UBERFULLEN.

6. Entsorgen Sie Altol in einer zugelassenen
Entsorgungseinrichtung.

w

(S HINWEIS )
Nach dem Einfiillen des Ols sollte eine Sichtkontrolle
zeigen, dass das Ol ca. 1-2 Gewindegénge aus der
Einfulléffnung auslauft. Wenn Sie den Olmessstab
zur Olstandskontrolle verwenden, schrauben Sie den
Olmessstab wahrend der Kontrolle NICHT ein.

\ J

\
> DIP STICK —»
\/ ‘ o
MAXIMUM FILL~
MINIMUM FILL-Y
<— DRAIN PLUG

g J/
Zindkerze

1. Entfernen Sie das Ziindkerzenkabel von der
Ziundkerze.

2. Entfernen Sie den Stecker.

3. Uberpriifen Sie die Elektrode am Stecker. Er muss
sauber und nicht abgenutzt sein, um den fir die
Ziundung erforderlichen Funken zu erzeugen.

4. Siehe Informationen zur Ziindkerze auf der Seite
“Spezifikation” fir dieses Modell.

5. Den Stopfen vorsichtig in den Motor einschrauben.

6. Verwenden Sie das Ziindkerzenwerkzeug (nicht im

Lieferumfang enthalten), um die Kerze festzuziehen.

7. Befestigen Sie das Ziindkerzenkabel an der Kerze.

S

0.7-0.8 mm
0.028-0.031 in.

OEM-Ziindkerze: NHSP F6RTC

Ersatz-Ziindkerze: NGK BPR6ES oder gleichwertig
Stellen Sie sicher, dass die Ziindkerzenltiicke 0,7 - 0,8
mm oder (0,028 - 0,031 in.) betragt.

Wartung Ventilspielraum
- Einlass 0.13 - 0.17 mm (0.005 - 0.007 in.)

- Auspuff: 0.18 - 0.22 mm (0.007 - 0.009 in.)



WARTUNG & LAGERUNG

Air Filter

1. Entfernen Sie die aufsteckbare Abdeckung, die den

Luftfilter an der Baugruppe halt.

Entfernen Sie das Schaumstoffelement.

3. In flissigem Reinigungsmittel und Wasser waschen.

In einem sauberen Tuch griindlich trocknen lassen.

In sauberem Motordl sattigen.

5. Driicken Sie ein sauberes, saugféhiges Tuch ein, um
iberschiissiges Ol zu entfernen.

6. Setzen Sie den Filter in die Baugruppe ein.

7. Befestigen Sie die Luftfilterabdeckung wieder und
rasten Sie ein.

Funkenschutz

1. Lassen Sie den Motor vollstandig abkiihlen, bevor Sie
den Funkenschutz warten.

2. Entfernen Sie die beiden Schrauben, die
die Abdeckplatte halten, die das Ende des
Funkenschutzes am Schalldampfer halt.

3. Entfernen Sie das Sieb des Funkenschutzes.

4. Entfernen Sie die Kohlenstoffablagerungen vom
Funkenschutzsieb vorsichtig mit einer Drahtbirste.

5. Ersetzen Sie den Funkenschutz, wenn er beschadigt
ist.

6. Positionieren Sie den Funkenschutz im Schalldampfer
und befestigen Sie ihn mit den beiden Schrauben.

(O VORSICHT

Wenn der Funkenschutz nicht gereinigt wird, fihrt dies

A

>

zu einer Verschlechterung der Motorleistung.

(" )
S HINWEIS
Bundes- und landesweite Gesetze und
Verwaltungsvorschriften legen fest, wann und wo
Funkenfanger erforderlich sind.
N\ J
Reinigung
g N\
(M VORSICHT

Besprithen Sie den Generator NICHT mit Wasser.

Wasser kann das Kraftstoffsystem verunreinigen.

Verwenden Sie ein feuchtes Tuch, um die AuBenflachen
des Generators zu reinigen. Verwenden Sie eine weiche
Borstenbiirste, um Schmutz und Ol zu entfernen.
Verwenden Sie einen Luftkompressor (25 PSI), um
Schmutz und Ablagerungen aus dem Generator zu
entfernen.

Anpassungen

Das Luft-Kraftstoff-Gemisch ist nicht einstellbar.
Manipulationen am Regler kénnen lhren Generator
und lhre elektrischen Geréte beschadigen und fiihren
zum Erléschen der Garantie.

Wartungsplan

Befolgen Sie die in der folgenden WartungsAYbersicht
angegebenen Wartungsintervalle.

Warten Sie Ihren Generator hAoufiger, wenn Sie unter
widrigen Bedingungen arbeiten.

Alle 8 Stunden oder taglich

Olstand prafen

Reinigen Sie den Lufteinlass und den Schalldampfer.

Erste 5 Stunden

Olwechsel

Alle 50 Stunden oder zu jeder Jahreszeit

Luftfilter reinigen

Olwechsel, bei Betrieb unter hoher Last oder in heiBer
Umgebung

Alle 100 Stunden oder zu jeder Jahreszeit

Olwechsel

Zundkerze reinigen/einstellen

Ventilspiel prufen/einstellen*.

Funkenschutz reinigen

Kraftstofftank und Filter reinigen*.

Alle 250 Stunden

| Brennkammer reinigen*

Alle 3 Jahre

| Ersetzen Sie die Kraftstoffleitung und den LPG-Schlauch.

*Ausfiuhrung durch sachkundige, erfahrene Eigentimer oder
von Champion Power Equipment zertifizierte Handler.

Wartung des Generators

Stellen Sie sicher, dass der Generator sauber gehalten und
ordnungsgemal gelagert wird. Betreiben Sie das Gerat nur
auf einem flachen, ebenen Untergrund in einer sauberen,
trockenen Betriebsumgebung. Setzen Sie das Gerat NICHT
extremen Bedingungen, libermaBigem Staub, Schmutz,
Feuchtigkeit oder korrosiven Dampfen aus.

(@ VORSICHT

Verwenden Sie KEINEN Gartenschlauch zur Reinigung

Durch die Kiihlschlitze kann Wasser in den
Generator eindringen und die Generatorwicklungen

beschadigen.
\.

Verwenden Sie ein feuchtes Tuch, um die AuBenflachen

des Generators zu reinigen. Verwenden Sie eine weiche
Borstenbiirste, um Schmutz und Ol zu entfernen.
Verwenden Sie einen Luftkompressor (25 PSI), um Schmutz
und Ablagerungen aus dem Generator zu entfernen.
Uberpriifen Sie alle Liiftungséffnungen und Kiihischlitze auf
Sauberkeit und Unversehrtheit.

a1



42

WARTUNG & LAGERUNG

Lagerung

Der Generator sollte mindestens einmal alle 14 Tage
gestartet und mindestens 20 Minuten laufen gelassen
werden. Fiir eine langerfristige Lagerung beachten Sie
bitte diese Richtlinien.

Lagerung des Generators

1. Fugen Sie einen Kraftstoffstabilisator in den Tank.

2. Stellen Sie sicher, dass alle GerAote vom Generator
getrennt sind.

3. Lassen Sie den Generator fiir einige Minuten
laufen, damit der behandelte Kraftstoff durch das
Kraftstoffsystem und den Vergaser flieBt.

4. Drehen Sie das Kraftstoffventil in die Position “Aus”.

5. Lassen Sie den Generator laufen, bis der
Kraftstoffmangel den Motor gestoppt hat. Dies
dauert in der Regel einige Minuten.

6. Der Generator muss vor der Reinigung und Lagerung
vollstandig abgekiihlt sein.

7. Entfernen Sie den Ziindkerzenstecker und ziehen Sie
dann 3 mal am RiickstoBgriff, um das Benzin aus
den Vergaserdiisen abzulassen.

8. Wechseln Sie das Motordl.

9. Entfernen Sie die Ziindkerze und gieBen Sie etwa
einen Essloffel Ol in den Zylinder. Starten Sie den
Motor langsam, um das Ol zu verteilen und den
Zylinder zu schmieren.

10. Setzen Sie die Ziindkerze wieder ein.

11.Lagern Sie das Gerat an einem sauberen, trockenen
Ort und vor direkter Sonneneinstrahlung geschiizt.

/\ GEFAHR

Das Abgas des Generators enthélt geruchloses und

farbloses Kohlenmonoxidgas.

Um ein versehentliches oder unbeabsichtigtes
Ziunden lhres Fernstartgenerators wahrend der
Lagerung zu vermeiden, sollten die folgenden
VorsichtsmaBnahmen getroffen werden:

— Wenn Sie den Generator fiir kurze Zeit
aufbewahren, stellen Sie sicher, dass der
Ziundschalter, das Kraftstoffventil und der
Batterieschalter auf AUS stehen.

— Bei langerer Lagerung des Generators ist
darauf zu achten, dass der Ziindschalter, das
Kraftstoffventil und der Batterieschalter auf AUS
gestellt sind und die Batterieleitungen von der
Batterie getrennt wurden.

Batterie

Einige Rahmengeneratoren sind mit einer automatischen
Batterieladeschaltung ausgestattet. Die Batterie erhalt
bei laufendem Motor eine Ladespannung. Der Akku
halt die Ladung aufrecht, wenn das Gerat regelmaBig
(etwa alle zwei Wochen) benutzt wird. Wenn die
Batterie weniger haufig verwendet wird, sollte sie an
ein Erhaltungsladegerat angeschlossen werden, um

die Batterie richtig aufzuladen. Wenn die Batterie
nicht in der Lage ist, den Motor zu starten, kann sie
durch manuelles Ziehen am Seilzug gestartet werden.
Wenn die Batteriespannung extrem niedrig ist, kann
der Ladekreis die Batterie moglicherweise nicht

wieder aufladen. In diesem Fall muss die Batterie an
ein handelsiibliches Batterieladegerat angeschlossen
werden, um sie wieder aufzuladen, bevor sie verwendet
werden kann.

Laden der Batterie

Bei einem Generator, der mit Batterien fiir

den elektrischen Start ausgestattet ist, ist die
ordnungsgemaBe Wartung und Lagerung der Batterie
zu beachten. Zum Aufladen der Batterie sollte ein
automatisches Ladegerat (im Lieferumfang enthalten)
mit automatischer Ladefunktion verwendet werden.
Die maximale Ladeleistung sollte 1,5 Ampere nicht
tiberschreiten. Befolgen Sie die Anweisungen, die
dem Batterieladegerat beiliegen. Die Batterie sollte
mindestens einmal im Monat vollstandig geladen
werden.

G HINWEIS

Ein Batterieladeerhaltungsgerat hélt den
Batteriezustand iiber lange Lagerzeiten aufrecht.

Batterie abklemmen

1. Entfernen Sie die Schutzabdeckung vom schwarzen/
negativen Batteriekabel.

2. Trennen Sie das schwarze/negative Kabel von der
schwarzen/negativen Klemme der Batterie und
bewahren Sie die Zylinderschraube und die Mutter
auf.

3. Wiederholen Sie die Schritte 1-2 fiir das rot/positive
Batteriekabel.

4. Bewahren Sie die Batterie an einem kiihlen,
trockenen Ort auf.



TROUBLESHOOTING

Problem Ursache Losung
Kein Kraftstoff Kraftstoff hinzufligen
Der Generator startet nicht. Defekte Ziindkerze Zindkerze ersetzen
Verbraucher beim Start angeschlossen Verbraucher vom Geréat trennen
Kurbelgehause auf die richtige Hohe
Niedriger Olstand beflillen
icht: iedriger Olstan
Der Generator start"et nicht; Der & Stellen Sie den Generator auf einen
Generjtor startet, lauft aber flachen, ebenen Untergrund.
unrund.
Choke in der falschen Position Choke korrekt einstellen
Zindkerzenkabel lose Kabel an der Ziindkerze befestigen
Die Batterie der Fernbedienung ist leer. Batterie der Fernbedienung ersetzen
Der Generator startet nicht per Funkstart. Generatorbatterie ist leer Generatorbatterie aufladen
Der Batterieschalter befindet sich in der Batterieschalter auf die Position “ON"
Position “OFF” stellen.
Generatorbatterie ist leer Generatorbatterie aufladen
Der Generator startet nicht elektrisch. Der Batterieschalter befindet sich in der Batterieschalter auf die Position “ON”
Position “OFF” stellen.
Kein Kraftstoff mehr Kraftstofftank ftllen
Der Generator schaltet sich wahrend des Kurbelgehause bis zum richtigen Niveau
Betriebs ab. Niedriger Olstand befiillen. Stellen Sie den Generator auf

einen flachen, ebenen Untergrund.

Uberpriifen Sie die Last und passen Sie sie

Generator ist Giberlastet . “ . ”
an. Siehe “Energiemanagement”.

Der Generator kann nicht gentigend

Leistung liefern oder Uberhitzt. Uberprifen Sie die Lufteinschrankung.

Unzureichende Beluftung Stellen Sie den Generator in einen gut
beliifteten Bereich.

Kabel nicht richtig angeschlossen Uberpriifen Sie alle Verbindungen
Angeschlossener Verbraucher ist defekt Defekten Verbraucher ersetzen
Der Leistungsschalter ist ausgeschaltet Leistungsschalter zuriicksetzen

Keine AC-Leistung.

Uberpriifen und festziehen der

Lose Verkabel .
0s¢ Verkabelung Kabelverbindungen

Sonstiges Kontaktieren Sie die Hotline

Uberpriifen Sie die Last und passen Sie sie

Uberl
Uberlastung an. Siehe “Energiemanagement”.

Wiederholtes Auslésen des

Leistungsschalters. Uberpriifen Sie, ob die Dréhte beschadigt,

Fehlerhafte Kabel oder Verbraucher blank oder ausgefranst sind. Defekte
Verbraucher ersetzen

43



INTRODUCTION

44

Introduksjon
Gratulerer med kjgpet av generatoren din. Vedlikeholdes
pa riktig mate.

Barbar strgmgenerator
Denne enheten er en bensindrevet AC-generator som
brukes til strgmforsyning.

Tilbehgr

CPE produserer og leverer en rekke tilbehgr. Kontakt din
lokale forhandler for mer informasjon.

Dette heftet

Vi forbeholder oss retten til & endre, tilfgye eller forbedre
produktet og denne handboken uten narmere varsel.

Skriv ned modellen og serienumrene, i tillegg til kjgpsdato og -sted for fremtidig bruk. Ha denne informasjonen
tilgjengelig ved bestilling av deler og ved tekniske forespgrsler eller garantispgrsmal.

Champion Power Equipment Support

Modellnummer

Serienummer

Kjgpsdato

Kigpssted

For oljetype,

.

se avsnittet “Fyll pa olje". For drivstofftype, se avsnittet “Fyll pa drivstoff”.

-




MANUAL CONVENTIONS

Gjgr deg selv kjent med fglgende symboler. Sikkerhetssymbolet og ngkkelordene er sikkerhetsadvarsler. Fglg alle
sikkerhetsmeldinger for a unnga ulykker eller personskade.

/\DANGER CAUTION

FORSIKTIG brukt uten symbolet for sikkerhetsvarsel
indikerer en potensielt farlig situasjon, som hvis den

FARE indikerer en farlig situasjon som, hvis

den ikke unngas, vil fgre til dgd eller alvorlig
personskade.

ikke unngas, kan fgre til skade pa eiendom.

/\WARNING S NOTE

Dersom du har spgrsmal angaende generatoren din, kan

ADVARSEL indikerer en farlig situasjon som, hvis . )
vi bista. Kontakt din lokale forhandler.

den ikke unngas, kan fgre til dgd eller alvorlig
personskade.

@ CAUTION

FORSIKTIG indikerer en farlig situasjon som,
hvis den ikke unngas, kan fgre til en mindre eller

moderat personskade.

45



SAFETY RULES

46

/\ WARNING

Les denne handboken grundig fgr du tar i bruk
generatoren din. Unnlater du & fglge instruksjonene

kan det fgre til alvorlig personskade eller dgd.

/\ WARNING

Motoravgassene fra dette produktet inneholder
kjemikalier som er kjent for & forarsake alvorlige
helseproblemer og dgd.

/> DANGER

Generatoreksos inneholder karbonmonoksid,
en fargelgs, luktfri og giftig gass. Innanding av

karbonmonoksid vil fagre til kvalme, svimmelhet,
besvimelse eller dgd. Hvis du begynner & fgle deg
svimmel eller svak, kom deg til frisk luft umiddelbart.

Generatoren skal kun brukes utendgrs, pa et godt
ventilert omrade.

IKKE bruk generatoren inne i eventuelle bygninger,
inkludert garasijer, kjellere, krypkjellere og skur,
lukkede rom eller liknende. Dette gjelder ogsa
generatorrommet i campingbiler.

IKKE la eksosgasser trenge inn i trange rom via
vinduer, dgrer, ventilasjonsluker eller andre apninger.
FARE KARBONMONOKSID: A bruke en generator
innendgrs KAN TA LIVET AV DEG | LOPET AV

MINUTTER.
g

(/\ DANGER

L

Roterende deler kan ta tak i hender, fgtter, har,

klaer og/eller tilbehgr.
Det kan fgre til alvorlige sarskader eller amputasjon.

Hold hender og fatter vekk fra roterende deler.

Sett opp langt har og fjern smykker.

Utstyret skal bare brukes med vern montert.

IKKE ha pa deg lgstsittende plagg, hengende snorer

eller ting som kan bli fanget.
J

(/A DANGER

IKKE bergr uisolerte ledninger eller kontakter.
IKKE bruk elektriske ledninger som er slitt, skadet
eller frynsete.

IKKE bruk generatoren i fuktig veer.

IKKE la barn eller ukvalifisert personell betjene eller
vedlikeholde generatoren

Bruk en jordfeilbryter (GFCI) i fuktige omrader og
omrader som inneholder ledende materiale, slik
som metalldekke.

Bruk godkjent overfgringsutstyr til a isolere
generatoren fra strgmnettet, og gi beskjed til
nettselskapet ditt fgr du kobler generatoren til

9 strgmsystemet ditt.

Generatoren produserer kraftig spenning.

~N

( A\ WARNING

Gnister kan forarsake brann eller elektrisk stgt.

Ved service pa generatoren:

Koble fra tennpluggkabelen og plasser den et sted
der den ikke kan komme i kontakt med pluggen.
IKKE se etter gnist med tennpluggen tatt av.

9 Bruk bare godkjente tennpluggtestere.

( A\ WARNING

Motorer som gar produserer varme. Alvorlige
brannskader kan oppsta ved kontakt.

Brennbare materialer kan ta fyr ved kontakt.

IKKE bergr varme overflater.

Unnga kontakt med varme avgasser.

La utstyret avkjgles fgr bergring.

Sgrg for & holde minst 1 meters klaring pa alle sider
for & sikre tilstrekkelig kjgling.

Sgrg for & holde minst 1,5 meters avstand til

brennbare materialer.
\_

J

( A\ WARNING

Ved ngdstilfelle, ring ngdetatene umiddelbart.

ALDRI bruk dette produktet til & forsyne livreddende
utstyr eller redningsapparater med strgm.

ALDRI bruk dette produktet til & forsyne medisinsk
utstyr med strgm.

Informer strgmleverandgren din umiddelbart hvis
du eller andre i husholdningen din er avhengig av
elektrisk utstyr for a holde seg i live.

Informer strgmleverandgren din umiddelbart
dersom tap av strgm fgrer til at du eller andre i
\husholdningen din kan fa et medisinsk ngdstilfelle.

Medisinsk bruk.

~

J




SAFETY RULES

/\ DANGER

Drivstoff og dampen fra dette er sveert lettantennelig
og ekstremt eksplosivt. Brann eller eksplosjon kan
fare til alvorlige brannskader eller dgd.

Utilsiktet oppstart kan fgre til sammenfiltring,
amputasjon eller sarskader.

/\ WARNING

Rask tilbaketrekking av startsnoren trekker hand og
arm mot motoren raskere enn du klarer a slippe
Utilsiktet oppstart kan fgre til alvorlig skade.

Det kan fare til brukne bein, frakturer, blamerker eller
forstuinger.

Ved pafylling eller fierning av drivstoff:

Sla av generatoren og la den avkjgle seg i minst to
minutter fgr bensinlokket fjernes. Lgsne lokket sakte
for a slippe ut trykket i tanken.

Det skal bare fylles eller tappes bensin pa steder
som er godt ventilert.

IKKE fyll bensin direkte pa generatoren fra
bensinstasjonen. Bruk en godkjent beholder til a fylle
drivstoff pa generatoren.

IKKE fyll for mye pa bensintanken.

Drivstoff skal alltid holdes vekk fra gnister,

apne flammer, gassbrennere, varme og andre
antennelseskilder.

IKKE tenn opp eller rgyk sigaretter.

Ved oppstart av generatoren:

IKKE forsgk a starte en skadet generator.

Pase at bensinlokket, luftfilteret, tennpluggen,
drivstoffslangene og eksossystemet er pa plass.

Sgrg for at bensinsgl far tid til a fordampe fullstendig
fgr motoren blir forsgkt startet.

Forsikre deg om at generatoren star pa et jevnt
underlag.

Ved bruk av generatoren:
IKKE beveg eller velt generatoren under drift.
IKKE velt generatoren eller sgl bensin eller olje.

Ved transport eller service pa generatoren:

Sgrg for at drivstoffventilen star i AV-posisjon og at
bensintanken er tom.

Koble fra tennpluggkabelen.

Ved oppbevaring av generatoren:

Oppbevares vekk fra gnister, apne flammer,

kgassbrennere, varme og andre antennelseskilder.

( A\ WARNING

J

Ved start av motoren, dra startsnoren sakte til
motstand dannes, trekk deretter raskt for & unnga
tilbakeslag.

IKKE start eller stopp motoren med elektriske
apparater tilkoblet.

o

(@ CAUTION

Drift av dette utstyret kan skape gnister som kan

starte brann i tgrr vegetasjon.

En gnistfanger kan vaere pakrevd. Brukeren bgr
kontakte det lokale brannvesenet for opplysninger
om lover eller forskrifter relatert til brannvernstiltak.

(O CAUTION

Overskridelse av generatorens driftskapasitet kan
skade generatoren og/eller eventuelle elektriske

apparater som er koblet til den.

IKKE overbelast generatoren.

Start generatoren og la motoren stabilisere seg fgr
tilkobling av elektrisk belastning.

Koble til elektrisk utstyr i avslatt posisjon, sla det
deretter pa for & bruke det.

Sla elektrisk utstyr av fgr generatoren stoppes.
IKKE tukle med den innstilte hastigheten.

IKKE modifiser generatoren pa noen som helst
mate.

Feil behandling eller bruk av generatoren kan skade

den, redusere levetiden eller gjgre at garantien blir
ugyldig.

Generatoren skal bare brukes til tiltenkt bruk.
Den skal bare brukes pa jevne overflater.

IKKE utsett generatoren for overdrevhe mengder
fukt, stgv eller smuss.

IKKE la noe blokkere kjglespaltene.

Hvis tilkoblede apparater overopphetes, sla dem av
og koble dem fra generatoren.

IKKE bruk generatoren hvis:

Elektrisk utgangsspenning forsvinner
Utstyret gnistrer, begynner a ryke eller avgir
flammer

Utstyret vibrerer overdrevent

47



48

ASSEMBLY

Generatoren din krever noe montering. Enheten leveres
fra fabrikken var uten olje. Den méa ha drivstoff og olje
fgr den tas i bruk.

Dersom du har noen spgrsmal om montering av
generatoren din, kontakt den lokale forhandleren. Sgrg
for & ha serienummeret og modellnummeret tilgjengelig.

Fjern generatoren fra esken den ble levert i.

1. Plasser esken pa et solid, flatt underlag.

2. Fjern alt fra esken unntatt generatoren.

3. Skjeer forsiktig hvert hjgrne av esken fra topp til
bunn. Brett hver av sidene flatt ned pa underlaget
for & fa et underlag som du kan montere hjulsettet
og stgttebeinet pa.

Installasjon av hjulsettet (tilleggsutstyr)
(O CAUTION

Hjulsettet er ikke ment for bruk pa vei.

Du trenger fglgende verktgy for & installere hjulene:

e 17 mm fastngkkel ELLER skiftengkkel (ikke
inkludert)

e Pipengkkel med en 16 mm pipe (ikke inkludert)

e Tenger (ikke inkludert)

1. Legg generatoren over pa siden fgr pafylling av
drivstoff og olje.

2. Tre flensbolten av typen M10x120 gjennom skiven,
hylsen og hjulet.

3. Skyv bolten gjennom monteringspunktet pa rammen.

4. Fest med lasemutteren (M10).

5. Gjenta trinn 2-4 for a feste det andre hjulet.

Installering av stgttebeinet

1. Fest vibrasjonsfestene til stgttebeinet med en
flensbolt i stgrrelsen M8 x 25 og lasemuttere med
flens.

2. Fest stgttebeinet til generatorrammen med
flensbolter i stgrrelse M8 x 16 og lasemuttere med
flens. Stram godt. IKKE trekk til lasemutterne for
mye.

3. Tipp generatoren sakte slik at den hviler pa hjulene
og stgttebeinet

Tilkobling av batteriet (kun modeller med
elektrisk start)

1. Fjern beskyttelsesdekselet fra den rgde (+)
ledningen pa batteriet.

2. Fest den rgde (+)ledningen til den rgde (+)
terminalen pa batteriet med hetteskruen (M5x10) og
sikre med laseskiven.

3. Gjenta trinn 1-2 for den sorte (-) batteriledningen.



ASSEMBLY

Fyll pa motorolje

(® CAUTION

IKKE prgv a sveive eller starte motoren fgr den er
korrekt fylt opp med anbefalt type og mengde olje.
Skade pa generatoren som fglge av unnlatelse i a

fglge disse instruksjonene ugyldiggjgr garantien din.

S NOTE

Anbefalt oljetype er bilolje av typen 10W-30.

1. Plasser generatoren pa et flatt, jevnt underlag.

2. Fjern oljepafyllingslokket/peilepinnen for a fylle pa
olje.

3. Fyll pa olje og sett pa oljepafyllingslokket/
peilepinnen igjen. IKKE FYLL FOR MYE.

4. Kontroller motorens oljeniva daglig og etterfyll ved

(©NOTE

Kontroller oljen ofte i innkjgringsperioden. Se i avsnittet
for vedlikehold for anbefalte serviceintervaller.

J
(©NOTE \
Generatorens rotor har et forseglet, forhandssmgrt
kulelager som ikke trenger mer smgring i hele
9 lagerets levetid. )
N

(© NOTE

Vi anser de fgrste 5 driftstimene som
innkjgringstiden for enheten. | innkjgringsperioden
skal kraftuttaket ligge pa eller under 50 %. Varier
belastningen innimellom for at statorviklingene far
varmet og avkjglt seg. Justering av belastningen gjgr
ogsa at motorhastigheten varierer og bidrar til at
stempelringene setter seg. Etter at innkjgringstiden
\pé 5 timer er over, bytt oljen. )

behov.
-
\'}ﬁ DIP snw
MAXIMUM FlLL~y (/»H

MINIMUM FILL-Y
<— DRAIN PLUG

N\

(©NOTE

Nar olje er fylt pa, skal det gjgres en visuell sjekk.
Den skal vise olje omtrent 1-2 gjenger ned i
pafyllingshullet.

Hvis det benyttes en peilepinne til & kontrollere
oljenivaet, IKKE skru inn peilepinnen nar du
sjekker.

(CAUTION

Motoren er utstyrt med oljevakt for lavt oljeniva, og
slar seg av nar oljenivaet i veivhuset synker under

terskelnivaet.

é Degrees Celsius® (Outside)

-289 -178 -6.7 4.4 15.6 26.7 37.8 48.9

20 O 20 40 60 80 100 120

? p
S NOTE

Verforholdene pavirker motoroljen og motorens
ytelse. Bytt motoroljetype avhengig av veerforhold,
slik at motorens behov ivaretas.

L J

(©NOTE

Syntetisk olje kan brukes etter den fgrste
innkjgringstiden pa 5 timer. Bruk av syntetisk olje
gker ikke den anbefalte intervalltiden for oljeskift.
Fullsyntetisk olje av typen 5W-30 gir starthjelp i

kalde omgivelsestemperaturer <5° C (41° F ).

49



ASSEMBLY

Drivstoffpafylling

1.

o wDn

Bruk ren, fersk vanlig blyfri bensin med et oktantall
pa minimum 85 og et etanolinnhold som er mindre
enn 10 %, malt etter volum.

IKKE bland olje med drivstoff.

Rengjgr omradet rundt pafyllingslokket.

Fjern pafyllingslokket.

Fyll drivstoff sakte pa tanken. IKKE FYLL FOR MYE.
Drivstoff kan ekspandere etter pafylling. Minimum
Y4 tomme (6,4 mm) med ledig plass i tanken kreves
for at bensinen skal kunne utvide seg, det anbefales
imidlertid mer enn % tomme (6,4 mm). Drivstoff
kan tvinges ut av tanken som en konsekvens at det
fylles for mye. Dette kan pavirke produktets stabile
driftsvilkar. Ved fylling av tanken anbefales det & la
det veere nok plass til at bensinen kan utvide seg.

N

6.

Skru pa drivstoffpafyllingslokket og tgrk av eventuelt
drivstoffsgl.

( CAUTION

g

Bruk vanlig blyfri bensin med et oktantall pa

minimum 85.

IKKE bland olje og bensin.

Fyll tanken til omtrent ¥4 tomme (6,4 mm) under
toppniva i tanken. Dette gjgr at bensinen kan utvide
seg.

IKKE fyll bensin direkte pa generatoren fra
bensinstasjonen. Bruk en godkjent beholder til &
fylle drivstoff pa generatoren.

IKKE fyll drivstofftanken innendgrs.

IKKE fyll drivstofftanken mens motoren gar eller er
varm.

IKKE fyll for mye pa bensintanken.

IKKE tenn opp sigaretter eller rgyk ved fylling av
drivstofftanken.

(/A WARNING

Helling av drivstoff for raskt gjennom bensinsilen
kan fgre til tilbakeslag av drivstoff i retning av

VAN

brukeren.

(©NOTE

Motorene vare fungerer godt med drivstoff som er
blandet med 10 % eller mindre etanol. Ved bruk av
drivstoff blandet med etanol er det noen ting man
ma huske pa:

— Bensin blandet med etanol kan absorbere mer
vann enn ren bensin.

— Disse blandingene kan til syvende og sist skille
seg og etterlate vann eller en vannaktig guffe i
tanken, bensinventilen og forgasseren.

— Med falltilfgrsel kan det gdelagte drivstoffet
trekkes inn i forgasseren og forarsake skade pa
motoren og/eller fgre til potensielle farer.

— Det er bare noen fa leverandgrer som produserer
drivstoffstabilisatorer som er laget for a fungere
sammen med bensin-etanolblandinger.

— Eventuelle skader eller farer som oppstar ved
bruk av feil drivstoff, drivstoff som er lagret feil,
og/eller feilproduserte stabilisatorer dekkes ikke
av produsentens garanti.

Det er tilradelig a alltid sla av drivstofftilfgrselen,

kjgre motoren til den stopper og tgmme tanken nar

utstyret ikke skal brukes pa mer enn 30 dager.

N\

Jording
Generatoren din ma kobles til en jording for & hindre
elektrisk stgt.

/\WARNING

A unnlate & jorde generatoren skikkelig kan fgre til

elektrisk stgt.

Et jordingspunkt koblet til generatorens ramme er
montert pa strgmpanelet. For fjernjording kobles det
til en grov kobberkabel (12 AWG minimum) mellom
jordingspunktet pa generatoren og et kobberspyd som
er stukket i jorden. Vi anbefaler pa det sterkeste at du
kontakter en kvalifisert elektriker for a sikre samsvar
med lokale elektriske forskrifter.



OPERATION

Generatorens plassering

Bruk aldri generatoren inne i bygninger! (Se

avsnittet med sikkerhetsadvarsler). | noen omrader

ma generatorer veaere registrert hos det lokale
stremselskapet. Generatorer som brukes pa byggeplasser
kan veere underlagt lokale regler og forskrifter. La den
sta pa et flatt, jevnt underlag. Generatorer skal ha minst
5 fot (1,5 meters) klaring til alle brennbare materialer.

| tillegg ma de ha minst 3 fot (91,4 cm) klaring pa alle
sider for tilstrekkelig kjgling, vedlikehold og service.
Generatorer skal aldri startes eller brukes pa steder der
det ikke er tilstrekkelig kjgling for generatoren og/eller
eksosanlegget.. La generatorer avkjgle seg fgr lagring
og transport. |kke plasser generatoren i naerheten av
ventilasjonsluker eller inntak. Ta hensyn til vind og
luftstrammer ved plassering av generatoren.

Unnlatelse i a fglge sikkerhetsforskriftene kan
ugyldiggjgre produsentens garanti.

/\ WARNING

Ikke bruk eller oppbevar generatoren i regn, sng,

eller fuktig veer.

Bruk av en generator eller et elektrisk apparat i
fuktige forhold, slik som regn eller sng, i narheten
av et basseng eller et sprinklersystem, eller der
hendene dine er vate, kan fgre til elektrisk stgt.

/\ WARNING

Under drift blir eksosanlegget og avgassene som
produseres varme. Hvis ikke Kkjgling og lufting er

tilstrekkelig, eller hvis generatoren blir blokkert
eller stengt inne, kan temperaturen bli ekstremt
opphetet, noe som kan fgre til brann

Jording

Generatorsystemets jording kobler rammen til
jordingskontaktene pa strgmpanelet.. Systemjordingen er
koblet til den ngytrale AC-ledningen.

Overspenningsvern

CAUTION

Spenningssvingninger kan svekke funksjonen til

sensitivt elektronisk utstyr.

Elektroniske apparater, inkludert datamaskiner og
mange programmerbare apparater, bruker komponenter
som er designet for & fungere innenfor et smalt
spenningsomrade og kan bli pavirket av gyeblikkelige
spenningsvariasjoner. Selv om det ikke er noen mate a
forhindre spenningssvingninger pa, kan du ta noen grep
for & beskytte sensitivt elektronisk utstyr.

1. Installer UL1449, CSA-godkjente,
overspenningsdempere pa koblingsuttakene som gir
strom til det folsomme utstyret ditt.
Overspenningsdempere leveres bade til enkeltstikk og
til flere. De er utformet for & beskytte mot praktisk
talt alle kortvarige spenningssvingninger.

Start av motoren

1. Sgrg for at generatoren star pa et flatt, jevnt
underlag.

2. Koble alle elektriske belastninger fra generatoren.

Aldri start eller stopp generatoren med elektriske

apparater tilkoblet eller slatt pa.

Vri drivstoffventilen til “PA”-posisjon.

Flytt chokehendelen til “CHOKE"-stillingen.

Vipp tenningsbryteren til “PA"-posisjon.

For modeller som har ELEKTRISK START: Trykk

og hold inne tenningsbryteren i “START"-posisjon.

Slipp nar motoren starter. Hvis motoren ikke starter

innen fem sekunder, slipp bryteren og vent minst ti

sekunder fgr du prgver a starte motoren igjen.

7. SNORSTART: Dra startsnoren sakte til motstand
dannes, trekk deretter raskt.

8. lkke gi for mye choke. Sa snart motoren starter,
flytter du chokespaken til “RUN"-posisjonen.

O sw

o1



92

OPERATION

tart av motoren (fortsatt)

Tilkobling av elektriske helastninger (fortsatt)

(©NOTE

Ikke ha chokehendelen i “CHOKE"-posisjon mer
enn ett trekk i startsnoren. Etter det fgrste draget,
flytt chokehendelen til “Run”-posisjon de neste

3 dragene i snorstarten. For mye choke gjgr at
motoren ikke vil starte.

\.

(©NOTE

Hvis motoren starter, men ikke fortsetter a ga, sgrg
for at generatoren star pa et flatt, jevnt underlag.
Motoren er utstyrt med en sensor for lavt oljeniva.
Denne hindrer motoren fra a starte hvis oljenivaet
faller under en kritisk terskelgrense.

(©NOTE

Nar batteribryteren er i “PA"-stilling, lyser bryteren
hvis batteriet sender ut spenning. Hvis lyset ikke
lyser mens bryteren star i “PA"-stilling, kontroller
batteritilstanden.

.

(©NOTE h

Tilkobling av en generator til kraftselskapets nett eller

til en annen strgmkilde kan stride mot lovverket. |
tillegg kan denne handlingen, hvis den utfgres pa feil
mate, skade generatoren din og apparatene dine, og
fordrsake alvorlig skade og dgd for deg eller en en ansatt
i stremselskapet som jobber pa kraftlinjer i narheten.
Hvis du har planer om & bruke en elektrisk generator
ved et strgmbrudd, gi beskjed til stramselskapet ditt
umiddelbart og husk & koble apparatene dine rett inn

i generatoren. Ikke koble generatoren til eventuelle
stikkontakter i hjemmet ditt. Dette kan fgre til at

du kobler deg til strgmselskapets kraftlinjer. Du er
ansvarlig for a pase at elektrisiteten som generatoren din
produserer ikke mates tilbake i stremnettet.

Dersom generatoren skal kobles til det elektriske
anlegget i en bygning, kontakt det lokale strgmselskapet
eller en kvalifisert elektriker. Koblingene ma isolere
generatorstrgmmen fra strammnettet og ma overholde

(©NOTE

Det medfglgende 12V 15AH-batteriet lader seg
opp mens motoren gar, men det anbefales ogsa at
batteriet lades helt opp minst en gang i maneden.

.

Tilkobling av elektriske belastninger

1. La motoren stabilisere seg og varmes opp et par
minutter etter oppstart.

2. Koble til og sla pa gnsket elektrisk belastning pa
120/240 AC i enkeltfase pa 50 Hz.

— |IKKE koble 3-fasede belastninger til generatoren.

— |KKE koble belastninger pa 60 hertz til generatoren.

— IKKE overbelast generatoren.

% alle gjeldende lover og forordninger. )

Stoppe motoren

1. Sla av og koble fra alle elektriske belastninger. Aldri
start eller stopp generatoren med elektriske apparater
tilkoblet eller slatt pa.

2. La generatoren ga uten belastning i noen minutter
for & stabilisere den innvendige temperaturen pa
motoren og generatoren.

3. Vri drivstoffventilen til “AV"-posisjon.

4. La motoren ga til den stopper pa grunn av
drivstoffmangel. Dette tar som regel et par minutter.

5. Skyv tenningsbryteren til “AV"-posisjon.

Viktig: Pase alltid at drivstoffventilen og

tenningsbryteren er i “AV"”-posisjon nar motoren ikke er

i bruk.

S NOTE

Hvis generatoren ikke skal brukes i mer enn to (2) uker
eller mer, se avsnittet for lagring for riktig lagring av
motor og drivstoff.




OPERATION

Ikke overbelast generatoren

Kapasitet

Fglg disse enkle trinnene for & beregne drifts- og

oppstartswatt til dine behov:

1. Velg de elektriske apparatene du skal bruke samtidig.

2. Sla sammen wattstyrken pa disse. Dette er den
mengden strgm du trenger for & holde enhetene dine
i gang.

3. Kartlegg hgyeste oppstartswatt fra alle enheter i
trinn 1. Legg dette tallet til antallet beregnet i trinn
2. Oppstartswatt er den ekstra kraften som trengs
akkurat i det gyeblikket enkelte elektriske apparater
starter opp. Ved & fglge trinnene som er listet opp
under “Strgmstyring” garanteres det at bare en enhet
starter av gangen.

Strgmstyring
Bruk fglgende formel til & konvertere volt og ampere til
watt:

Volt x ampere = Watt

For a forlenge levetiden til generatoren din og de

tilkoblede enhetene, fglg disse trinnene for a legge til

elektrisk belastning:

1. Start generatoren uten noen elektiriske belastninger
tilkoblet

2. La motoren ga i noen minutter slik at den far
stabilisert seg.

3. Koble til og sla pa det fgrste apparatet. Det er

best & koble til det apparatet som har den stgrste

belastningen fgrst.

La motoren stabilisere seg.

Koble til og sla pa det neste apparatet.

La motoren stabilisere seg.

Gjenta trinnene 5-6 for hvert ekstra apparat.

S NOTE

Aldri overskrid den spesifiserte kapasiteten nar
generatoren belastes.

No oo s

)

Drift i stor hgyde

Ver oppmerksom pa at motorytelsen kan reduseres og
avgassutslippet kan gke ved arbeid i stor hgyde. Andre
problemer som kan oppsta i stor hgyde er startvansker,
gkt bensinforbruk og svikt i tennpluggen. Dette er
naturlig og kan ikke endres pa ved a justere pa motoren.

93



MAINTENANCE AND STORAGE

a4

Eieren/brukeren er ansvarlig for alt periodisk vedlikehold.
Utfer alt planlagt vedlikehold pa riktig mate. Korriger

/A\WARNING

Aldri bruk en skadet eller defekt generator.

/\WARNING

Tukling med den fabrikkinnstilte styringen for

blanding av luft og drivstoff ugyldiggjgr garantien
din.

/\WARNING

Feil vedlikehold gjgr garantien din ugyldig.

(©NOTE N
Vedlikehold, utskiftning eller reparasjon av
styringsenheter for avgassutslipp og systemer kan
utfgres av alle motorverksteder eller individer som

\ikke driver med kjgretgy. y

eventuelle feil fgr generatoren tas i bruk.

Motorvedlikehold

For & forhindre utilsiktet start, fjern og koble
tennpluggen til jord fgr eventuell service utfgres.

Olje

Bytt olje nar motoren er varm. Se pa oljespesifikasjonen

for a velge riktig oljeviskositet til akkurat ditt driftsmiljg.

1. Fjern oljetappepluggen med en 15 mm pipe og
forlenger (ikke inkludert).

2. La oljen kan tgmmes helt.

Sett inn tappepluggen igjen.

4. Fjern oljepafyllingslokket/peilepinnen for a fylle pa
olje.

5. Fyll pa olje og sett pa oljepafyllingslokket/peilepinnen
igjen. IKKE FYLL FOR MYE.

6. Avhend brukt olje pa et godkjent oppsamlingssted.

w

(©NOTE h

Nar olje er fylt pa, skal det gjgres en visuell sjekk.
Den skal vise olje omtrent 1-2 gjenger ned i
pafyllingshullet.

Hvis det benyttes en peilepinne til & kontrollere
oljenivaet, IKKE skru inn peilepinnen nar du

sjekker.
DIP STIW

s

MAXIMUM FILL~ W

MINIMUM FILL-—Y 7
<+— DRAIN PLUG

\

Tennplugger

1. Fjern pluggledningen fra tennpluggen.

2. Fjern pluggen.

3. Undersgk elektroden pa pluggen. Den skal veaere ren
og ikke slitt for & lage gnisten som kreves for tenning.

4. Se pa tennplugginformasjonen som finnes pa
“spesifikasjon”-siden for denne modellen.

5. Skru pluggen forsiktig inn i motoren.

6. Bruk pluggngkkelen (medfglger ikke) til & stramme
pluggen med.

7. Fest pluggledningen pa tennpluggen.

Luftfilter

1. Fjern klipsdekselet som holder luftfilteret i kassetten.

2. Ta ut skumelementet.

3. Vask i flytende rengjgringsmiddel og vann. Klem det
helt tgrt i en ren klut.

4. Dynk det i ren motorolje.

5. Klem det i en ren, absorberende klut for a fijerne all
overflgdig olje.

6. Sett filteret tilbake pa plass.

7. Sett pa luftfilterdekselet igjen og trykk det pa plass.



MAINTENANCE AND STORAGE

Gnistfanger

1. La motoren avkjgle seg fullstendig fgr det utfgres
service pa gnistfangeren.

2. Fjern skruene som holder dekselet som fester enden

av gnistfangeren til eksosanlegget.

Fjern duken fra gnistfangeren.

Fjern forsiktig karbonavleiringene fra

gnistfangerduken med en stalbgrste.

5. Bytt ut gnistfangeren hvis den er skadet.

6. Sett gnistfangeren pa eksosanlegget og fest med de
tre skruene.

P w

( CAUTION

Ved & unnlate & rengjgre gnistfangeren reduseres
motorens ytelse.

Vedlikeholdsplan

Falg serviceintervallene som er indikert pa fglgende
vedlikeholdsplan.

Ta service hyppigere pa generatoren din nar den brukes
under ugunstige forhold.

Hver 8. time eller daglig
Sjekk oljenivaet

Rengjer rundt luftinntaket og eksosanlegget

De fgrste 5 timene

Bytt olje

Hver 50. time eller hver sesong
Rengjgr luftfilteret

Bytt olje ved hgy belastning eller ved bruk i varme
omgivelser

Hver 100. time eller hver sesong

Bytt olje
N OTE ) Rens/juster tennpluggen
Kontroller/juster ventilklaringen*
Fgderale og lokale lover og administrative krav indikerer onoion =
nar og hvor gnistfangere er pakrevd. engjgring av gnistianger
/ Rengjg@ring av bensintank og filter*
Rengjgring Hver 250. time
) | Rengjgring av forbrenningskammer*
@ CAUTION Hvert 3. ar

?KE sprut vann pa motoren.

Vann kan forurense drivstoffsystemet.

Bruk en fuktig klut for & rengjgre de utvendige flatene pa
motoren.

Bruk en bgrste med myk bust til & fierne smuss og olje.
Bruk en luftkompressor (25 PSI) til & fjerne smuss og
rusk fra motoren.

Justeringer

Blandingen av luft og drivstoff er ikke justerbar. Tukling
med styringen for blanding av luft og drivstoff kan
skade generatoren og de elektriske apparatene din, og
ugyldiggjgr garantien din. CPE anbefaler at du kontakter
den lokale forhandleren din for all annen service og/eller
justeringsbehov.

| Skift ut drivstoffslangen

*Skal utfgres av kunnskapsrike, erfarne eiere eller CPE-sertifiserte
servicesentre.

Vedlikehold av generatoren

Sgrg for at generatoren holdes ren og lagres riktig.
Enheten skal bare brukes pa et flatt, jevnt underlag i et
rent, tgrt driftsmiljg. IKKE utsett enheten for ekstreme
forhold, overdrevne stgvmengder, smuss, fukt eller
etsende damp.

@ CAUTION

IKKE bruk hageslangen til a rengjgre generatoren

med.

Vann kan trenge inn i generatoren via kjglespaltene
og skade generatorviklingene.

Bruk en fuktig klut for & rengjgre de utvendige flatene pa
generatoren.

Bruk en bgrste med myk bust til & fijerne smuss og olje.
Bruk en luftkompressor (25 PSI) til & fjerne smuss og
rusk fra generatoren.

Inspiser alle luftventiler og kjglespalter for a sikre at de
er rene og ikke tilstoppet av noe.

99



MAINTENANCE AND STORAGE

a6

Lagring

Generatoren skal startes minst en gang hver 14. dag og
la den ga i minst 20 minutter. For langidslagring, falg
disse retningslinjene.

Lagring av generatoren

1. Fyll en drivstoffstabilisator som er riktig formulert pa
tanken.

2. Sgrg for at alle apparater er koblet fra generatoren.

3. Kjgr generatoren i et par minutter slik at det
behandlede drivstoffet gar gjennom drivstoffsystemet
og forgasseren.

4. Vri drivstoffventilen til “Av"-posisjon.

5. La generatoren ga til den stopper pa grunn av
drivstoffmangel. Dette tar som regel et par minutter.

6. Generatoren ma avkjgles helt fgr rengjgring og
lagring.

7. Rengjgr generatoren i henhold til avsnittet om
vedlikehold.

8. Bytt oljen.

9. Fjern tennpluggen og hell omtrent 14,8 ml (2/14
unse) med olje inn i sylinderen. Sveiv motoren sakte
for a fordele oljen og smgre sylinderen.

10. Sett pa tennpluggen igjen.

11. Oppbevar enheten pa et rent, tgrt sted, skjermet mot
direkte sollys.

Batteri

Noen rammegeneratorer er utstyrt med en automatisk
batteriladekrets. Batteriet tar i mot ladespenning mens
motoren gar. Batteriet opprettholder riktig lading hvis
enheten brukes regelmessig (omtrent en gang annenhver
uke). Hvis det brukes sjeldnere, bgr batteriet kobles

til en vedlikeholdslader eller batterilader for a holde
batteriet tilstrekkelig oppladet. Hvis batteriet ikke

er i stand til a starte motoren, kan det startes ved &
trekke manuelt i snorstarten. Hvis batterispenningen er
ekstremt lav, kan det hende at batteriladekretsen ikke
er i stand til & lade opp batteriet. Hvis s er tilfelle, ma
batteriet kobles til en standard billader for opplading fgr
det kan brukes.

Lading av batteriet

For en generator utstyrt med batterier for elektrisk start,
bgr prosedyrer for riktig batterivedlikehold og lagring
fglges. En automatisk batterilader (ikke inkludert)

med automatisk vedlikeholdslading bgr brukes til &

lade batteriet. Maksimal lading bgr ikke overskride

1,5 ampere. Fglg instruksjonene som fglger med
batteriladeren. Batteriet skal lades helt opp minst en
gang i maneden.

S NOTE

En vedlikeholdslader opprettholder batteriets
tilstand over lengre lagringsperioder.

Frakobling av batteriet

1. Fjern beskyttelsesdekselet fra den sorte/negative
ledningen pa batteriet.

2. Koble fra den sorte/negative ledningen fra den sorte/
negative terminalen pa batteriet og legg hetteskruen
og mutteren til side.

3. Gjenta trinn 1-2 for den rgde/positive
batteriledningen.

4. Lagre batteriet pa et kjglig, tort sted.

/\ DANGER

Generatoreksos inneholder karbonmonoksid, en

fargelgs og luktfri gass.

For & hindre at din generator med elektrisk start
ikke tenner utilsiktet ved lagring, bgr fglgende
forhandsregler folges:

— Ved lagring av generatoren i kortere tidsperioder,
sgrg for at tenningsbryteren og drivstoffventilen
er i AV-stilling.

— Ved lagring av generatoren i lengre tidsperioder,
sgrg for at tenningsbryteren og drivstoffventilen
er i AV-stilling, og at ledningene er koblet fra
batteriet.




FEILSKING

Problem

Generatoren starter ikke

Arsak

Ikke noe drivstoff

Lgsning
Fyll pa drivstoff

Svikt i tennplugg

Skift ut tennpluggen

Enhet belastet under oppstart

Fjern belastning fra enheten

Generatoren starter ikke:
Generatoren starter, men gar ujevnt.

Lavt oljeniva.

Fyll veivhuset til riktig niva.

Plasser generatoren pa et flatt, jevnt
underlag.

Choken er i feil posisjon.

Juster choken.

Pluggkabelen er Igs.

Fest ledningen til tennpluggen.

Generatoren starter ikke:

Generatorbatteri er dgdt

Lad opp generatorbatteriet

Generatoren slar seg av under drift.

Tomt for drivstoff

Fyll tanken med drivstoff.

Lavt oljeniva.

Fyll veivhuset til riktig niva. Plasser
generatoren pa et flatt, jevnt underlag.

Generatoren klarer ikke & levere nok strgm
eller den overopphetes

Generatoren er overbelastet.

Se over belastningen og juster. Se
“Strgmstyring”

Utilstrekkelig ventilasjon

Se etter luftblokkeringer. Flytt til et omrade
med god ventilasjon

Ingen AC-strgm

Kabel ikke skikkelig tilkoblet

Kontroller alle tilkoblinger

Tilkoblet enhet er defekt

Skift ut defekt enhet

Effektbryter er apen

Tilbakestill effektbryter

Feil pa bgrster

Skift ut bgrster (servicesenter)

Feil pa AVR (auto voltage regulator,
automatisk spenningsregulator)

Skift ut AVR (servicesenter)

Lgse kabler

Inspiser og stram kabelkoblinger

Annet

Kontakt hjelpetelefonen.

Generatoren ruser seg.

Motorstyring defekt.

Kontakt hjelpetelefonen

Gjentatte utslag pa effektbryter

Overbelastning

Se over belastningen og juster. Se
“Strgmstyring”

Svikt i ledninger eller enhet

Se etter gdelagte, bare, eller frynsete
ledninger. Skift ut defekt enhet

al



28

INTRODUCTION

Johdanto

Onnea generaattorin hankinnasta. Sailytd nama ohjeet
asianmukaisesti.

Kannettava virtageneraattori
Tama laite on bensiinimoottorikayttdinen

vaihtovirtageneraattori, jota kaytetaan sahkdén syottéon.

Varusteet
CPE valmistaa ja toimittaa erilaisia lisavarusteita.
Lisatietoja saa paikalliselta jalleenmyyjélta.

Tama opas
Pidatamme oikeuden muuttaa tai parantaa tuotetta ja
tata kayttdopasta ilman erillistéd ilmoitusta

Kirjaa malli- ja sarjanumerot sekd ostopdiva ja -paikka tulevaa tarvetta varten. Pidd nama tiedot saatavilla osia

tilattaessa ja teknisia tai takuukyselyjéd tehtdessa.

Champion Power Equipment -tuki

Mallinumero

mero

Sarjanu

Ostopéiva

Ostopaikka

r

Katso 6ljytyyppi kohdasta “Moottoridljyn lisddminen”. Katso polttoainetyyppi kohdasta
“Polttoaineen lisaaminen”.




MANUAL CONVENTIONS

Tutustu seuraaviin symboleihin. Turvasymbolit ja avainsanat ovat turvallisuusvaroituksia. Noudata kaikkia turvaohjeita
onnettomuuksien tai loukkaantumisten valttamiseksi.

/\DANGER CAUTION

HUOMAUTUS kéaytettyna ilman turvahalytyssymbolia
tarkoittaa mahdollisesti vaarallista tilannetta, joka voi

VAARA tarkoittaa valiténta vaaratilannetta, joka
johtaa kuolemaan tai vakavaan loukkaantumiseen,
johtaa omaisuusvahinkoihin, jos sitéd ei valteta.

jos sita ei valteta.

/\WARNING S NOTE

Jos sinulla on kysymyksia generaattoristasi, voimme

VAROITUS tarkoittaa mahdollista vaaratilannetta, R L
auttaa. Ota yhteyttd paikalliseen jalleenmyyjaan.

joka voi johtaa kuolemaan tai vakavaan
loukkaantumiseen.

@ CAUTION

HUOMAUTUS tarkoittaa mahdollista
vaaratilannetta, joka voi johtaa lievaan tai

kohtalaiseen loukkaantumiseen.

29



SAFETY RULES

60

/\ WARNING

Lue tdma opas huolellisesti ennen generaattorin
kayttdéa. Ohjeiden noudattamatta jattaminen voi

johtaa vakaviin vammoihin tai kuolemaan.

/\ WARNING

Taman tuotteen moottorin pakokaasut sisaltavat
kemikaaleja, joiden tiedetdadn aiheuttavan vakavia
terveysongelmia ja jopa kuoleman.

/> DANGER

Generaattorin pakokaasu sisaltaa hiilimonoksidia eli
hakaa, joka on varitdntd ja hajutonta myrkkykaasua.
Hiilimonoksidin hengittdminen aiheuttaa

pahoinvointia, huimausta, pyértymisen tai kuoleman.
Jos huomaat huimausta tai heikotusta, siirry heti
raittiiseen ilmaan.

Kayta generaattoria ulkona hyvin tuulettuvassa
tilassa.

ALA kayta generaattoria rakennuksen sisall3,
mukaan lukien autotallit, kellarit, rydmintatilat
ja suojat, kotelot tai osastot, mukaan lukien
huviajoneuvon generaattoritila.

ALA paasta pakokaasuja umpinaiseen tilaan
ikkunoiden, ovien, tuuletusaukkojen tai muiden
aukkojen kautta.

VAARALLISTA HAKAA: generaattorin kaytto

\sisétiloissa VOI TAPPAA MINUUTEISSA.

(/A DANGER

Generaattori tuottaa tehokasta jannitetta

ALA kosketa paljaita johtoja tai pistorasioita.
ALA kayta sahkéjohtoja, jotka ovat kuluneet,
vaurioituneet tai rispaantuneet.

ALA kayta generaattoria maralla saalla.

ALA anna lasten tai epapatevien henkildiden
kdyttaa tai huoltaa generaattoria.

Kaytéa vikavirtasuojakytkintd (GFCI) kosteissa ja
johtavaa materiaalia siséltavissa tiloissa, kuten
metallikansilla.

Kéyta hyvaksyttyja siirtolaitteita eristamaan
generaattori sahkélaitteistasi ja ilmoita siita
sahkdyhtidllesi ennen generaattorin kytkemista

9 sahkdéjarjestelmaan.

( A\ WARNING

Kipinat voivat aiheuttaa tulipalon tai sédhkéiskun.

Generaattoria huollettaessa:

Irrota sytytystulpan johto ja pistoke.

ALA tarkista kipinaa tulpan ollessa irrotettuna.
Kayta vain hyvéksyttyja sytytystulppien

9 testilaitteita.

(/\ DANGER

Pydrivat osat voivat takertua kasiin, jalkoihin,
hiuksiin, vaatteisiin ja/tai tarvikkeisiin.

Seurauksena voi olla irti repeytyminen tai vakava
avohaava.

Pida kadet ja jalat kaukana pyorivista osista.
Sido pitkat hiukset kiinni ja riisu korut.

Kayta laitteita, joissa suojukset ovat paikoillaan.
ALA kayta l6ysasti istuvia vaatteita, roikkuvia
hihnoja tai mitédan, mika voi tarttua kiinni.

( A\ WARNING

Kaynnissa olevat moottorit tuottavat 1ampdoa.
Kosketus voi aiheuttaa vakavia palovammoja.

Palava materiaali voi syttya kosketuksesta.

ALA kosketa kuumia pintoja.

Valta kosketusta kuumien pakokaasujen kanssa.
Anna laitteen jaahtya ennen sen koskettamista.
Jata vahintaan 3 jalan (noin 90 cm:n) etaisyys
laitteen ympdrille ilmankierron varmistamiseksi.
Jata vahintaan 5 jalan (1,5 metrin) etdisyys syttyviin
materiaaleihin.

J

( A\ WARNING

Laaketieteelliset ja elamaa yllapitavat

kayttotarkoitukset

Soita hatéatilanteissa heti hatanumeroon.

ALA KOSKAAN kayta tata tuotetta elaman
yllapitdmiseen tai tukemiseen tarkoitettujen
laitteiden virtaldhteena.

ALA KOSKAAN kayta tata tuotetta laakinnallisten
laitteiden tai varusteiden virtalahteena.

lImoita heti sahkdntoimittajallesi, jos sina tai joku
kotitaloudestasi olette riippuvaisia sahkélaitteista.
lImoita véalittémaésti sdhkstoimittajallesi, jos virran
katkeaminen aiheuttaisi sinulle tai kenellekaan

\_ kotitaloudessasi hatatilanteen.

~




SAFETY RULES

/\ DANGER

Polttoaine ja polttoainehdyryt ovat helposti syttyvia
ja erittdin rajahtavia. Tulipalo tai rajahdys voi
aiheuttaa vakavia palovammoja tai kuoleman.
Tahaton kdynnistys voi johtaa kiinni takertumiseen,
raajojen irtoamiseen tai avohaavoihin.

/\ WARNING

Kaynnistysnarun nopea vetaminen vetda kasia ja
kasivarsia moottoria kohti nopeammin kuin voit
vapauttaa narun. Tahaton kaynnistaminen voi

johtaa vakaviin vammoihin. Seurauksena voi olla
luunmurtumia, mustelmia tai nyrjahdyksia.

Kun lisaat tai poistat polttoainetta:

Sammuta generaattori ja anna sen jaahtya
vahintaan kaksi minuuttia ennen polttoainesailion
korkin irrottamista. Avaa korkkia hitaasti paineen
vahentamiseksi sailidssa. Tayta tai tyhjenna
polttoainetta vain ulkona hyvin tuulettuvassa
tilassa. ALA pumppaa kaasua huoltoasemalla
suoraan generaattoriin. Kayta hyvaksyttya sailiéta
polttoaineen siirtamiseksi generaattoriin. ALA
tayta polttoainesailiéta liikaa. Pida polttoaine aina
suojassa Kipinéilta, avotulelta, merkkivaloilta,
lammolta ja muista syttymislahteista.

ALA sytyts tai polta savukkeita.

Generaattoria kaynnistettaessa:

ALA yrit4 kéynnistaa vaurioitunutta generaattoria.
Varmista, ettd kaasukorkki, ilmansuodatin,
sytytystulppa, polttoaineletkut ja pakojarjestelma
ovat kunnolla paikoillaan. Anna laikkyneen
polttoaineen haihtua kokonaan ennen moottorin
kdynnistamista. Varmista, etta generaattori lepaa
tiukasti tasaisella pinnalla.

Generaattoria kaytettaessa:

ALA siirra tai kallista generaattoria kédytén aikana.
ALA kallista generaattoria tai anna polttoaineen tai
6ljyn vuotaa ulos.

Generaattoria kuljetettaessa tai huollettaessa:
Varmista, ettéd polttoaineen sulkuventtiili on Kkiinni ja
polttoainesailié on tyhja. Irrota sytytystulpan johto.
Generaattoria varastoitaessa:

Varastoi suojassa Kipindilta, avotulelta,

9 merkkivaloilta, [ammoltd ja muista syttymisléhteista.

( A\ WARNING

J
~

Kaynnistaessasi moottoria veda kdynnistysnarusta
hitaasti, kunnes tuntuu vastusta, ja veda sitten
narusta nopeasti valttadksesi takaiskun.

ALA kaynnista tai pysdyta moottoria, joka on
kytkettyna sahkolaitteisiin.

(O CAUTION

Generaattorin kayttékapasiteetin ylittdminen voi

vaurioittaa generaattoria ja/tai siihen kytkettyja
sahkolaitteita.

ALA ylikuormita generaattoria.

Kaynnista generaattori ja anna moottorin vakautua
ennen sahkékuormien kytkemista.

Kytke sahkolaitteet pois paéalta ja kytke ne sitten
takaisin paalle.

Sammuta sahkdlaitteet ennen generaattorin
sammuttamista.

ALA peukaloi saadeltya nopeutta.

ALA muuta generaattoria millaan tavalla.
o _/

(@ CAUTION

Taman laitteen kayttod voi aiheuttaa kipindita, jotka

voivat aiheuttaa tulipalon kuivassa kasvillisuudessa.

Kipinadsuojaa voidaan tarvita. Kayttajan on otettava
yhteytta paikalliseen palontorjuntaviranomaiseen
saadakseen tietoja palontorjuntaa koskevista
vaatimuksista.

Virheellinen kasittely tai generaattorin kayttd

voi vahingoittaa sita, lyhentaa sen kayttéikaa ja
mitatdida takuun.

Kaytad generaattoria vain sille osoitettuihin
kayttotarkoituksiin.

Kéayta vain tasaisilla pinnoilla.

ALA altista generaattoria liialliselle kosteudelle,
pélylle tai lialle.

ALA anna minkaan materiaalin tukkia
jadhdytysaukkoja.

Jos kytketyt laitteet ylikuumenevat, sammuta ne ja
irrota ne generaattorista.

ALA kayta generaattoria, jos:

— Sé&hkoa ei synny

— Laite kipinéi, savuaa tai liekehtii

— Laite térisee voimakkaasti
. J

61



62

ASSEMBLY

Generaattori vaatii jonkin verran kokoonpanoa. Téma
yksikko toimitetaan tehtaalta ilman éljya. Se on
taytettava asianmukaisesti polttoaineella ja 6ljylla ennen
kayttoa.

Jos sinulla on kysyttavaa generaattorisi kokoonpanosta,
ota yhteytta paikalliseen jalleenmyyjaan. Pida
sarjanumero ja mallinumero kasilla.

Poista generaattori pakkauksesta

1. Aseta toimituspakkaus tukevalle, tasaiselle alustalle.

2. Poista pakkauksesta kaikki paitsi generaattori.

3. Leikkaa varovasti laatikon kulmat ylhaalta alas. Taita
molemmat sivut tasaisesti maahan, jotta saadaan
pinta-alaa pydrapaketin ja tukijalan asentamiseksi.

Pyorasarjan (lisavaruste) asentaminen

(® CAUTION

Pyérasarjaa ei ole tarkoitettu tiekaytt6on.

Tarvitset seuraavat tyokalut pydrien asentamiseen:

e 17 mm jakoavain TAl saadettava jakoavain (ei sisally
toimitukseen)

e Réikkdavain 16 mm:n kannalla (ei mukana)

e Pihdit (ei mukana)

1. Ennen kuin lisdat polttoainetta ja 6ljya, kallista
generaattoria kyljelleen.

2. Liu'uta M10x120-laippapultti aluslevyn, holkin ja
pyo6ran lapi.

3. Liu'uta pultti rungon kiinnityskohdan lapi.

4. Kiinnita tiukasti M10-lukkomutterilla.

5. Toista vaiheet 2—4 toisen pyérén kiinnittamiseksi.

-

Tukijalan asentaminen

1. Kiinnita térinatelineet tukijalkaan laippapultilla M8 x
25 ja laipan lukkomuttereilla.

2. Kiinnita tukijalka generaattorikehykseen
laippapulteilla M8 x 16 ja laipan lukkomuttereilla ja
kiinnita kunnolla. ALA kirista lukkomuttereita liikaa.

3. Kallista generaattoria hitaasti niin, etta se lepaa
pyorilla ja tukijalalla.

Akun kytkeminen (vain sahkostartilla
varustetut mallit)

1. Poista suojakotelo akun punaisesta plusjohdosta (+).

2. Kiinnita punainen (+) johdin akun punaiseen (+)
napaan ruuvilla (M5x10) ja kiinnita lukkolevylla
(M5).

3. Toista vaiheet 1-2 mustan miinusjohdon (-) kohdalla.



ASSEMBLY

Moottorioljyn lisaaminen

(® CAUTION

ALA yrita pyorittaa tai kdynnistdd moottoria ennen
kuin sen 6ljymaara on taynna ja kayta oikeaa,
suositeltua tyyppia. Naiden ohjeiden laiminlyénnista

generaattorille aiheutuvat vauriot mitatéivat takuun.

S NOTE

Suosittelemme autojen moottoriéljya 10W-30.

1. Sijoita generaattori tasaiselle alustalle.

2. lrrota oljytayttokorkki/mittatikku &ljyn lisdamiseksi.

3. Lisaa dljy ja aseta &ljytayttokorkki/mittatikku
paikalleen. ALA TAYTA LIIKAA.

4. Tarkista moottoridljyn taso paivittéin ja lisaa

tarvittaessa.
DIP an

MAXIMUM FILL~ W

MINIMUM FILL-Y

<— DRAIN PLUG
g

(©NOTE

Kun 6ljya on lisatty, silmédmaaraisessa
tarkastuksessa tulee nakya 6ljya noin 1-2 kierteen
mitalta tayttGaukosta. Jos kdytat mittatikkua
oljytason tarkistamiseen, ALA ruuvaa mittatikkua

tarkistuksen aikana.
. J

(CAUTION

Moottori sammuu &ljyn maaran ollessa liian
vahdinen, ja kaynti pysahtyy, kun kampikammion

6ljymaara laskee alle kynnystason.

(©NOTE N
Tarkista 6ljyt usein sisdanajon aikana. Katso huolto-
osiosta suositellut huoltovalit. )

(©NOTE N

Generaattorin roottorissa on suljettu, esivoideltu
kuulalaakeri, joka ei vaadi lisavoitelua koko laakerin

\elmlan aikana. )

(© NOTE A

Pidémme ensimmaisia 5 kayttoétuntia yksikén
sisdanajojaksona. Taukojakson aikana tulee kayttaa
50 % tai vdahemman kayttétehosta. Vaihda kuormaa
ajoittain, jotta staattorin kdamit voivat kuumentua
ja jaahtya. Kuorman saataminen muuttaa myoés
moottorin nopeutta ja auttaa mannanrenkaita
asettumaan. Vaihda éljy 5 tunnin sisdanajojakson

\jélkeen. )

Degrees Celsius® (Outside)

-289 -178 -6.7 4.4 15.6 26.7 37.8 48.9

20 O 20 40 60 80 100 120

Degrees Fahrenheit’® (Outside)

(S NOTE N
Saa vaikuttaa moottoriéljyyn ja moottorin
suorituskykyyn. Vaihda kaytettya moottoriéljytyyppia
saaolosuhteiden perusteella moottorin tarpeisiin
sopivaksi.

N J

(©NOTE R

Viiden tunnin sisdanajojakson jalkeen voidaan
kayttaa synteettista 6ljya. Synteettisen 6ljyn

kaytto ei pidenna suositeltua 6ljynvaihtovalia.
Tayssynteettinen 5W-30-6ljy helpottaa kaynnistysta

kvImassa sristossa <5 °C (41 °F
| kylméssa ymparistéssa < ( ) P

63



ASSEMBLY

Polttoaineen lisaaminen

1. Kéyta puhdasta, tuoretta, normaalia lyijytonta
polttoainetta, jonka oktaaniarvo on véhintaan 85 ja
etanolipitoisuus alle 10 tilavuusprosenttia.

ALA sekoita 6ljya polttoaineeseen.

Puhdista alue polttoainesailién korkin ymparilta.
Irrota polttoainesailion korkki.

Lisaa polttoainetta hitaasti sailioon. ALA

TAYTA LIIKAA. Polttoaine voi laajentua taytén
jalkeen. Vahintaan (6,4 mm) jaljella olevaa

tilaa polttoainesailiéssa tarvitaan polttoaineen
laajenemisen varalta. Suositus on yli 1/4 tuumaa (6,4
mm). Polttoaine voi tulla ulos sailiésta laajenemisen
seurauksena, jos se on liian taynna, ja se voi
vaikuttaa tuotteen kayttaytymiseen. Kun sailiéta
taytetaan, on suositeltavaa jattaa tarpeeksi tilaa
polttoaineen laajentumiselle.

o wDn

GASOLINE

6. Ruuvaa polttoainesailion korkki paikalleen ja pyyhi
pois vuotanut polttoaine.

(O CAUTION

Kayta tavallista lyijyténta bensiinid, jonka

oktaaniluku on vahintaan 85.

Ala sekoita 6ljya ja bensiinia keskenan.

Téyta sailid noin 1/4 tuumaa (6,4 mm) ylarajasta,
jotta polttoaineelle jaa tilaa laajentua.

ALA pumppaa kaasua huoltoasemalla suoraan
generaattoriin. Kayta hyvaksyttya sailiotéd polttoaineen
siirtamiseksi generaattoriin.

ALA tayta polttoainesiiliéta sisatiloissa.

ALA tayta polttoainesilista moottorin kdydessi tai ollessa
kuuma. ALA tayta polttoainesailiota liikaa.

ALA sytyta savukkeita tai tupakoi polttoainesailiéta
\téytettéessé.

J

(/A WARNING

(©NOTE

Moottorimme toimivat hyvin 10 % tai sen alle
olevilla etanolisekoitepolttoaineilla. Sekoitettua
polttoainetta kaytettdessa on huomioitava joitain
asioita:

— Etanoli-bensiiniseokset voivat imed enemman
vetta kuin pelkka bensiini.

— Né&ma seokset voivat lopulta erottua ja
jattaa vetta tai vetista lietetta sailioon,
polttoaineventtiiliin ja kaasuttimeen.

— Painovoimalla toimivissa polttoainesyoétoissa
tama pilaantunut polttoaine voi imeytya
kaasuttimeen ja aiheuttaa vahinkoa moottorille
ja/tai vaaratilanteita.

— On olemassa vain muutama polttoaineiden
stabilointiaineiden toimittaja, joiden
tuotteet on suunniteltu toimimaan
etanolisekoitepolttoaineiden kanssa.

— Valmistajan takuu ei kata vaurioita tai
vaaroja, jotka aiheutuvat vaarén polttoaineen,
vaarin varastoidun polttoaineen ja/tai vaarin
annosteltujen stabilointiaineiden kaytdsta.

Suosittelemme sammuttamaan polttoaineensyéton,

ajamaan polttoaine tyhjiin ja tyhjentdmaan sailién,

jos laitetta ei kayteta yli 30 vuorokauteen.

Polttoaineen liian nopea kaataminen
polttoainesuodattimen |api voi johtaa polttoaineen

takaisinvirtaukseen.

N\ J
Maadoitus

Generaattorisi on kytkettéva oikein asianmukaiseen
maadoitukseen sahkdiskun estamiseksi.

/\WARNING

Generaattorin maadoittamatta jattdminen voi johtaa

sahkoiskuun.

Maadoitusliitin, joka on kytketty generaattorin runkoon,
on valmiiksi virtapaneelissa. Etdamaadoitusta varten tulee
kytked pitka raskas (véhintaan 12 AWG) kuparijohdin
generaattorin maadoitusliittimen ja maadoituksessa
kulkevien kuparitankojen valiin. Suosittelemme, etta otat
yhteytta valtuutettuun sahkdasentajaan varmistaaksesi
paikallisten sahkdmaardysten noudattamisen.




OPERATION

Generaattorin sijoittaminen

Ala koskaan kayta generaattoria rakennuksen

sisalla! (Katso kohta Turvavaroitukset). Joillakin

alueilla generaattorit on rekisterditava paikallisella
sahkolaitoksella. Rakennustydmailla kdytettaviin
generaattoreihin voidaan soveltaa paikallisia lisasaantdja.
Sijoita tasaiselle alustalle. Generaattoreilla on

oltava vahintaan 1,5 m etéisyys kaikesta palavasta
materiaalista. Lisaksi niilla on oltava vahintadn 3 jalan
(noin 3 cm:n) vali kaikilta sivuilta riittavén jaahdytyksen
ja huollon mahdollistamiseksi. Generaattoreita ei saa
koskaan kaynnistaa tai kayttaa paikoissa, jotka eivat
mahdollista generaattorin ja/tai adnenvaimentimen
riittdvaa jadhdytysta. Anna generaattoreiden jaahtya
ennen varastointia tai kuljetusta. Ala sijoita generaattoria
aukkojen tai imuaukkojen laheisyyteen. Ota huomioon
tuuli- ja ilmavirrat generaattoria sijoittaessasi.
Asianmukaisten turvatoimenpiteiden noudattamatta
jattaminen voi mitatéida valmistajan takuun.

/\ WARNING

Ala kayta tai sailytd generaattoria sateessa,

lumessa tai marassa.

Generaattorin tai séhkolaitteen kayttd marissa
olosuhteissa, kuten sateessa tai lumessa, uima-
altaan tai sprinklerijarjestelman lahella tai kasien
ollessa marka, voi johtaa sahkodiskuun.

/\WARNING

Kayton aikana aanenvaimentimet ja syntyvat
pakokaasut kuumenevat. Jos riittavaa jaahdytys- ja

ilmankiertotilaa ei ole saatavana tai jos generaattori
on tukossa tai peitetty, lampétilat voivat kuumentua
erittdin voimakkaasti ja aiheuttaa tulipalon.

Maadoitus

Generaattorijarjestelmédn maadoitus yhdistaa rungon
virtapaneelin maadoitusliittimiin. Jarjestelman maadoitus
on kytketty AC-neutraalijohtoon.

Ylijannitesuoja

CAUTION

Jannitteenvaihtelut saattavat heikentaa herkkien

elektronisten laitteiden toimintaa.

Elektroniikkalaitteet, mukaan lukien tietokoneet ja monet

ohjelmoitavat laitteet, kdyttavat komponentteja, jotka

on suunniteltu toimimaan kapealla jannitealueella ja

joihin hetkelliset jannitteenvaihtelut voivat vaikuttaa.

Jannitteen heilahteluja ei voida estad, mutta voit suojata

herkkia elektronisia laitteita.

1. Asenna CSA-luettelossa olevat UL1449-lisélaitteiden
ylijannitesuojat herkkia laitteita syéttaviin
pistorasioihin.

Ylijannitesuojat toimitetaan yhdelle tai useammalle
pistorasialle. Ne on suunniteltu suojaamaan
kaytannollisesti katsoen kaikilta lyhytaikaisista
jannitteenvaihteluilta.

Moottorin kaynnistaminen

1. Sijoita generaattori tasaiselle alustalle.

2. Kytke irti kaikki sahkékuormat generaattorista. Ala

koskaan kaynnista tai pysayta generaattoria, joka on

kytkettyna sahkoverkkoon tai paalla.

Kaanna polttoaineventtiili ON-asentoon.

Veda rikastinvipu CHOKE-asentoon.

Taita virta-avain ON-asentoon.

Mallit, joissa on SAHKOSTARTTI: Pid4 virta-avain

painettuna START-asentoon. Vapauta moottorin

alkaessa pyéria. Jos moottori ei kdynnisty viiden
sekunnin kuluessa, vapauta kytkin ja odota vahintaan
kymmenen sekuntia ennen kuin yritat kdynnistaa
moottorin uudelleen.

7. VETOSTARTTI: Veda kaynnistysnarusta hitaasti,
kunnes tuntuu vastusta, ja veda sitten narusta
nopeasti

8. Ala ryypyta liikaa. Heti kun moottori kéynnistyy, siirra
rikastinvipu asentoon RUN.

oo s W




0

PERATION

66

M

pottorin kaynnistaminen, jatkoa

Sahkokuormien kytkeminen, jatkoa

Sahkokuormien kytkeminen

1.

Anna moottorin vakautua ja lammetd muutama
minuutti kaynnistyksen jalkeen.

Kytke pistoke ja kytke haluamasi 120/240 voltin
yksivaiheinen vaihtovirta, 50 Hz.

ALA kytke 3-vaiheisia kuormia generaattoriin.
ALA kytke 60 Hz kuormia generaattoriin.

ALA ylikuormita generaattoria.

[ ) s )

S NOTE SO NOTE
Pida rikastinvipu Choke-asennossa vain yhden Generaattorin kytkeminen sahkoyhtitsi linjoihin tai
kdynnistysvedon ajan. Siirra ensimmaisen vedon muuhun virtaldhteeseen saattaa olla lain vastaista.
jalkeen rikastinvipu Run-asentoon sisdédn enintaan 3 Lisaksi tama toimenpide, jos se tehd&an vaarin,
vedon ajan. Liiallinen ryypyttaminen aiheuttaa sen, voi vahingoittaa generaattoriasi ja laitteitasi ja
ettd moottori ei kdynnisty. aiheuttaa vakavia vammoja tai jopa kuoleman sinulle

tai tyontekijalle, tai hanelle, joka tytskentelee
\ / laheisilla voimalinjoilla. Jos aiot kayttda kannettavaa
[ ) sahkogeneraattoria seisokin aikana, ilmoita siita

Q NUTE valittomasti sahkoyhtitllesi ja muista kytkea laitteet
Jos moottori kdynnistyy, mutta ei jatka kaymista suoraan generaattoriin. Ala kytke generaattoria kotisi
varmista, etta generaattori on tasaisella pinnalla. pistorasiaan. Se voi muodostaa yhteyden sahkoyhtion
Moottori on varustettu éljytason anturilla, joka estaa sahkolinjoihin. Olet vastuussa siitd, ettd generaattorisi
moottoria kdymasta, jos &ljymaara laskee kriittisen sahko ei johdu takaisin sahkoverkkoihin.
kynnyksen alapuolelle. Jos generaattori kytketaan rakennuksen

J sahkojarjestelmaan, ota yhteys paikalliseen sahkdyhtiton
s ~N tai valtuutettuun sahkoéasentajaan. Liitdntdjen on
Q NOTE eristettava generaattorin virta sahkdverkosta ja niiden on
. . noudatettava kaikkia sovellettavia lakeja ja maarayksia.
Kun akkukytkin on ON-asennossa, kytkin syttyy,

jos akku lahettaa latausta. Jos kytkin ei syty, kun \.
se on ON-asennossa, tarkista, ettd akkuliitanta on . .
edelleen kunnossa. Moottorm pysayttamlnen

k y 1. Sammuta ja irrota kaikki sahkékuormat. Al
koskaan kaynnista tai pysaytéd generaattoria, joka on
( NOTE ) kytkettyna sahkéverkkoon tai paalla.

Q 2. Anna generaattorin kdyda ilman kuormaa useita
Mukana toimitettu 12 V 15 AH -akku latautuu minuutteja moottorin ja generaattorin sisdisten
moottorin kdydessa, mutta on myds suositeltavaa, lampétilojen tasaamiseksi.
etté akku ladataan téyteen vahintaan kerran 3. Kaanna polttoaineventtiili OFF-asentoon.
kuukaudessa. P 4. Anna moottorin kédyda, kunnes polttoaineen puute

on pysdyttanyt moottorin. Tama kestaa yleensa
muutaman minuutin.
5. Paina virta-avain OFF-asentoon.
Tarkeaa: Varmista aina, etta polttoaineventtiili ja virta-
avain ovat OFF-asennossa, kun moottoria ei kayteta.

S NOTE

Jos moottoria ei kdyteta vahintaan kahteen (2) viikkoon,
katso kohdasta Varastointi lisatietoja moottorin ja
polttoaineen asianmukaisesta varastoinnista.




OPERATION

Ala ylikuormita generaattoria Kaytto korkealla

Kapasiteetti Huomaa, etta moottorin teho voi laskea ja
pakokaasupaastot kasvaa kaytettdessa laitetta korkealla.
Muita korkean ongelmia voivat olla kovat kdynnistykset,
lisdantynyt polttoaineenkulutus ja sytytystulppien
likaantuminen. Tama on luonnollista, eikd asiaa voida
muuttaa saatamalla moottoria.

Noudata néita yksinkertaisia ohjeita laskeaksesi
kayttotarkoituksesi kannalta tarpeellinen kaytto- ja
kaynnistysteho.

1. Valitse sahkolaitteet, joita aiot kdyttaa
samanaikaisesti.

2. Néiden kohteiden kayttnaikainen wattien
kokonaismaara. Tama on se maara tehoa, joka
tarvitaan niiden pitdmiseen kdynnissa.

3. Tunnista kaikkien vaiheessa 1 yksildityjen
laitteiden suurin lahtéteho. Lisdd tdma numero
vaiheessa 2 laskettuun numeroon. Ylijannite on
ylimaarainen virranpurkaus, jota tarvitaan joidenkin
sahkokayttoisten laitteiden kdynnistdmiseen.
Kohdassa “Virranhallinta” lueteltujen vaiheiden
noudattaminen takaa, etté vain yksi laite kdynnistyy
kerrallaan.

Virranhallinta
Kayta seuraavaa kaavaa muuntaaksesi jannite ja
ampeerit wateiksi:

Voltti x ampeeri = watti

Voit pidentaa generaattorisi ja siihen liitettyjen laitteiden

kayttoikaa lisadmalla sahkdkuormaa seuraavia ohjeita

noudattaen:

1. Kéynnista generaattori ilman sédhkékuormaa

2. Anna moottorin kdyda useita minuutteja
tasaantumista varten.

3. Kytke virta ja kdynnista ensimmadinen laite. On

parasta kiinnittda ensin laite, jolla on suurin kuorma.

Anna moottorin tasaantua.

Kytke virta ja kdynnista seuraava laite.

Anna moottorin tasaantua.

Toista vaiheet 5-6 jokaisen uuden laitteen kohdalla.

S NOTE

Ala koskaan ylitd maaritettya kapasiteettia
lisattdessa kuormia generaattoriin.

Noos

SN

67



MAINTENANCE AND STORAGE

68

Omistaja/kdyttaja on vastuussa kaikista
maaraaikaishuolloista.

/A\WARNING

Ala koskaan kayta vaurioitunutta tai viallista

generaattoria.

/A\WARNING

Tehdasasetusten muuttaminen mitatoi takuun.

/\WARNING

Vaara huolto mitatéi takuun.

(©NOTE h

Kun é&ljya on lisatty, silmamaaraisessa tarkastuksessa
tulee nékya 6ljya noin 1-2 kierteen mitalta
tayttdéaukosta. Jos kaytat mittatikkua éljytason
tarkistamiseen, ALA ruuvaa mittatikkua tarkistuksen
aikana.

\_ J
4 . N\
\/ ‘ DIP an
MAXIMUM FlLL\ (/’r’

MINIMUM FILL-Y 7

<+— DRAIN PLUG

g J

(©NOTE

Paastdjenrajoituslaitteiden ja -jérjestelmien huoltoa,
vaihtoa tai korjausta voi suorittaa kuka tahansa
korjaamo tai luvan saanut henkil®.

. J

Suorita kaikki maaraaikaishuollot oikeaan aikaan. Korjaa
kaikki ongelmat ennen generaattorin kayttoa.

Moottorin huolto

Tahattoman kdynnistymisen estdmiseksi pitaa

sytytystulpan johdin irrottaa ja maadoittaa ennen

minkaan huollon suorittamista.

Oljy

Vaihda 6ljy moottorin ollessa lammin. Katso &ljytiedoista

sopiva dljylaatu kayttéymparistollesi.

Irrota 6ljyn tyhjennystulppa 15 mm:n kannalla ja

jatkeella (ei sisélly toimitukseen).

Anna éljyn valua kokonaan pois.

Kiinnitd tyhjennystulppa takaisin.

Irrota &ljytayttékorkki/mittatikku 6ljyn lisaamiseksi.

Lisaa oljy ja aseta oljytayttokorkki/mittatikku

paikalleen. ALA TAYTA LIIKAA.

6. Havita kaytetty 6ljy hyvaksytyssa
jatehuoltolaitoksessa.

—

Al

Sytytystulpat

1. Irrota sytytystulpan johto.

2. lrrota tulppa.

3. Tarkasta tulpan elektrodi. Sen on oltava puhdas eika
se saa olla kulunut syttymiseen tarvittavan kipinan
tuottamiseksi.

4. Katso sytytystulpan tiedot taméan mallin "Tekniset
tiedot” -sivulta.

5. Kierra tulppa huolellisesti kiinni.

6. Asenna tulppa tukevasti sytytystulpan tyékaluun (ei
sisally toimitukseen).

7. Kiinnita sytytystulpan johto pistokkeeseen.

limansuodatin

1. Irrota napsautuskansi, joka pitaa ilmansuodatinta
kiinni.

2. Poista vaahtomuovielementti.

3. Pese nestemaisessa pesuaineessa ja vedessa. Kuivaa
huolellisesti puhtaalla liinalla.

4. Kyllasta puhtaalla moottoriéljylla.

5. Kuivaa huolellisesti imukykyisella liinalla ylimaarainen
6ljy pois.

6. Aseta suodatin paikalleen.

7. Asenna ilmansuodattimen kansi takaisin paikalleen.



MAINTENANCE AND STORAGE

Kipinanestin

1. Anna moottorin jadhtya kokonaan ennen
Kipinanestimen huoltoa.

2. lrrota ruuvit, jotka pitévat kansilevya kiinni, joka

puolestaan pitda kipinanestimen paata kiinni

aanenvaimentimessa.

Irrota kipinanestin.

4. Poista hiilijgamat varovasti kipindnestimesta
terasharjalla.

5. Vaihda kipinanestin, jos se on vaurioitunut.

6. Aseta kipindnestin danenvaimentimeen ja kiinnita
kolmella ruuvilla.

( CAUTION

Kipindnestimen puhdistamatta jattaminen heikentaa
moottorin suorituskykya.

w

NOTE )
Lainsdadannodssé ja hallinnollisissa vaatimuksissa
ilmoitetaan, milloin ja missa kipindnvaimentimia
vaaditaan.

J
Puhdistaminen
® CAUTION )

® ALA suihkuta moottoria vedell3.

Vesi voi saastuttaa polttoainejérjestelman.

Puhdista moottorin ulkopinnat kostealla liinalla.
Poista lika ja 6ljy pehmealla harjalla.

Puhdista lika ja roskat moottorista kompressorilla (25
PSI).

Saadot

IIma-polttoaineseosta ei voida saataa. Saatimen
muuttaminen voi vahingoittaa generaattoriasi ja
sahkélaitteitasi ja mitatéida takuun. CPE suosittelee,
ettd otat yhteytta paikalliseen jalleenmyyjaan kaikissa
muissa huolto- ja / tai saatétarpeissa.

Huoltovalit

Noudata seuraavassa huoltoaikataulussa ilmoitettuja
huoltovaleja.

Huolla generaattoria useammin, jos tyéskentelet
epasuotuisissa olosuhteissa.

Aina 8 tunnin vélein tai pdivittdin

Tarkista 6ljyn maara

Puhdista ilman imuaukon ja aanenvaimentimen ymparilta

Ensimmadiset 5 kdyttotuntia

Vaihda oljy

Aina 50 kdyttétunnin jdlkeen tai kerran kaudessa

Puhdista ilmansuodatin

Vaihda 6ljy, jos tytskentelet raskaalla kuormituksella tai
kuumassa ymparistossa

Aina 100 tunnin vélein tai kerran kaudessa

Vaihda oljy

Puhdista/s&éada sytytystulppa

Tarkista/séada venttiilin valys *

Puhdista kipinanestin

Puhdista polttoaineséilid ja suodatin®

Aina 250 tunnin valein

| Puhdista palokammio*

Aina 3 vuoden vilein

| Vaihda polttoaineletku

*Suorittavat asiantuntevat, kokeneet omistajat tai Champion Power
Equipment -sertifioidut jalleenmyyjat.

Generaattorin huolto

Varmista, etta generaattori pysyy puhtaana ja etta

sita varastoidaan oikein. Kayta laitetta vain tasaisella
alustalla puhtaassa ja kuivassa kadyttdympéristossa. ALA
altista laitetta aariolosuhteille, liialliselle pélylle, lialle,
kosteudelle tai sydvyttaville hdyryille.

(@ CAUTION

ALA kayta puutarhaletkua generaattorin

puhdistamiseen.

Vesi voi paasta generaattoriin jaahdytysaukkojen

L kautta ja vaurioittaa generaattorin kaameja.

Puhdista generaattorin ulkopinnat kostealla liinalla.
Poista lika ja 6ljy pehmealla harjalla.

Puhdista lika ja roskat generaattorista kompressorilla
(25 PSI).

Tarkasta kaikki tuuletusaukot ja jaahdytysaukot
varmistaaksesi, etta ne ovat puhtaat ja esteettomat.

69



MAINTENANCE AND STORAGE

10

Varastointi

Generaattori on kaynnistettdva vahintaan kerran 14
paivassa ja annettava kayda vahintdan 20 minuutin ajan.
Noudata naita ohjeita pidempéaan varastoitaessa.

Generaattorin varastointi

1. Lisaa oikeaa polttoainetta sailiéon.

2. Varmista, etta kaikki laitteet on irrotettu
generaattorista.

3. Kéyta generaattoria muutama minuutti, jotta kasitelty
polttoaine ehtii kiertaa polttoainejérjestelman ja
kaasuttimen lapi.

4. Kéaanna polttoaineventtiili OFF-asentoon.

5. Anna generaattorin kdyda, kunnes polttoaineen puute
on pysdyttanyt moottorin. Tdméa kestaa yleensa
muutaman minuutin.

6. Generaattorin téytyy jaahtya tdysin ennen
puhdistamista ja varastointia.

7. Puhdista generaattori huolto-osion mukaisesti.

Vaihda oljyt.

9. Irrota sytytystulppa ja kaada noin 15 ml 6ljya
sylinteriin. Kierra moottoria hitaasti 6ljyn jakamiseksi
tasaisesti ja sylinterin voitelemiseksi.

10. Kiinnita sytytystulppa takaisin.

11. Sailyta laitetta puhtaassa, kuivassa paikassa, joka ei
ole suorassa auringonvalossa.

Akku

Osa runkotyypeista on varustettu automaattisella akun
latauspiirilla. Akku saa latausjannitteensa moottorin
kdydessa. Akku yllapitaa asianmukaista latausta, jos
laitetta kdytetadn saannéllisesti (noin joka toinen viikko).
Jos akkua kaytetdan harvemmin, akku on kytkettava
laturiin tai akun yllapitajaan, jotta akku pysyy oikein
ladattuna. Jos akku ei pysty kdynnistamaan moottoria,
moottori voidaan kdynnistda vetamalla manuaalisesti
moottorin kaynnistysnarua. Jos akun jannite on erittdin
alhainen, latauspiiri ei ehka pysty lataamaan akkua
uudelleen. Siina tapauksessa akku on kytkettéava
tavalliseen auton akkulaturiin uudelleenlatausta varten,
ennen kuin sitd voidaan kayttaa.

o0

Akun lataaminen

Akulla varustetun generaattorin kohdalla
sahkdkaynnistyksessa on noudatettava akkujen
asianmukaista huolto- ja varastointiohjeita.
Automaattista akkulaturia (ei sisélly toimitukseen), jossa
on automaattinen latausominaisuus, tulisi kdyttaa akun
lataamiseen. Suurin latausnopeus ei saa ylittaa 1,5
ampeeria. Noudata akkulaturin mukana toimitettuja
ohjeita. Akku on ladattava tdyteen véhintaan kerran
kuukaudessa.

S NOTE

Kelluva laturi yllapitaa akun tilaa pitkia
varastointiaikoja.

Akun irrottaminen

1. Poista suojakotelo akun mustasta miinusjohdosta.

2. Irrota musta / miinusjohto akun mustasta /
miinusnavasta ja sdilyta kantaruuvi ja lukkoaluslevy.

3. Toista vaiheet 1-2 punaisen/plusjohdon kohdalla.

4. Sailyta akkua viiledssa, kuivassa paikassa.

/\ DANGER

Generaattorin pakokaasu sisaltaa hajutonta ja

varitonta hiilimonoksidikaasua.

Seuraavia varotoimenpiteitd on noudatettava, jotta
valtetaan sahkdkaynnistysgeneraattorin vahingossa
tapahtuva kdynnistyminen varastoinnin aikana:

— Kun varastoit generaattoria lyhyemman ajan
varmista, ettd virta-avain ja polttoaineventtiili
ovat OFF-asennossa.

— Kun varastoit generaattoria pidemman ajan
varmista, ettd virta-avain ja polttoaineventtiili
ovat OFF-asennossa ja etta akkukaapelit on
irrotettu akusta.




VIANMAARITYS

Ongelma

Generaattori ei kaynnisty

Syy
Ei polttoainetta

Ratkaisu

Lisaa polttoainetta

Viallinen sytytystulppa

Vaihda sytytystulppa

Laitetta on ladattu kéynnistyksen aikana

Poista laitteen kuormitus

Generaattori ei kaynnisty.
Generaattori kaynnistyy, mutta kay
karkeasti.

Oljyn maara alhainen

Taytd kampikammio oikeaan tasoon

Sijoita generaattori tasaiselle alustalle

Rikastin on vaaréassé asennossa.

Saada rikastinta.

Sytytystulpan johdin l6ysalla

Kiinnita johdin sytytystulppaan

Generaattori ei kaynnisty séhkdisesti

Generaattorin akku on tyhja

Lataa generaattorin akku

Generaattori sammuu kesken kayton

Polttoaine lopussa

Tayta polttoainesailio

Oljyn maara alhainen

Taytd kampikammio oikeaan tasoon. Sijoita
generaattori tasaiselle alustalle

Generaattori ei pysty toimittamaan
tarpeeksi virtaa tai ylikuumenee

Generaattori on ylikuormittunut

Tarkista kuorma ja saada. Lue
“Virranhallinta”

lImankierto ei riita

Tarkista ilmankierron esteet. Siirra hyvin
tuuletettuun tilaan

Ei vaihtovirtasyottoa

Kaapeli on vaarin kytketty

Tarkista kaikki liitannat

Liitetty laite on viallinen

Vaihda viallinen laite

Vikavirtasuoja on avoinna

Kuittaa vikavirtasuoja

Viallinen harjakokoonpano

Vaihdata harjakokoonpano (huollossa)

Viallinen automaattinen jannitteenséaadin

Vaihda automaattinen jannitteensaadin
(huollossa)

Johdotus I6ysalla

Tarkista ja kirista johtoliitokset

Muu

Ota yhteys tukeen.

Generaattori laukkaa

Moottorin ohjain viallinen

Ota yhteys tukeen

Toistuva vikavirtasuojan laukeaminen

Ylikuorma

Tarkista kuorma ja saada. Lue
“Virranhallinta”

Vialliset johdot tai laite

Tarkista vaurioiden, paljaiden tai
kuluneiden johtojen varalta. Vaihda
viallinen laite

A



12

SPECIFICATIONS

SPECIFICATIONS
Gasoline Starting Watts

CPG2500 (EU/SC)
2300W

CPG3500 (EU/SC)
2800W

CPG4000 E1 (EU/SC)
3750W

Gasoline Running Watts 1900W 2500W 3000W
Gasoline Starting Amps at 120V 10.45A 12.73A 17.05A
Gasoline Running Amps at 120V 8.64A 11.36A 13.64A
Volts 220 220 220
Frequency 50Hz 50Hz 50Hz
Outlets 220V 16A Euro 2Pin 220V 16A Euro 2Pin 220V 16A Euro 2Pin
GFCI Outlets No No No
Covered Outlets Yes Yes Yes
Gasoline Run Time at 1/2 Load 10.0 h. 10.0 h. 10.0 h.
Noise Level 65.0 dBA 65.0 dBA 68.0 dBA
Inverter No No No
Parallel Capability No No No

DC Operation No Yes Yes
Voltmeter No Yes Intelligauge
Automatic Voltage Regulation Yes Yes Yes
Battery No No Yes

Start Type Recoil Recoil Recoil/Electric Start
Engine Brand Champion Champion Champion
Engine Size 196¢cc 196¢cc 224cc
Engine Type 4-stroke 4-stroke 4-stroke
Engine Speed 3000 3000 3000
Fuel Type Gasoline Gasoline Gasoline
Fuel Gauge Yes Yes Yes
Gasoline Capacity 15L 15L 15L
Gasoline Tank Material Steel Steel Steel
Engine Oil Type 10W-30 10W-30 10W-30
Engine Oil Capacity 0.6 L 0.6 L 0.6 L
Engine Oil Included No No No

Low Oil Shut-Off Yes Yes Yes
Wheels No No No

CE Certified Yes Yes Yes




SPECIFICATIONS

SPECIFICATIONS

CPG6500 E2 (EU/SC)

CPG9000 E2 (EU/SC)

Gasoline Starting Watts 6250W 9375W
Gasoline Running Watts 5000W 7500W
Gasoline Starting Amps at 120V 28.41A 42 61A
Gasoline Running Amps at 120V 22.73A 34.09A
Volts 220 220
Frequency 50Hz 50Hz
Outlets 220V 16A Euro 2Piln 220V 16A Euro 2Pi.n
220V 32A Euro 3Pin 220V 32A Euro 3Pin
GFCI Outlets No No
Covered Outlets Yes Yes
Gasoline Run Time at 1/2 Load 8.0 h. 8.0 h.
Noise Level 73.0 dBA 74.0 dBA
Inverter No No
Parallel Capability No No
DC Operation Yes Yes
Voltmeter Intelligauge Intelligauge
Automatic Voltage Regulation Yes Yes
Battery Yes Yes
Start Type Recoil/Electric Start Recoil/Electric Start
Engine Brand Champion Champion
Engine Size 389cc 459cc
Engine Type 4-stroke 4-stroke
Engine Speed 3000 3000
Fuel Type Gasoline Gasoline
Fuel Gauge Yes Yes
Gasoline Capacity 25L 25L
Gasoline Tank Material Steel Steel
Engine Oil Type 10W-30 10W-30
Engine Oil Capacity 1.1L 1.1L
Engine Oil Included No No
Low Oil Shut-Off Yes Yes
Wheels Yes Yes
CE Certified Yes Yes

13



TECHNICAL DIAGRAMS

74

CPG2500 (EU/SC) PARTS DIAGRAM

51

<

LBEELI B

100

|
—

ey

[&X

ST 7

8 ~ 8 ' o] (b
L)

g —
[ e—

il

3




TECHNICAL DIAGRAMS

CPG2500 (EU/SC) PARTS LIST

No. Part Number Description Qty. @ No. Part Number Description Qty.
1 [1.5789.0608 Flange Bolt M6 x 8 5 52 {21.110001.00 Shaft, Governor Arm 1
2 |22.061100.00.2 [Cover, Recoil Starter, Black 1 53 122.123000.01 Ignition Coil, Silicon Rubber 1
3 [21.061005.00 Spring, Recoil Starter 1 54 (1.5789.0625 Flange Bolt M6 x 25 2
4 12.10.003 Rope @5 x 1550 1 55 123.110005.01 Spring, Throttle Return 1
5 121.061001.01 Reel, Recoil Starter 1 56 123.110007.00 Spring, Governor 1
6 145.060003.00 Spring, Ratchet 2 57 (2.08.040 Bolt M6 x 21, Governor Arm 1
7 [45.060002.00 Starter Ratchet, Steel 2 58 [21.110008.00 Pin, Shaft 1
8 |[45.060009.00 Spring, Ratchet Guide 1 59 (23.111000.20 Control Assembly 1
9 [45.060007.00 Ratchet Guide 1 60 [25.040013.00 Lifter, Valve 2
10 |45.060008.00 Screw, Ratchet Guide 1 61 |2.04.001 Dowel Pin @9 x 14 2
11 [24.040004.00 Guide Plate, Push Rod 1 62 [26.041000.00 Camshaft 1
12 [1.5789.0612 Flange Bolt M6 x 12 8 63 [2.14.012 Woodruff Key 4 x 7.5 x 19 1
13 [24.080100.01.48 |Fan Cover, Yellow 1 64 (2.08.037 Drain Bolt M10 x 1.25 x 25 2
14 [24.091100.20 Base, Air Cleaner 1 65 [26.050005.00 Piston 1
15 121.061300.00 Handle, Recoil, Soft 1 66 [23.050003.00 Pin, Piston 1
16 [24.130004.20 Gasket, Air Cleaner 1 67 (2.09.001 Circlip @18 x @1 2
17 [22.061000.00 Recoil Assembly 1 68 [26.050303.00 Ring, Oil 1
18 [24.091000.20 Air Cleaner Assembly 1 69 [26.050302.00 Ring, Second Piston 1

26.131000.20 70 126.050301.00 Ring, First Piston 1

19 Carburetor 1 -

26.131000.21 71 [26.030009.00 Gasket, Cylinder Head 1

20 [2.03.016 Washer @10 x @16 x 1.5, Drain Bolt 2 72 |2.04.003 Dowel Pin @10 x 14 2
21 12.02.006 Nut M14 x 1.5 1 73 [23.040002.00 Valve, Intake 1
22 121.060001.01 Pulley, Starter 1 74 [23.040006.00 Valve, Exhaust 1
23 [23.080001.00 Cooling Fan 1 75 [26.080400.00 Air Guide, Lower 1
24 124.120100.06 Flywheel 1 76 |2.15.001(F6TC) |Spark Plug F6TC 1
25 12.11.001 Oil Seal @25 x @41.3 x 6 2 77 [1.5789.0860 Flange Bolt M8 x 60 4
26 12.03.020.1 Washer @6.2 x @15 x 0.5, Black 2 78 [23.040017.00 Oil Seal, Valve, Iron 2
27 121.110100.00 Gear, Governor 1 79 (21.040003.00 Spring, Valve 2
28 |23.130100.20 Choke Lever 1 80 (21.040007.00 Retainer, Exhaust Valve Spring 1
29 (21.110013.00 Shaft, Governor Gear 1 81 121.040001.00 Retainer, Intake Valve Spring 1
30 |121.110011.00 Clip, Governor Gear 1 82 (21.040008.00 Rotator, Exhaust Valve 1
31 (22.130003.00 Gasket, Carburetor 1 83 124.040202.00 Shaft, Rocker Arm 1
32 |21.110012.01 Bushing, Govornor Gear, Steel 1 84 (22.040009.00 Rocker Arm, Intake Valve 2
33 |24.130002.00 Gasket, Insulator 1 85 (22.040012.00 Screw, Valve Adjustment 2
34 (23.130001.00 Insulator, Carburetor 1 86 121.040021.00 Nut M6 x 0.5, Lock 2
35 123.080600.00 Air Guide, Right Side 1 87 [1.97.1.06 Washer @6 2
36 [2.01.003 Stud Bolt M6 x 90 2 88 [1.6177.1.06 Flange Nut M6 2
37 126.030100.00 Crankcase 1 89 26.131017.20 Main Jet, Standard 1
38 [21.127000.02 Oil Level Sensor 1 26.131017.20.01 |Main Jet, Altitude /
39 |26.010100.00 Cylinder Head 1 90 (24.040201.00 Retainer, Rocker Arm 1
40 (23.050200.00 Connecting Rod 1 91 (23.040010.00 Bolt, Rocker Arm 2
41 |25.050100.11 Crankshaft 1 92 [23.040005.00 Push Rod 2
42 11.276.6205 Bearing 6205 2 93 |21.020002.01 Gasket, Cylinder Head Cover 1
43 [24.030008.00 Gasket, Crankcase Cover 1 94 (24.021000.00 Cover, Cylinder Head 1
44 122.031000.00.48 |[Qil Dipstick Assembly, Yellow 1 95 (23.020001.02 Breather Tube 1
45 (2.03.021.1 Washer @6.4 x @13 x 1, Black 1 96 [1.5789.0615 Flange Bolt M6 x 15 4
46 (23.030007.01 Cover, Crankcase 1 97 [2.01.010 Stud Bolt M8 x 35 2
47 11.5789.0832.0.8 |[Flange Bolt M8 x 32 6 98 |1.5789.0620 Flange Bolt M6 x 20 1
48 (23.091002.21 Seal, Air Cleaner 1 99 (24.091200.20 Cover, Air Cleaner 1
49 (23.110006.00 Rod, Governor 1 100 {23.091003.21 Element, Air Cleaner 1
50 (21.110003.00 Arm, Governor 1 101 123.091001.21 Separator, Air Cleaner 1
51 [1.6177.06 Flange Nut M6 3

15



16

TECHNICAL DIAGRAMS

CPG23500 (EU/SC) PARTS DIAGRAM

17

(e




TECHNICAL DIAGRAMS

CPG2500 (EU/SC) PARTS LIST

No Part Number Description QTY No Part Number Description QTY
1 |CPG2500 Engine 1 41 [2.06.007 Clamp @8 x b6 2
2 [122.190005.00 Rubber, Fore-Cover, B 1 42 [122.070011.04 |Fuel Pipe @4.5 x @8.5 x 140 mm 1
3 1122.190005.01 Rubber, Fore-Cover, A 1 43 |122.070400.04 |[Fuel Valve 1
4 1122.191100.00 Rotor Assembly, Cu, @95 x 85 mm 1 44 (1.6177.1.08 Lock Nut M8, Flange 12
5 [2.08.017 Flange Bolt M8 x 208 1 45 (62337.2.2.2 Frame 1
6 |122.191200.08 Stator Assembly, Cu, @160 x 85 mm 1 46 |122.201200.00 |Mount 2, Motor 2
7 1122.191002.00 Cover, Stator 1 47 (122.201200.01 |Mount 1, Motor 2
8 [122.190002.00 End Housing 1 48 [122.201400.01 |Rubber 4
9 [2.08.050 Flange Bolt M6 x 133 4 49 [1.62.06 Butterfly Type Nut M6 1
10 |1.16674.0512.2 Flange Bolt M5x12 3 50 |1.93.06.2 Lock Waher @6 1
11 [122.190600.00 Rectifier 1 51 |1.97.1.06.2 Washer @6 2
12 [1.16674.0520 Flange Bolt M5x20 1 52 11.6177.1.06 Lock Nut M6, Flange 1
13 [122.190400.00 Terminal Block 1 53 15.1900.026 Grounding Line 150 mm 1
14 11.5783.0516 Bolt M5 x 16 3 54 11.862.06 Lock Washer @6, Toothed 1
15 [122.190200.00 AVR 1 55 |122.210007.26  |Control Box 1
16 [1.16674.0516 Flange Bolt M5 x 16 2 56 |1.5789.0615.1 Bolt M6 x 15, Black 4
17 1122.190003.00.48 |End Cover, Generator, Yellow 1 57 (1.818.0514.2 Screw M5 x 14 1
18 [1.9074.15.0520 Washer Assembly M5 x 20 1 58 |5.1810.001 Over Voltage Protector 1
19 [122.190004.01 Pinch, Carbon Brush 1 59 [122.20.11.48 Control Panel, Yellow 1
20 [122.190300.00 Carbon Brush Assembly 1 60 |5.1000.004.3 Ignition Switch, Red 1
21 11.5789.0615 Flange Bolt M6 x 15 3 61 [1.9074.4.0512.1 [Screw/Washer Assembly M5 x 12, Black 5
22 |27.100100.10 Bracket, Muffler 1 62 |5.1400.003 Voltage Meter 1
23 [1.823.0406 Screw M4 x 6 3 63 |1.848.03.2 Washer @3 4
24 127.101300.00 Spark Arrester Assembly 1 64 [1.859.03.2 Lock Washer @3 4
25 [27.101000.01.2 Muffler Assembly 1 65 |1.6175.03.2 Nut M3 4
26 |1.6175.08 Nut M8 2 66 [5.1240.091 Double Pole Circuit Breaker 1
27 11.93.08 Lock Washer @8 2 67 [5.1120.009 Receptacle L14-30R 1
28 [1.848.08 Washer @8 2 68 |5.1120.008 Receptacle L5-30R 1
29 [21.100001.00 Gasket, Exhaust 1 69 |1.6177.1.04.1 Nut M4 6
30 [1.5789.0608 Flange Bolt M6 x 8 1 70 15.1120.010 Receptacle 5-20R, Duplex 1
31 (23.090006.21 Holder, Air Cleaner 1 71 |5.1200.110 10Amp Circuit Breaker, Push Button 1
32 |122.071000.45.48 |Fuel Tank, Yellow 1 72 15.1110.001 Receptacle 1
33 [1.93.06 Lock Washer @6 4 73 |CPG2500.21.10 |Wire Assembly 1
34 |122.070015.01 Mount Vibration, Fuel Tank 4 74 1122.210003.01 |Wire Jacket, Control Box 1
35 [2.03.004.1 Washer @24 x @6.5 x 1.5, Black 4 75 15.1330.001 Sheath, Wire 1
36 [1.5789.0620.1 Flange Bolt M6 x 20, Black 4 76 |122.210003.03 |Plug, End Cover 1
37 [122.070300.02 Fuel Filter, Fuel Tank 1 77 |CPG2500.21 Control Panel Assembly 1
38 [122.070100.02 Cap, Fuel Tank 1
39 [1.819.0510 Screw M5x10 2
40 |122.072000.01 Fuel Meter Assembly 1

11



18

TECHNICAL DIAGRAMS

CPG3500 (EU/SC) PARTS DIAGRAM




TECHNICAL DIAGRAMS

CPG3300 (EU/SC) PARTS LIST

No. Part Number Description Qty. No. Part Number Description Qty.
1 11.5789.0608 Flange Bolt M6 x 8 5 52 [21.110001.00 Shaft, Governor Arm 1
2 |22.061100.00.2 Cover, Recoil Starter, Black 1 53 122.123000.01 Ignition Coil, Silicon Rubber 1
3 |21.061005.00 Spring, Recoil Starter 1 54 |1.5789.0625 Flange Bolt M6 x 25 2
4 12.10.003 Rope @5 x 1550 1 55 |23.110005.01 Spring, Throttle Return 1
5 121.061001.01 Reel, Recoil Starter 1 56 (23.110007.00 Spring, Governor 1
6 |45.060003.00 Spring, Ratchet 2 57 |2.08.040 Bolt M6 x 21, Governor Arm 1
7 |45.060002.00 Starter Ratchet, Steel 2 58 |21.110008.00 Pin, Shaft 1
8 |45.060009.00 Spring, Ratchet Guide 1 59 |23.111000.20 Control Assembly 1
9 |45.060007.00 Ratchet Guide 1 60 |25.040013.00 Lifter, Valve 2
10 |45.060008.00 Screw, Ratchet Guide 1 61 [2.04.001 Dowel Pin @9 x 14 2
11 124.040004.00 Guide Plate, Push Rod 1 62 |26.041000.00 Camshaft 1
12 |1.5789.0612 Flange Bolt M6 x 12 8 63 |2.14.012 Woodruff Key 4 x 7.5 x 19 1
13 |24.080100.01.48 Fan Cover, Yellow 1 64 |2.08.037 Drain Bolt M10 x 1.25 x 25 2
14 124.091100.20 Base, Air Cleaner 1 65 |26.050005.00 Piston 1
15 121.061300.00 Handle, Recaoil, Soft 1 66 |23.050003.00 Pin, Piston 1
16 |24.130004.20 Gasket, Air Cleaner 1 67 (2.09.001 Circlip @18 x @1 2
17 |22.061000.00 Recoil Assembly 1 68 |26.050303.00 Ring, Oil 1
18 24.091000.20 Air Cleaner Assembly 1 69 [26.050302.00 Ring, Second Piston 1

26.131000.20 70 |26.050301.00 Ring, First Piston 1
19 Carburetor 1 -
26.131000.21 71 |26.030009.00 Gasket, Cylinder Head 1

20 (2.03.016 Washer @10 x @16 x 1.5, Drain Bolt 2 72 |2.04.003 Dowel Pin @10 x 14 2
21 12.02.006 Nut M14 x 1.5 1 73 |23.040002.00 Valve, Intake 1
22 |21.060001.01 Pulley, Starter 1 74 |23.040006.00 Valve, Exhaust 1
23 123.080001.00 Cooling Fan 1 75 |26.080400.00 Air Guide, Lower 1
24 124.120100.06 Flywheel 1 76 |2.15.001(F6TC) |[Spark Plug F6TC 1
25 12.11.001 Oil Seal @25 x @41.3 x 6 2 77 |1.5789.0860 Flange Bolt M8 x 60 4
26 |2.03.020.1 Washer @6.2 x @15 x 0.5, Black 2 78 [23.040017.00 Qil Seal, Valve, Iron 2
27 121.110100.00 Gear, Governor 1 79 |21.040003.00 Spring, Valve 2
28 123.130100.20 Choke Lever 1 80 |21.040007.00 Retainer, Exhaust Valve Spring 1
29 (21.110013.00 Shaft, Governor Gear 1 81 [21.040001.00 Retainer, Intake Valve Spring 1
30 |21.110011.00 Clip, Governor Gear 1 82 121.040008.00 Rotator, Exhaust Valve 1
31 (22.130003.00 Gasket, Carburetor 1 83 (24.040202.00 Shaft, Rocker Arm 1
32 {21.110012.01 Bushing, Govornor Gear, Steel 1 84 (22.040009.00 Rocker Arm, Intake Valve 2
33 |24.130002.00 Gasket, Insulator 1 85 122.040012.00 Screw, Valve Adjustment 2
34 (23.130001.00 Insulator, Carburetor 1 86 (21.040021.00 Nut M6 x 0.5, Lock 2
35 |23.080600.00 Air Guide, Right Side 1 87 |1.97.1.06 Washer @6 2
36 |2.01.003 Stud Bolt M6 x 90 2 88 |1.6177.1.06 Flange Nut M6 2
37 |26.030100.00 Crankcase 1 89 26.131017.20 Main Jet, Standard 1
38 |21.127000.02 Qil Level Sensor 1 26.131017.20.01 |Main Jet, Altitude /
39 |26.010100.00 Cylinder Head 1 90 |24.040201.00 Retainer, Rocker Arm 1
40 [23.050200.00 Connecting Rod 1 91 |23.040010.00 Bolt, Rocker Arm 2
41 125.050100.11 Crankshaft 1 92 |23.040005.00 Push Rod 2
42 [1.276.6205 Bearing 6205 2 93 ]21.020002.01 Gasket, Cylinder Head Cover 1
43 (24.030008.00 Gasket, Crankcase Cover 1 94 124.021000.00 Cover, Cylinder Head 1
44 122.031000.00.48 Oil Dipstick Assembly, Yellow 1 95 |23.020001.02 Breather Tube 1
45 12.03.021.1 Washer @6.4 x @13 x 1, Black 1 96 |1.5789.0615 Flange Bolt M6 x 15 4
46 123.030007.01 Cover, Crankcase 1 97 (2.01.010 Stud Bolt M8 x 35 2
47 [1.5789.0832.0.8 Flange Bolt M8 x 32 6 98 [1.5789.0620 Flange Bolt M6 x 20 1
48 (23.091002.21 Seal, Air Cleaner 1 99 124.091200.20 Cover, Air Cleaner 1
49 123.110006.00 Rod, Governor 1 100 (23.091003.21 Element, Air Cleaner 1
50 |121.110003.00 Arm, Governor 1 101 (23.091001.21 Separator, Air Cleaner 1
51 11.6177.06 Flange Nut M6 3

19



TECHNICAL DIAGRAMS

80

CPG3500 (EU/SC) PARTS DIAGRAM




TECHNICAL DIAGRAMS

CPG3300 (EU/SC) PARTS LIST

No Part Number Description QTY No Part Number Description QTY
1 [CPG3500 Engine 1 40 |122.072000.01 Fuel Meter Assembly 1
2 [122.190005.00 Rubber, Fore-Cover, B 1 41 [2.06.007 Clamp @8 x b6 2
3 [122.190005.01 Rubber, Fore-Cover, A 1 42 |122.070011.04  [Fuel Pipe @4.5 x @8.5 x 140 mm 1
4 1123.191100.04 Rotor Assembly, Cu, @160 x 110 mm 1 43 [122.070400.04  [Fuel Valve 1
5 |2.08.021 Flange Bolt M8 x 233 1 44 11.6177.1.08 Lock Nut M8, Flange 12
6 [123.191200.04 Stator Assembly, Cu, @160 x 110 mm 1 45 162337.2.5.2 Frame 1
7 [122.191002.00 Cover, Stator 1 46 [122.201200.00  [Mount 2, Motor 2
8 [122.190002.00 End Housing 1 47 [122.201200.01 Mount 1, Motor 2
9 [2.08.020 Flange Bolt M6 x 158 4 48 [122.201400.01 Rubber 4
10 [1.16674.0512.2 Flange Bolt M5x12 3 49 |1.62.06 Butterfly Type Nut M6 1
11 [122.190600.00 Rectifier 1 50 [1.93.06.2 Lock Waher @6 1
12 [1.16674.0520 Flange Bolt M5x20 1 51 [1.97.1.06.2 Washer @6 2
13 [122.190400.00 Terminal Block 1 52 (1.6177.1.06 Lock Nut M6, Flange 1
14 [1.5783.0516 Bolt M5 x 16 3 53 [5.1900.026 Grounding Line 150 mm 1
15 [122.190200.00 AVR 1 54 [1.862.06 Lock Washer @6, Toothed 1
16 [1.16674.0516 Flange Bolt M5 x 16 2 55 [122.210007.26  |Control Box 1
17 1122.190003.00.48 |End Cover, Generator, Yellow 1 56 |1.5789.0615.1 Bolt M6 x 15, Black 4
18 [1.9074.15.0520 Washer Assembly M5 x 20 1 57 [1.818.0514.2 Screw M5 x 14 1
19 1122.190004.01 Pinch, Carbon Brush 1 58 |5.1810.001 Over Voltage Protector 1
20 [122.190300.00 Carbon Brush Assembly 1 59 [122.20.11.48 Control Panel, Yellow 1
21 [1.5789.0615 Flange Bolt M6 x 15 3 60 [5.1000.004.3 Ignition Switch, Red 1
22 |27.100100.10 Bracket, Muffler 1 61 |1.9074.4.0512.1 |Screw/Washer Assembly M5 x 12, Black 5
23 [1.823.0406 Screw M4 x 6 3 62 [5.1400.003 Voltage Meter 1
24 127.101300.00 Spark Arrester Assembly 1 63 [1.848.03.2 Washer @3 4
25 |27.101000.01.2 Muffler Assembly 1 64 [1.859.03.2 Lock Washer @3 4
26 [1.6175.08 Nut M8 2 65 [1.6175.03.2 Nut M3 4
27 [1.93.08 Lock Washer @8 2 66 |5.1240.117 Double Pole Circuit Breaker 1
28 [1.848.08 Washer @8 2 67 [5.1120.009 Receptacle L14-30R 1
29 121.100001.00 Gasket, Exhaust 1 68 |5.1120.008 Receptacle L5-30R 1
30 [1.5789.0608 Flange Bolt M6 x 8 1 69 [1.6177.1.04.1 Nut M4 6
31 |23.090006.21 Holder, Air Cleaner 1 70 15.1120.010 Receptacle 5-20R, Duplex 1
32 [122.071000.45.48 |Fuel Tank, Yellow 1 71 (5.1200.110 10Amp Circuit Breaker, Push Button 1
33 [1.93.06 Lock Washer @6 4 72 15.1110.001 Receptacle 1
34 [122.070015.01 Mount Vibration, Fuel Tank 4 73 |CPG3500.21.10 |Wire Assembly 1
35 |2.03.004.1 Washer @24 x @6.5 x 1.5, Black 4 74 1122.210003.01 Wire Jacket, Control Box 1
36 [1.5789.0620.1 Flange Bolt M6 x 20, Black 4 75 [5.1330.001 Sheath, Wire 1
37 [122.070300.02 Fuel Filter, Fuel Tank 1 76 [122.210003.03  |Plug, End Cover 1
38 [122.070100.02 Cap, Fuel Tank 1 77 |CPG3500.21 Control Panel Assembly 1
39 [1.819.0510 Screw M5x10 2

81



TECHNICAL DIAGRAMS

82

CPGA4000 E1 (EU/SC) PARTS DIAGRAM




TECHNICAL DIAGRAMS

CPGA4000 E1 (EU/SC) PARTS LIST

No. Part Number Description Qty No. Part Number Description Qty
1 |1.5789.0608 Flange Bolt M6 x 8 6 58 (21.110008.00 Pin, Shaft 1
2 |22.061100.00.2 |Cover, Recoil Starter, Black 1 59 (27.111000.20 Control Assembly 1
3 121.061005.00 Spring, Recoil Starter 1 60 [25.040013.00 Lifter, Valve 2
4 12.10.003 Rope @5 x 1550 1 61 |2.04.001 Dowel Pin @9 x 14 2
5 [21.061001.01 Reel, Recoil Starter 1 62 |27.041000.00 Camshaft 1
6 [45.060003.00 Spring, Ratchet 2 63 |2.14.012 Woodruff Key 4 x 7.5 x 19 1
7 |45.060002.00 Starter Ratchet, Steel 2 64 |2.08.037 Drain Bolt M10 x 1.25 x 25 2
8 [45.060009.00 Spring, Ratchet Guide 1 65 |27.050005.00 Piston 1
9 145.060007.00 Ratchet Guide 1 66 |[23.050003.00 Pin, Piston 1
10 [45.060008.00 Screw, Ratchet Guide 1 67 |2.09.001 Circlip @18 x @1 2
11 [24.040004.00 Guide Plate, Push Rod 1 68 |27.050303.00 Ring, Oil 1
12 [1.5789.0612 Flange Bolt M6 x 12 8 69 |27.050302.00 Ring, Second Piston 1
13 |27.0801u0.01.48 |Fan Cover, Yellow 1 70 [27.050301.00 Ring, First riston 1
14 124.091100.20 Base, Air Cleaner 1 71 127.030009.01 Gasket, Cylinder Head 1
15 (21.061300.00 Handle, Recoil, Soft 1 72 (2.04.003 Dowel Pin @10 x 14 2
16 |24.130004.20 Gasket, Air Cleaner 1 73 23.040002.02 Valve, Intake 1
17 (22.061000.00 Recoil Assembly 1 74 (23.040006.02 Valve, Exhaust 1
18 (27.091000.01 Air Cleaner Assembly 1 75 [26.080400.00 Air Guide, Lower 1

27.131000.01 76 [2.15.001(F6TC) [Spark Plug F6TC 1
19 5713100006 | CaTPUreter ! 77 |1.5789.0865  |Flange Bolt M8 x 65 3

20 (2.03.016 Washer @10 x 316 x 1.5, Drain Bolt 2 78 [23.040017.00 Oil Seal, Valve, Iron 2
21 |2.02.006 Nut M14 x 1.5 1 79 [21.040003.00 Spring, Valve 2
22 (83.060001.01 Pulley, Starter 1 80 (21.040007.00 Retainer, Exhaust Valve Spring 1
23 [27.080001.00 Cooling Fan 1 81 |21.040001.00 Retainer, Intake Valve Spring 1
24 124.120100.07 Flywheel 1 82 |21.040008.00 Rotator, Exhaust Valve 1
25 (2.11.001 Oil Seal @25 x @41.3 x 6 2 83 |24.040202.00 Shaft, Rocker Arm 1
26 |2.03.020.1 Washer @6.2 x @15 x 0.5, Black 2 84 122.040009.00 Rocker Arm, Intake Valve 2
27 {21.110100.00 Gear, Governor 1 85 |22.040012.00 Screw, Valve Adjustment 2
28 [23.130100.20 Choke Lever 1 86 [21.040021.00 Nut M6 x 0.5, Lock 2
29 121.110013.00 Shaft, Governor Gear 1 87 11.97.1.06 Washer @6 2
30 (21.110011.00 Clip, Governor Gear 1 88 11.6177.1.06 Flange Nut M6 2
31 122.130003.00 Gasket, Carburetor 1 89 27.131017.01 Main Jet, Standard 1
32 (21.110012.01 Bushing, Govornor Gear, Steel 1 27.131017.01.01 [Main Jet, Altitude /
33 [24.130002.00 Gasket, Insulator 1 90 |[24.040201.00 Retainer, Rocker Arm 1
34 (27.130001.00 Insulator, Carburetor 1 91 |23.040010.00 Bolt, Rocker Arm 2
35 |27.080600.01 Air Guide, Right Side 1 92 |27.040005.00 Push Rod 2
36 |2.01.003 Stud Bolt M6 x 90 2 93 [21.020002.01 Gasket, Cylinder Head Cover 1
37 [27.030100.00 Crankcase 1 94 |24.021000.00 Cover, Cylinder Head 1
38 [21.127000.02 Oil Level Sensor 1 95 |23.020001.02 Breather Tube 1
39 |26.010100.01 Cylinder Head, 224cc 1 96 |1.5789.0615 Flange Bolt M6 x 15 4
40 (27.050200.00 Connecting Rod 1 97 (2.01.010 Stud Bolt M8 x 35 2
41 |27.050100.00 Crankshaft 1 98 [21.120400.00 Diode Comp 1
42 (1.276.6205 Bearing 6205 2 99 (27.091200.01 Cover, Air Cleaner 1
43 124.030008.00 Gasket, Crankcase Cover 1 100 (23.091003.21 Element, Air Cleaner 1
44 146.031000.00 Oil Dipstick Assembly, Black 1 101 [23.091001.21 Separator, Air Cleaner 1
45 (203021 1 Washer @6 4 x 313 x 1, Black 1 102 1122 7 11 4 |Pipe, Fuel 140 1
46 |23.030007.01 Cover, Crankcase 1 103 (2.06.007 Clamp @8 x b6 2
47 [1.5789.0832.0.8 [Flange Bolt M8 x 32 6 104 |152.070031.01  |Sheath, Wire 1
48 123.091002.21 Seal, Air Cleaner 1 105 (2.08.121 Flange Bolt M10 x 65 1
49 [23.110006.00 Rod, Governor 1 106 [1.5789.0629 Flange Bolt M6 x 29 1
50 |27.110003.00 Arm, Governor 1 107 (2.04.005 Dowel Pin, @8 x 10 2
51 |1.6177.06 Flange Nut M6 3 108 [27.125100.00 Starter Motor Assembly 1
52 (21.110001.00 Shaft, Governor Arm 1 109 |1.93.05 Lock Washer @5 2
53 [22.123000.01 Ignition Coil, Silicon Rubber 1 110 (1.16674.0516 Flange Bolt M5 x 16 2
54 11.5789.0625 Flange Bolt M6 x 25 5 111 123.125200.03 Relay, Starter 1
55 [23.110005.01 Spring, Throttle Return 1 112 (45.121000.00 Coil, Charging 1
56 123.110007.00 Spring, Governor 1 113 123.030006.00 Plate, Coil 1
57 [2.08.040 Bolt M6 x 21, Governor Arm 1

83



TECHNICAL DIAGRAMS

84

CPGA4000 E1 (EU/SC) PARTS DIAGRAM




TECHNICAL DIAGRAMS

CPG4000 E1 (EU/SC) PARTS LIST

No Part Number Destription QTY No Part Number Destription QTY
1 |CPG4000E1-EU Engine 1 47 [122.070300.02 Fuel Filter 1
2 |122.190005.00 Rubber, Fore-Cover, B 1 48 (122.070100.03 Fuel Tank Cap 1
3 1122.190005.01 Rubber, Fore-Cover, A 1 49 (62294.2.15.2 Frame 1
4 1124.191100.00 Rotor Assembly 1 50 (1.6177.1.08 Nut M8 12
5 ]2.08.022 Flange Bolt M8 x 242 1 51 (122.201200.01 Motor Mount 1 1
6 [124.191200.00 Stator Assembly 1 52 (122.201200.00 Motor Mount 2 1
7 (123.191002.00 Stator Cover 1 53 |1.5789.0835 Flange Bolt M8 x 35 2
8 [122.190002.00 End Housing 1 54 (1.96.08 Big Whashe ¢8 2
9 |[2.08.065 Flange Bolt M6 x 168 4 55 |152.201200.00 Motor Mount 2
10 [122.190300.00 Carbon Brush Assembly 1 56 |122.201400.01 Rubber 4
11 {122.190600.00 Diode Assembly 1 57 (1.6177.1.06 Nut M6 3
12 |1.5783.0520 Bolt M5 x 20 1 58 [5.1900.026 Grounding Line 1
13 11.93.05 Spring Washer ¢5 2 59 (1.862.06 Lock Washer ®6 2
14 11.5783.0516 Bolt M5 x 16 1 60 [1.9074.3.0510 Bolt And Washer Assembly M5 x 10 2
15 11.9074.17.0516 Screw/Washer Assembly M5 x 16 2 61 [1.6177.1.05 Flange Lock Nut M5 2
16 |122.190200.00 AVR 1 62 [9.1000.075 Battery 12V 7.5AH 1
17 [(1.16674.0516 Flange Bolt M5 x 16 2 63 |122.200901.02 Supporter,Battery 1
18 [122.190003.00.48 |Generator End Cover Yellow 1 64 [122.200902.01 Lock,Battery 1
19 |1.16674.0512.2 Flange Bolt M5 x 12 3 65 [1.5789.0845 Flange Bolt M8 x 45 2
20 |122.190400.00 Terminal Block 1 66 |5.1900.009 Black Wire,Battery 1
21 [122.190004.01 Pinch 1 67 [5.1900.010 Red Wire,Battery 1
22 1122.190018.00 Bracket,Muffler 1 68 [152.200013.01.3 [Jacket, Red 2
23 [1.16674.0820 Flange Bolt M8 x 20 3 69 [152.200013.01 Jacket, Black 1
24 1122.190018.01 Bracket,Muffler 1 70 |122.159.9.2 Control Panel 1
25 [1.5789.0612 Flange Bolt M6 x 12 13 71 |5.1000.001.3 Switch 1
26 [(1.9074.4.0514 Screw And Washer Assembly M5 x 14 2 72 (5.1120.013.1 Receptacle 2
27 146.101503.08 Plate, Spark Arrester 1 73 11.819.0414.2 Screw M4 x 14 8
28 [46.101300.08 Spark Arrester Assembly 1 74 (1.5783.0622.2 Bolt M6 x 22 1
29 [26.101000.00 Muffler 1 75 [1.6175.06.2 Nut M6 2
30 (23.102000.03.2 Muffler Cover 1 76 (1.93.06.2 Spring Washer ®6 2
31 [1.6175.08 Nut M8 2 77 (1.97.1.06.2 Washer ®6 2
32 [1.93.08 Spring Washer @8 4 78 [5.1110.001 Receptacle (DC.12V) 1
33 [1.848.08 Washer ®8 2 79 (5.1200.110.1 AC.10A Breaker 1
34 (21.100001.00 Muffler Gasket 1 80 [1.6177.1.04.2 Flange Nut M4 10
35 123.090006.21 Holder,Air Cleaner 1 81 |5.1220.130 AC.13A Breaker 1
36 |1.5789.0608 Flange Bolt M6 x 8 4 82 |1.9074.4.0306.2 |Bolt and Washer Assembly M3 x 6 2
37 [122.070011.05 |Pipe,Fuel(5.5in) 1 83 [1.9074.4.0414.2 |Bolt and Washer Assembly M4 x 14 2
38 [2.06.007 Clamp 2 84 |5.1430.002 Intelligauge 1
39 [122.070400.03 Fuel Cock 1 85 [5.1800.002 Rectifier 1
40 |122.071000.06.48 |[Fuel Tank Yellow 1 86 [122.210002.14  |Control Box 1
41 1122.070015.01 Mount Vibration, Fuel Tank 4 87 |1.9074.1.0538.2 |Bolt and Washer Assembly M5 x 38 3
42 12.03.004 Washer ®6 4 88 [122.210003.00 |sheath,wire 1
43 11.93.06 Spring Washer @6 4 89 [122.210003.01 Plug, Control Box 1
44 (1.5789.0620.2 Flange Bolt M6 x 20 4 90 |5.1330.214 Plug 1
45 1122.072000.02 Fuel Meter Assembly 1 91 [122.210003.03 Plug, End Cover 1
46 (1.819.0510 Screw M5 x 10 2

85



TECHNICAL DIAGRAMS

86

CPG6500 E2 (EU/SC) PARTS DIAGRAM

A

H

K\Ni &
—3N \[ Y
\J

A
i

=4
w0

33/ 132 125 30 31

~—
~
~—
-

~

51 90 91 92 93




TECHNICAL DIAGRAMS

CPG6300 E2 (EU/SC) PARTS LIST

No Part Number Destription QTY No Part Number Destription QTY
1 [122.070100.03 Fuel Tank Cap 1 61 [152.201200.01 Motor Mount 1
2 [122.070300.02 Fuel Filter 1 62 |1.5182.10120 Bolt M10 x 120 2
3 [1.819.0510 Screw M5 x 10 2 63 |253.200016.00 Bush ® 16 x ® 10.5 x 69.5 2
4 1152.072000.03 Fuel Meter Assembly 1 64 |152.201701.04.48 10 in Wheel 2
5 ]1.5789.0620.2 Flange Bolt M6 x 20 4 65 |1.6182.10 Nut M10 2
6 [1.93.06 Spring Washer ® 6 4 66 |152.201200.02 Motor Mount 1
7 ]2.03.004 Washer ® 6 4 67 |1.5789.0835 Flange Bolt M8 x 35 2
8 [122.070015.01 Mount Vibration, Fuel Tank 4 68 |1.96.08 Washer ® 8 2
9 ]152.071000.03.48 Fuel Tank 1 69 |1.6177.1.08 Nut M8 8
10 |122.070400.03 Fuel Cock 1 70 [1.5789.0816 Flange Bolt M8 x 16 2
11 |2.06.007 Clamp 2 71 [152.200002.01.2 Support Leg 1
12 [152.070011.06 Pipe,Fuel 170 mm 1 72 1152.201400.00 Rubber, Support 2
13 145.090006.20 Holder, Air Cleaner 1 73 [1.5789.0825 Flange Bolt M8 x 25 2
14 [1.6177.1.06 Nut M 6 2 74 11.9074.3.0510 Bolt And Washer Assembly M5 x 10 2
15 |1.848.08 Washer ¢ 8 2 75 [1.6177.1.05 Nut M5 2
16 |1.93.08 Spring Washer ¢ 8 4 76 [9.1000.150 Battery 12V15 AH 1
17 |1.6175.08 Nut M8 2 77 [152.200904.00 Pinch, Rubber 1
18 |46.100001.07 Muffler Gasket 1 78 [5.1900.025 Black Wire, Battery 1
19 [46.101000.01.2 Muffler Assembly 1 79 15.1900.024 Red Wire, Battery 1

20 [1.9074.4.0510 Bolt And Washer Assembly M5 x 10 3 80 |152.200013.01.3 Jacket, Red 2

21 146.101300.00 Arrester Assembly, Spark 1 81 |152.200013.01 Jacket, Black 1

22 [1.16674.0825 Flange Bolt M8x25 2 82 [152.159.049.2 Control Panel 1

23 1152.190300.00 Carbon Bursh Assembly 1 83 |15.1000.001.3 Switch 1

24 [122.190004.01 Pinch 1 84 [5.1120.013 Receptacle 2

25 11.93.05 Spring Washer ® 5 5 85 11.819.0414.2 Bolt and Washer Assembly M4 x 14 8

26 |1.5783.0520 Bolt M5 x 20 1 86 |1.6177.1.04.2 Nut M4 8

27 |122.190400.00 Terminal Block 1 87 15.1210.920 20Amp Circuit Breaker, Push Button 2

28 [152.190003.00.48 Generator End Cover 1 88 [1.819.0516.2 Bolt and Washer Assembly M5 x 16 4

29 [1.16674.0512.2 Flange Bolt M5 x 12 2 89 [1.6177.1.05.2 Nut M5 4

30 [1.5783.0516 Bolt M5 x 16 2 90 [1.5783.0622.3 Bolt M6 x 22 1

31 [1.97.105 Washer ® 5 4 91 [1.6175.06.3 Nut M6 2

32 [1.16674.0516 Flange Bolt M5 x 16 3 92 11.93.06.3 Spring Washer ®6 2

33 ]153.190200.05 AVR 1 93 |1.97.1.06 3 Washer @6, Green 2

34 [152.190002.00 End Housing 1 94 [5.1430.002 Intelligauge 1

35 12.08.032 Flange Bolt M6 x 179 4 95 15.1000.000.3 Switch 1

36 [2.08.035 Bolt M5 x 214 2 96 [1.9074.4.0414.2 Screw And Washer Assembly M4 x 14 2

37 [1.6175.05 Nut M5 2 97 [1.6177.1.04.2 Flange Lock Nut M4 2

38 [152.191002.00 Stator Cover 1 98 [1.9074.4.0306.2 Bolt M3 x 6 2

39 [152.191200.00 Stator Assembly 1 99 15.1230.217 21.7Amp Circuit Breaker 1

40 [2.08.034 Flange Bolt M10 x 265 1 100 ]5.1110.001 Receptacle 1

41 [1.7244.10 Spring Washer ® 10 1 101]5.1200.110.1 Breaker 1

42 [1.96.10 Washer ® 10 3 102 ]5.1120.014 Receptacle 1

43 |152.191100.00 Rotor Assembly 1 103 |122.210003.01 Plug 1

44 11.5789.0608 Flange Bolt M6 x 8 3 104 |5.1330.007 Sheath, Wire 1

45 1152.192300.00 Air Guide 1 105 ]152.210003.02 Plug 1

46 |152.190005.00 Rubber, Fore-Cover 1 106 |CPG6500E2-EU.21 Control Panel Assembly 1

47 [152.190005.01 Rubber, Fore-Cover 1 107 [CPG6500E2-EU.21.10 [Wire Assembly 1

48 |CPG6500E2-EU Engine 1 108 |122.210003.00 Plug 1

49 15.1900.026 Grounding Line 1 109 15.1280.003 Fuse(10A) 1

50 |1.5789.0612 Flange Bolt M6 x 12 5 110 15.1830.001 Remote Control Module 1

51 [1.862.06 Lock Washer ® 6 2 111]5.1040.004 Switch 1

52 1152.201200.00 Motor Mount 2 112]5.1460.003 Indicator light 1

53 [1.894.1.10 Circlip @ 10 2 113 ]152.210002.11 Control Box 1

54 1152.200703.04 Pin,Handle 2 114 15.1820.000 Charger 1

55 [1.894.1.08 Circlip 8 2 115 |5.1800.000 Rec ifier 1

56 |152.200703.02 Pin, Handle 2 116 {1.823.0514.2 Screw M5 x 14 4

57 [152.200701.02.2 Handle 1 117 1122.210003.00 Plug 1

58 [152.200702.02 Cover, Handle 1 11811.9074.1.0538.2 Bolt and Washer Assembly M5 x 38 5

59 165212 0.5.2 Frame 1 119 1152.210002.09 Control Box 1

60 [1.6177.1.10 Nut M10 2

87



TECHNICAL DIAGRAMS

88

CPG6500 E2 (EU/SC) PARTS DIAGRAM




TECHNICAL DIAGRAMS

CPG6300 E2 (EU/SC) PARTS LIST

No. Alias Description Qty. No. Alias Description Qty.
1 [21.061300.00 Handle, Recoil, Soft 1 62 |45.020100.00 |Bolt, Cylinder Head Cover 1
2 |1.5789.0608 Flange Bolt M6 x 8 4 63 [2.08.039 Drain Bolt M10 x 1.25 x 25 2
3 [46.061100.00.2 [Cover, Recoil Starter, Black 1 64 (46.041000.00 |Camshaft 1
4 145.060005.00 Spring, Recoil Starter 1 65 [45.040013.00 |Lifter, Valve 2
5 145.061102.00 Reel, Recoil Starter 1 66 [45.040002.00 |Valve, Intake 1
6 [2.10.003 Rope @5 x 1550 1 67 |45.040006.00 |Valve, Exhaust 1
7 |45.060003.00 Spring, Ratchet 2 68 [46.040005.00 |Push Rod 2
8 145.060002.00 Starter Ratchet, Steel 2 69 |45.040015.00 |Retainer, Valve Spring Down 2
9 |45.060009.00 Spring, Ratchet Guide 1 70 [45.040017.00 |Oil Seal, Valve 2
10 |45.060007.00 Ratchet Guide 1 71 [45.040003.00 |Spring, Valve 2
11 |45.060008.00 Screw, Ratchet Guide 1 72 |23.040010.00 |Bolt, Rocker Arm 2
12 [1.5789.0612 Flange Bolt M6 x 12 12 73 |45.040001.00 [Retainer, Intake Valve Spring 1
13 |2.05.005 Clamp @6 2 74 [45.040007.00 |Retainer, Exhaust Valve Spring 1
14 146.080100.01.48 |Fan Cover, Yellow 1 75 [45.040008.00 |Rotator, Exhaust Valve 1
15 ]2.02.007 Nut M16 x 1.5 1 76 (46.040004.00 |Guide Plate, Push Rod 1
16 [1.5789.0629 Flange Bolt M6 x 29 4 77 |46.040016.00 [Shaft, Rocker Arm 1
17 |45.060001.00 Pulley, Starter 1 78 146.040201.00 [Retainer, Rocker Arm 1
18 146.123000.03 Ignition Coil, Silicon Rubber 1 79 (46.040009.00 |Rocker Arm, Intake Valve 1
19 145.080001.00 Cooling Fan 1 80 [46.040018.00 |Rocker Arm, Exhaust Valve 1
20 |46.120100.04 Flywheel 1 81 [1.97.1.06 Washer @6 2
21 |45.030006.00 Plate, Coil 1 82 |22.040012.00 |Screw, Valve Adjustment 2
22 |45.121000.00 Coil, Charging 1 83 [1.6177.1.06 Flange Nut M6 2
23 |2.11.007 Oil Seal @35 x @52 x 8 2 84 121.040021.00 [Nut M6 x 0.5, Lock 2
24 12.05.050 Wire Clip, 100 mm 1 85 (2.01.008 Stud Bolt M6 x M8 x 105 2
25 145.030032.00 Sheath, Wire 1 86 (46.130002.20 |Gasket, Insulator 1
26 |2.03.023 Washer @12.5 x @20 x 2, Drain Bolt 2 87 [45.130001.00 |Insulator, Carburetor 1
27 146.030100.01 Crankcase 1 88 |46.130003.20 (Gasket, Carburetor 1
28 |45.127000.02 Oil Level Sensor 1 89 |46.131000.22 |Carburetor 1
29 |1.5789.0615 Flange Bolt M6 x 15 2 90 [46.130004.20 |Gasket, Air Cleaner 2
30 (1.276.6202 Bearing 6202 2 91 [1.6177.06 Flange Nut M6 3
31 [47.050006.00 Weight Balancer 1 92 (46.091100.04 |Base, Air Cleaner 1
32 (45.050100.14 Crankshaft 1 93 [45.091002.20 |Seal, Air Cleaner 1
33 [46.030008.00 Gasket, Crankcase Cover 1 94 [45.091001.20 |Separator, Air Cleaner 1
34 (2.04.001 Dowel Pin @9 x 14 2 95 [45.091003.20 |Element, Air Cleaner 1
35 [46.080600.00 Air Guide, Right Side 1 96 |46.091200.04 |Cover, Air Cleaner 1
36 |1.276.6207 Bearing 6207 1 97 |1.5789.0835 |Flange Bolt M8 x 35 2
37 [46.031000.01.48 |Oil Dipstick Assembly, Yellow 1 98 |45.125100.00 [Starter Motor Assembly 1
38 145.030007.00 Cover, Crankcase 1 99 145.125200.01 [Relay, Starter, Remote Control 1
39 [1.5789.0840.0.8 |Flange Bolt M8 x 40 7 100 [1.93.05 Lock Washer @5 2
40 |2.03.021.1 Washer @6.4 x @13 x 1, Black 1 101 |1.16674.0516 |Flange Bolt M5 x 16 2
41 145.110013.00 Shaft, Governor Gear 1 102 |45.110001.00 [Shaft, Governor Arm 1
42 145.110100.00 Gear, Governor 1 103 |2.03.019 Washer @8.2 x @17 x 0.8 1
43 |21.110011.00 Clip, Governor Gear 1 104 |12.11.006 Oil Seal @7 x @14 x5 1
44 (45.110012.00 Bushing, Governor Gear 1 105 |45.110008.00 |Pin, Shaft 1
45 147.050200.00 Connecting Rod 1 106 |45.110003.00 [Arm, Governor 1
46 |46.050005.00 Piston 1 107 |2.08.040 Bolt M6 x 21, Governor Arm 1
47 12.09.004 Circlip @21 x @1 2 108 [45.110006.00 |Rod, Governor 1
48 |45.050003.00 Pin, Piston 1 109 |145.110005.00 |[Spring, Throttle Return 1
49 145.050303.00 Ring, Oil 1 110 [45.110007.00 |Spring, Governor 1
50 |46.050302.00 Ring, Second Piston 1 111 |46.080300.20 |Air Guide, Upper 1
51 [46.050301.00 Ring, First Piston 1 112 (46.131017.20 |Main Jet, Standard 1
52 |2.04.004 Dowel Pin @12 x 20 2 113 [46.091000.04 |Air Cleaner Assembly 1
53 146.030009.01 Gasket, Cylinder Head 1 114 146.061000.00 |Recoil Assembly 1
54 (46.080400.00 Air Guide, Lower 1 115 [21.120400.00 |Diode Assembly 1
55 [46.010100.00 Cylinder Head 1 116 |45.130005.01 |Support, Stepper Motor 1
56 (2.01.010 Stud Bolt M8 x 35 2 117 |26.130015.24 |Connecter, Choke Valve Axis 1
57 12.15.001(F6TC) |Spark Plug F6TC 1 118 | 81.130010.00 |Spring, Connecter 1
58 [2.08.014 Flange Bolt M10 x 80 4 119 [45.132200.01 |Stepper Motor 1
59 (46.020002.00 Gasket, Cylinder Head Cover 1 120 (1.823.0408 Screw M4 x 8 2
60 |46.021000.00 Cover, Cylinder Head 1 121 | 81.132001.00 |Cover, Stepper Motor 1
61 |45.020001.02 Breather Tube 1

89



TECHNICAL DIAGRAMS

90

CPG3000 E2 (EU/SC) PARTS DIAGRAM

-J

x‘&m&:

'
'
I

(] /
"L-:“ /l

a/




TECHNICAL DIAGRAMS

CPG3000 E2 (EU/SC) PARTS LIST

No. Part Number Description Qty No. Part Number Description Qty
1 121.061300.00 Handle, Recoil, Soft 1 62 |47.020100.00 Bolt, Cylinder Head Cover 1
2 |1.5789.0608 Flange Bolt M6 x 8 4 63 |81.132001.00 Cover, Stepper Motor 1
3 |46.061100.00.2 |[Cover, Recoil Starter, Black 1 64 |48.041000.00 Camshaft 1
4 145.060005.00 Spring, Recoil Starter 1 65 148.040013.00 Lifter, Valve 2
5 [45.061102.00 Reel, Recoil Starter 1 66 |47.040002.00 Valve, Intake 1
6 |2.10.003 Rope @5 x 1550 1 67 |47.040006.00 Valve, Exhaust 1
7 |45.060003.00 Spring, Ratchet 2 68 [46.040005.00 Push Rod 2
8 145.060002.00 Starter Ratchet, Steel 2 69 |45.040015.00 Retainer, Valve Spring 2
9 |45.060009.00 Spring, Ratchet Guide 1 70 |45.040017.00 Oil Seal, Valve 2
10 |45.060007.00 Ratchet Guide 1 71 |45.040003.00 Spring, Valve 2
11 [45.060008.00 Screw, Ratchet Guide 1 72 |23.040010.00 Bolt, Rocker Arm 2
12 [1.5789.0612 Flange Bolt M6 x 12 12 73 |45.040001.00 Retainer, Intake Valve Spring 1
13 ]2.05.001 Clamp @8 x 6.5 2 74 [45.040007.00 Retainer, Exhaust Valve Spring 1
14 |47.080100.01.48 [Fan Cover, Yellow 1 75 |45.040008.00 Rotator, Exhaust Valve 1
15 12.02.007 Nut M16 x 1.5 1 76 [46.040004.00 Guide Plate, Push Rod 1
16 [1.5789.0629 Flange Bolt M6 x 29 4 77 146.040016.00 Shaft, Rocker Arm 1
17 (45.060001.00 Pulley, Starter 1 78 |46.040201.00 Retainer, Rocker Arm 1
18 [46.123000.03 Ignition Coil, Silicon Rubber 1 79 |46.040009.00 Rocker Arm, Intake Valve 1
19 148.080001.00 Cooling Fan 1 80 |46.040018.00 Rocker Arm, Exhaust Valve 1
20 |46.120100.04 Flywheel 1 81 [1.97.1.06 Washer @6 2
21 145.030006.00 Plate, Coil 1 82 |22.040012.00 Screw, Valve Adjustment 2
22 |45.121000.00 Coil, Charging 1 83 |1.6177.1.06 Flange Nut M6 2
23 |2.11.007 Oil Seal @35 x @52 x 8 2 84 121.040021.00 Nut M6 x 0.5, Lock 2
24 12.05.050 Wire Clip 100 mm 1 85 12.01.008 Stud Bolt M6 x M8 x 105 2
25 |152.070031.01 Sheath, Wire 1 86 [46.130002.20 Gasket, Insulator 1
26 |2.03.023 Washer @12.5 x @20 x 2, Drain Bolt 1 87 |45.130001.00 Insulator, Carburetor 1
27 |48.030100.00 Crankcase 1 88 146.130003.20 Gasket, Carburetor 1
28 |45.127000.02 Oil Level Sensor 1 89 148.131000.11 Carburetor 1
29 |1.5789.0615 Flange Bolt M6 x 15 2 90 |[46.130004.20 Gasket, Air Cleaner 2
30 |1.276.6202 Bearing 6202 2 91 |1.6177.06 Flange Nut M6 3
31 |48.050006.00 Weight Balancer 1 92 |46.091100.04 Base, Air Cleaner 1
32 |47.050100.01 Crankshaft 1 93 |45.091002.20 Seal, Air Cleaner 1
33 [46.030008.00 Gasket, Crankcase Cover 1 94 145.091001.20 Separator, Air Cleaner 1
34 (2.04.001 Dowel Pin @9 x 14 2 95 (45.091003.20 Element, Air Cleaner 1
35 |46.080600.00 Air Guide, Right Side 1 96 |(46.091200.04 Cover, Air Cleaner 1
36 |1.276.6207 Bearing 6207 1 97 |1.5789.0835 Flange Bolt M8 x 35 2
37 146.031000.01.48 |Oil Dipstick Assembly, Yellow 1 98 [48.125100.00 Starter Motor Assembly 1
38 [45.030007.00 Cover, Crankcase 1 99 [45.125200.01 Relay, Starter, Remote Control 1
39 |1.5789.0840.0.8 |Flange Bolt M8 x 40 7 100 [1.93.05 Lock Washer @5 2
40 |2.03.021.1 Washer @6.4 x 313 x 1, Black 1 101 [1.16674.0516 Flange Bolt M5 x 16 2
41 145.110013.00 Shaft, Governor Gear 1 102 (45.110001.00 Shaft, Governor Arm 1
42 |45.110100.00 Gear, Governor 1 103 |2.03.019 Washer @8.2 x 317 x 0.8 1
43 121.110011.00 Clip, Governor Gear 1 104 [2.11.006 QOil Seal @7 x @14 x 5 1
44 145.110012.00 Bushing, Governor Gear 1 105 |45.110008.00 Pin, Shaft 1
45 147.050200.00 Connecting Rod 1 106 |45.110003.01 Arm, Governor 1
46 |48.050005.00 Piston 1 107 |2.08.040 Bolt M6 x 21, Governor Arm 1
47 12.09.004 Circlip @21 x &1 2 108 |45.110006.00 Rod, Governor 1
48 |45.050003.00 Pin, Piston 1 109 |45.110005.00 Spring, Throttle Return 1
49 |48.050303.00 Ring, Oil 1 110 |45.110007.00 Spring, Governor 1
50 |48.050302.00 Ring, Second Piston 1 111 [{46.080300.20 Air Guide, Upper 1
51 |48.050301.00 Ring, First Piston 1 112 48.131017.01 Main Jet, Standard 1
52 |2.04.004 Dowel Pin @12 x 20 2 48.131017.01.01 |Main Jet, Altitude /
53 [48.030009.00 Gasket, Cylinder Head 1 113 [46.091000.04 Air Cleaner Assembly 1
54 146.080400.00 Air Guide, Lower 1 114 146.061000.00 Recoil Assembly 1
55 |47.010100.01 Cylinder Head 1 115 121.120400.00 Diode Assembly 1
56 (2.01.010 Stud Bolt M8 x 35 2 116 |2.08.039 Drain Bolt M10 x 1.25 x 25 1
57 12.15.001(F6TC) |Spark Plug F6TC 1 117 11.823.0408 Screw M4 x 8 2
58 |2.08.122 Flange Bolt M10 x 95 4 118 |45.130005.01 Support, Stepper Motor 1
59 146.020002.00 Gasket, Cylinder Head Cover 1 119 126.130015.24 Connecter, Choke Valve Axis 1
60 |47.021000.00 Cover, Cylinder Head 1 120 | 81.130010.00 Spring, Connecter 1
61 |45.020001.02 Breather Tube 1 121 145.132200.01 Stepper Motor 1

91



TECHNICAL DIAGRAMS

CPG3000 E2 (EU/SC) PARTS DIAGRAM

33) (32 125 30 31

~—
~
-~
~
~

51 89 90 91 92




TECHNICAL DIAGRAMS

CPG3000 E2 (EU/SC) PARTS LIST

No Part Number Destription QTY No Part Number Destription QTY
1 [122 070100.03 Fuel Tank Cap 1 60 [152 201200.01 Motor Mount 2
2 |122070300.02 Fuel Filter 1 61 [1.5182.10120 Bolt M10 x 120 2
3 |1.819.0510 Screw M5 x 10 2 62 253 200016.00 Bush ® 16 x ® 10.5 x 69.5 2
4 [152 072000.03 Fuel Meter Assembly 1 63 [152 201701.04.48 10 in Wheel 2
5 |1.5789.0620 2 Flange Bolt M6 x 20 4 64 [1.6182.10 Nut M10 2
6 |1.93.06 Spring Washer ® 6 4 65 [152.201200.02 Motor Mount 2
7 12.03.004 Washer ® 6 4 66 [1.6177.1.08 Nut M8 12
8 [122070015.01 Mount Vibration, Fuel Tank 4 67 |1.5789.0816 Flange Bolt M8 x 16 2
9 152 071000.03.48 Fuel Tank 1 68 |152 200002.01.2 Support Leg 1
10 122 070400.03 Fuel Cock 1 69 [152 201400.00 Rubber, Support 2
11 [2.06.007 Clamp 2 70 |1.5789.0825 Flange Bolt M8 x 25 2
12 152 070011.06 Pipe,Fuel (6.7 in) 1 71 [152 200901.06.2 Battery Support 1
13 145.090006.20 Holder, Air Cleaner 1 72 |1.16674 0835 Flange Bolt M8 x 35 2
14 |1.6177.1.06 Nut M 6 4 73 [1.9074.3.0510 Bolt And Washer Assembly M5 x 10 2
15 |1.848.08 Washer ® 8 2 74 [1.6177.1.05 Nut M5 2
16 |1.93.08 Spring Washer ® 8 2 75 [9.1000.150 Battery 12V15 AH 1
17 1.6175.08 Nut M8 2 76 [152 200902.01.2 Pinch, Rubber 1
18 |46.100001.07 Muffler Gasket 1 77 15.1900.025 Black Wire, Battery 1
19 ]46.101000.01.2 Muffler Assembly 1 78 [5.1900.024 Red Wire, Battery 1
20 [1.9074.4.0510 Bolt And Washer Assembly M5 x 10 3 79 [152.200013.01.3 Jacket, Red 2
21 |46.101300.00 Arrester Assembly, Spark 1 80 |152 200013.01 Jacket, Black 1
22 |1.16674 0825 Flange Bolt M8x25 2 81 [152.159 049 2 Control Panel 1
23 [152.190300.00 Carbon Bursh Assembly 1 82 [5.1000.001.3 Switch 1
24 [122.190004.01 Pinch 1 83 [5.1120.013 Receptacle 2
25 [1.93.05 Spring Washer ® 5 5 84 |1.819.0414.2 Bolt and Washer Assembly M4 x 14 8
26 |1.5783.0520 Bolt M5 x 20 1 85 [1.6177.1.04.2 Nut M4 8
27 [122.190400.00 Terminal Block 1 86 [5.1210.920 20Amp Circuit Breaker, Push Button 2
28 |152.190003.00.48 Generator End Cover 1 87 [1.819.0516.2 Bolt and Washer Assembly M5 x 16 4
29 [1.16674 0512.2 Flange Bolt M5 x 12 2 88 [1.6177.1.05.2 Nut M5 4

30 [1.5783.0516 Bolt M5 x 16 2 89 [1.5783.0622 3 Bolt M6 x 22 1

31 [1.97.1.05 Washer ® 5 4 90 [1.6175.06.3 Nut M6 2

32 |1.16674 0516 Flange Bolt M5 x 16 3 91 [1.93.06.3 Spring Washer ®6 2

33 [154.190200.02 AVR 1 92 [1.97.1.06.3 Washer @6, Green 2

34 |152.190002.00 End Housing 1 93 |5.1430.002 Intelligauge 1

35 |2.08.069 Flange Bolt M6 x 194 4 94 15.1000.000.3 Switch 1

36 [2.08.071 Bolt M5 x 229 2 95 [1.9074.4.0414.2 Screw And Washer Assembly M4 x 14 2

37 |1.6175.05 Nut M5 2 96 |1.6177.1.04.2 Flange Lock Nut M4 2

38 [154.191002.00 Stator Cover 1 97 [1.9074.4.0306.2 Bolt M3 x 6 2

39 [154.191200.01 Stator Assembly 1 98 |5.1230.304 30.4Amp Circuit Breaker 1

40 |[2.08.070 Flange Bolt M10 x 280 1 99 |5.1110.001 Receptacle 1

41 [1.7244.10 Spring Washer ® 10 1 100 |5.1200.110.1 Breaker 1

42 11.96.10 Washer ® 10 3 101 [5.1120.014 Receptacle 1

43 1154.191100.00 Rotor Assembly 1 102 (122 210003.01 Plug 1

44 11.5789.0608 Flange Bolt M6 x 8 3 103 [5.1330.007 Sheath, Wire 1

45 1152.192300.00 Air Guide 1 104 (152 210003.02 Plug 1

46 [152.190005.00 Rubber, Fore-Cover 1 105 [CPG9000E2-EU.21 Control Panel Assembly 1

47 1152.190005.01 Rubber, Fore-Cover 1 106 [CPG9000E2-EU.21.10 [Wire Assembly 1

48 |CPG9000E2-EU Engine 1 107 [122.210003.00 Plug 1

49 15.1900.026 Grounding Line 1 108 [5.1280.003 Fuse(10A) 1

50 [1.5789.0612 Flange Bolt M6 x 12 7 109 15.1830.001 Remote Control Module 1

51 [1.862.06 Lock Washer ® 6 2 110 [5.1040.004 Switch 1

52 [1.894.1.10 Circlip ® 10 2 111 [5.1460.003 Indicator light 1

53 (152 200703.04 Pin,Handle 2 112 [152.210002.11 Control Box 1

54 [1.894.1.08 Circlip 8 2 113 [5.1820.000 Charger 1

55 |152 200703.02 Pin, Handle 2 114 [5.1800.000 Rec ifier 1

56 |152 200701.02.2 Handle 1 115 [1.823.0514.2 Screw M5 x 14 4

57 |152 200702.02 Cover, Handle 1 116 (122 210003.00 Plug 1

58 165264.0.10.2 Frame 1 117 [1.9074.1.0538.2 Bolt and Washer Assembly M5 x 38 5

59 [1.6177.1.10 Nut M10 4 118 (152 210002.09 Control Box 1

93



CPG2500 (EU/SC), CPG3500 (EU/SC) & CPG4000 E1 (EU/SC) WIRING DIAGRAM

TECHNICAL DIAGRAMS

MS  NOLLISNWVAL ¥AINVIS Au3live 100 39NVHO o 9N1d ONINYVIS ODIGNT | Ul | ILIHM
= = - 3N78 ALIHM [TM a

o> o=

T 100 NOLLINOI -+ MOTI3A N33u9| A/O| N33uo

i [ N3Zuo ALHMWO/M|  3n18

m SLHM SOV 1G WaMOTIIA

— i : NMOYE | 18 | ¥ov1a

_v.oo.mxom._oz,_zo.o . o o . _m Y0019 INIONT
g
18 e I-m- R my .
NO mA N/ . B
o |9\ TEe
44 =] > 7
MS NOLLVNISWOD =+ - MOa
3goid ) _ 3001a 50 ® ~
) \ &
I | <
A9 |¢?J . ‘k ma
AZI2a +3
Q_9 5 <« L
zo+0m..FOmn m><l._lv A

-
oa »||vv d
#23mhh I .
_._Eﬁ_@ﬁ\\ ND AO % M
o
3

94



TECHNICAL DIAGRAMS

CPG65000 E2 (EU/SC) & CPG 9000 E2 (EU/SC) WIRING DIAGRAM

TONIT0S T
1n0 1Tand ﬂ)m; o

E 1

mm._.m<._.w ‘AM3LLVE 110D FOUVHO

@ .@

MO0TE X08 TOYLNOD
/M

OIM

HOLVHINIO

9N'ld ONDRIVAS FONVHO| O NOLIVNAVY O
- = NITUO YoV 19 [9/a| ILIHM | M
NOSNORRSN T SNTEAUHM [UM| 038 | ¥
[MOTIZA NITUS|A/0 [NTTHO | O |
_ NIZHO ZLHM [o/M| 3n1g | 1
(SIAM YOV 1d [jwa [MOTIZA| A
: NMOYE | Jg [ ¥ovid | 8
v
o—+o oto[is
I NO
g o078
INIONT o040 o—+o0 440
als|vlelz|
HOLIMS NOLLYNISNOD
: . " woo1a

95



GLOBAL POWER EQUIPMENT



